JLG

Hlustrated Parts Manual

Models
G5-194
&
G6-23A4

31200194

Revised
August 24, 2017

i Oshkash Corparation Company







31200194

EFFECTIVITY PAGE

March 10, 2006 - A - Original Issue Of Manual
February 23, 2007 - B - Revised Manual

July 8, 2007 - C - Revised Manual

May 15, 2008 - D - Revised Manual

May 29, 2009 - E - Revised Manual

April 3, 2014 - F - Revised Manual

August 24, 2017 - G - Revised Manual

G6-23A/G5-19A






TABLE OF CONTENTS

SECTION 1 - FRAME AND ATTACHING PARTS ... s e e e s 9
FIGURE 1-1. FRAME SHROUDING AND TRIM ... .o 10
FIGURE 1-2. FRAME SHROUDING AND TRIM, FENDER INSTALLATION .......oiii s 14
FIGURE 1-3. AXLE INSTALLATION G5-T9A ..o e e e e e e e sne e 16
FIGURE 1-4. AXLE INSTALLATION GB-23A . ... oo s s ee e e e e e e e e sree e eneas 18

SECTION 2 - BOOM ... et s e e e e st e e e b e st e e s s e e et e e e abe e s be e s aae s s te e saeesateeaanesneeaaneeaane 21
FIGURE 2-1. FIRST BOOM SECTION G5-TOA ... et e e e s 22
FIGURE 2-2. FIRST BOOM SECTION GB-23A ... .ot et e s e e s e e e e s s e e s e e sene e s ne e 24
FIGURE 2-3. SECOND BOOM SECTION G5-TOA. ... oo et 26
FIGURE 2-4. SECOND BOOM SECTION GB-23A..... ... s e s eneeeneas 28
FIGURE 2-5. QUICK SWITCH ASSEMBLY ... e s s e e e e e esn e e eneas 30
FIGURE 2-6. HYDRAULIC QUICK SWITCH ASSEMBLY ... .o e s 32

SECTION 3 - ATTACHMENTS ... e e e e e st e e s b e e st e e e ae e st e e s ae e s ne e s ae e et eeeae e s sreeaanneeaee 35
FIGURE 3-1. CARRIAGE ASSEMBLY ...ttt et e e e b e e b e e e b e e s b e e et e e be e e be e e s ae e e sne e e s aaee e 36
FIGURE 3-2. CARRIAGE ASSEMBLY ...t e s e e e e e e e e e e e s e s re e sme e eee e e e emeeeneeeneesreeaneas 38
FIGURE 3-3. BUCKETS ... e oo s e e e e e s e e e e e e e m e e em e e e e e e e e aee s e e s me e seeeemeeameenneenneemeesreeareeaneas 40
FIGURE 3-4. FOUR IN ONE BUCKET ...t oo s s e sm e e e e e e e e e e emeesneeeneeeneas 42
FIGURE 3-5. FORK MOUNTED HOOK ... .o e e e e s e e em e e e e e neeemeeeneeeneas 44
FIGURE 3-6. TRUSS BOOM ...ttt ettt e h e e b e e e ae e e b e e e be e e be e e e be e e be e e be e e s be e e s e e e san e e saneesanis 46
FIGURE 3-7. MANURE BUGCKET ...ttt ettt e h e e e b e e a e e e b e e be e e b e e e sbe e e be e e be e e abe e e s aeeesen e e s aneesanas 48
FIGURE 3-8. FORK ...ttt ettt et e et e oot et e e et e e e ae e e b e e e b e e et e e e be e e be e e eaee e sb e e e s aeeesbn e e saneesaneesaneesanas 50
FIGURE 3-9. SIDE SHIFT CARRIAGE ... ettt e e b e e e e e b e e ae e e b e e s aee e 52
FIGURE 3-10. SIDE TILT CARRIAGE ........ oo et s e e e e e e e e e s s e s e e smeeemeesee e e e emeesneesneeaneas 54
FIGURE 3-11. FORK POSITION/SIDE SHIFT CARRIAGE ....... .o 56
FIGURE 3-12. FORK MOUNTED PLATFORM. ..o s s e e e e e eneeeneas 60
FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT ... e e s 62

SECTION 4 - ENGINE AND ATTACHING PARTS ...ttt st h e e e e st e e ae e et e e e be e e steeeaaee e 65
FIGURE 4-1. ENGINE ASSEMBLY ...ttt ettt e e e b e e b e e e b e e e s b e e et e e e ae e e be e e san e e sen e e saeeesanas 66
FIGURE 4-2. DEUTZ ENGINE ... e e s e e e e e e e e e e e e ee s s e s ee e smeeneemneemeeemeesreesneeaneas 70
FIGURE 4-3. FUEL TANK AND LINES ... m e e e e eemeeemeesneeeneas 74
FIGURE 4-4. RADIATOR ASSEMBLY ... e s e e e e e e e s s re e smeeene e e e emeeemeeeneesreeaneas 76
FIGURE 4-5. AIR CLEANER INSTALLATION ... s e s me e e e e eeneesneeeneas 78
FIGURE 4-6. EXHAUST INSTALLATION ...ttt e b e e e e bt s e e s b e e s e e s b e e s e e e san e e s ane e e 80

SECTION 5 - DRIVE TRAIN ..o e e e e e oo e e e e e s e s me e see e se e e ee e e e emeesmeesmeeseeesmeeseeeneeneanneenes 83
FIGURE 5-1. FRONT AXLE ... e e e e e e e e e e s s s ee e sme e meeneemeeemeesreesneeaneas 84
FIGURE 5-2. FRONT AXLE - HOUSING G5-TOA ... e e e s sre s 86
FIGURE 5-3. FRONT AXLE - HOUSING GB-23A ... .o e s s ee e e e e sneeeneas 88
FIGURE 5-4. FRONT AXLE - HOUSING AND STEERING CYLINDER G5-19A ... .o 90
FIGURE 5-5. FRONT AXLE - HOUSING AND STEERING CYLINDER GB-23A .......cooiiiiiiiii et 92
FIGURE 5-6. FRONT AXLE - BEVEL GEAR SET ...ttt et 94
FIGURE 5-7. FRONT AXLE - DIFFERENTIAL ...ttt sb e e e e e s e 96
FIGURE 5-8. FRONT AXLE - DOUBLE U-JOINT GS5-TA ... ottt 98
FIGURE 5-9. FRONT AXLE - DOUBLE U-JOINT GB-23A ... ..o s s s 100
FIGURE 5-10. FRONT AXLE - BRAKES GB-TOA. ... e e 102
FIGURE 5-11. FRONT AXLE - BRAKES GB-23A....... o e e 104
FIGURE 5-12. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A ... ..o 106
FIGURE 5-13. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION GB-23A.......ccooiiiiiiiiieeiee ettt 108
FIGURE 5-14. FRONT AXLE - TRANSMISSION HOUSING .......coiiiiiiiiiiiiiiiie ittt ettt 110
FIGURE 5-15. FRONT AXLE - LOWER AND UPPER SHAFT G5-T9A ... .ottt 112
FIGURE 5-16. FRONT AXLE - LOWER AND UPPER SHAFT GB-23A ......cooiiiiiiiie ettt 114
FIGURE 5-17. REAR AXLE ... .o e e s s s b e s b e e s b e s b e e s ne s s b e e s aae s s sneesanee e 116
FIGURE 5-18. REAR AXLE - HOUSING ... .o e e e s 118
FIGURE 5-19. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G5-19A ... 120
FIGURE 5-20. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER GB6-23A ........oooiiiiiiiiiicei e 122
FIGURE 5-21. REAR AXLE - BEVEL GEAR SET ...ttt ettt sttt e e et e e 124
FIGURE 5-22. REAR AXLE - DIFFERENTIAL GB-TOA ... .ottt bttt st e et st e et e e e 126

31200194 G6-23A/G5-19A 5



TABLE OF CONTENTS

FIGURE 5-23. REAR AXLE - DIFFERENTIAL GB-23A.... .. i e s 128
FIGURE 5-24. REAR AXLE - DOUBLE U-JOINT G5-19A ... .. s 130
FIGURE 5-25. REAR AXLE - DOUBLE U-JOINT GB-23A ... 132
FIGURE 5-26. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A ... ... 134
FIGURE 5-27. REAR AXLE - WHEEL HUB AND FINAL REDUCTION GB-23A.... ... 136
FIGURE 5-28. DRIVE SHAF T ..o bbb e e s b e e b e e et e e e s ae e e b e e e ese e e n e e e s e e e sane e sane e e 138
FIGURE 5-29. TIRES AND RIMS ... et e s e e e e e e e e e sneesneenneas 140
SECTION B - CAB ...ttt oo oo e e e e s b e e e s e st e e sase e s b e e s ase e £ b e e e ase s st e e sabe e st e e saseesateesnnesnneeanneaaes 143
FIGURE 6-1. CAB ASSEMBLY ...t e a e e st e s b e e s a e e e s ae e e b e e e ese e e eme e s s e e e sane e saneeaanas 144
FIGURE 6-2. CAB INTERIOR ASSEMBLY ... e s e s e ae e e e san e anas 148
FIGURE 6-3. SEAT ASSEMBLY ...ttt e e st e e b e e e b e e e s ae e s b e e e sae e e aae e s e e e e san e e saneesanas 150
FIGURE 6-4. CAB WINDOWS ... e e e e s e e e e m e e e s s e se e e e ne e e e e e e eeeemeeeneeaneas 152
FIGURE 6-5. CAB DOOR ASSEMBLY ...t e e e e s e sa e e e e e e e e meeereesneenneas 154
FIGURE 6-6. WIPER ASSEMBLY GB-23A ... e e see e e e e e e eneeeneeneas 156
FIGURE 6-7. AIR CIRCULATION INSTALLATION ... s e e s 158
FIGURE 6-8. TOOL BOX ASSEMBLY (OPTIONAL). ... oottt s e e 162
FIGURE 6-9. FIRE EXTINGUISHER INSTALLATION (OPTIONAL) (GB-23A) ... 164
SECTION 7 - CONTROLS ... a e e oo e e e e e s s e e s oo sae e eme e e e e e e eme e emeeemeesr e e neesnesmnesansseeesaeeanas 167
FIGURE 7-1. BOOM JOYSTICK ... e s e e e e e e e s s e see e ene e e e emeeeneesmeesneeaneas 168
FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS ... .o e e 170
FIGURE 7-3. ACCELERATOR PEDAL ASSEMBLY ... .ot s e e e e nneas 172
FIGURE 7-4. BRAKE PEDAL ASSEMBLY ...ttt ettt e b e e sae e e eb e e st e e e b e e e sae e e sae e e saeeennas 174
SECTION 8 - HYDRAULIC CIRCUITS ... s s e e s e e e eem e e sm e e me e ne e e e e e ses 177
FIGURE 8-1. SUPPLY CIRCUIT ...t e e e e e e e e e e e e e e s s e see e ene e e e emeeemeesmeeeneeaneas 178
FIGURE 8-2. DUMP CIRCUIT ...t e s e e e e e e e e e e e m e e e s s s me e seeeemeeaneemneeneesmeesneenneas 182
FIGURE 8-3. FRONT DRIVE CIRCUIT GB-TOA ... s e s 186
FIGURE 8-4. FRONT DRIVE CIRCUIT GB-23A........eo e e see e e e e e eeesmeeeneeaneas 188
FIGURE 8-5. STEER SELECT ... .ottt ettt h et e et e e b e e et e e b e e e b e e e sbe e e b e e e sbe e e ebe e e sae e e saneesaneesanas 190
FIGURE 8-6. SERVICE/PARK BRAKE ....... .ottt ettt e et e bt e b e e s bt e e b e e e st e e e sbe e e sae e e saee e saee e 192
FIGURE 8-7. LIFT CYLINDER ... ot s a e et b e e et e e b e e e b e e e ebe e e b e e e e be e e ebe e e s e e e sane e saeeesanas 194
FIGURE 8-8. EXTEND/RETRACT CYLINDER G5-TOA ...ttt 196
FIGURE 8-9. EXTEND/RETRACT CYLINDER GB-23A........eo et e s 198
FIGURE 8-10. TILT AND TILT COMPENSATING CYLINDER G5-19A ... s 200
FIGURE 8-11. TILT AND TILT COMPENSATING CYLINDER GB-23A ... 202
FIGURE 8-12. AUXILIARY FUNGCTION ... .o s e e s e e e e e e e e e e e eneeeneenneas 204
FIGURE 8-13. REAR HYDRAULIC OUTLET ...ttt sttt st e e e e e e e e 206
SECTION 9 - HYDRAULIC COMPONENTS ... .o s s e e e e e e e eme e s e e e meeneesee s e smeeses 209
FIGURE 9-1. LIFT CYLINDER G5-TOA ... oo e e s ee e e e e e e e sneeeneeaneas
FIGURE 9-2. LIFT CYLINDER GB-23A...... .o e s e s e e s e e e e e e e e e e e e eneesneenneas
FIGURE 9-3. EXTEND/RETRACT CYLINDER G5-TOA ... e e e s
FIGURE 9-4. EXTEND/RETRACT CYLINDER GB-23A...... ettt
FIGURE 9-5. TILT CYLINDER G8-TOA .ottt ettt h e b e e b e e bt e e b e e s b e e e ebe e e sae e e sae e e sane e
FIGURE 9-6. TILT CYLINDER GB-23A...... ittt ettt e et e et e b e e b e e e b e e e ebe e e b e e e e be e e sbe e e sae e e saae e saee e e
FIGURE 9-7. COMPENSATING CYLINDER G5-TOA ... .ottt
FIGURE 9-8. COMPENSATING CYLINDER GB-23A ... ..o e
FIGURE 9-9. FORK LOCKING CYLINDER ..o s s
FIGURE 9-10. FORK LOCKING CYLINDER ASSAMBLY
FIGURE 9-11. MAIN CONTROL VALVE (G5-19A Prior to SN 1160003034; G6-23A Prior to SN 1160003516)............c.cceevneee. 230
FIGURE 9-12. MAIN CONTROL VALVE (G5-19A SN 1160003034 to Present; G6-23A SN 1160003516 to Present) ................ 232
FIGURE 9-13. FRONT DRIVE MOTOR G5-TA ..ottt ettt ettt et h e he e et e s b e e e san et e e e e saneenanas 234
FIGURE 9-14. FRONT DRIVE MOTOR GB-23A.....c ittt ettt ettt ettt sttt et e b e e ebe e e b et e s be e e sab e e san e e sab e e saneenanas 236
FIGURE 9-15. HYDROSTATIC TRANSMISSION PUMP .....ooiiiiiiiieie ettt ettt s 238
FIGURE 9-16. HYDRAULIC TANK ASSEMBLY ..ottt ettt ettt ettt et e b e e ettt e e sen e e st e e e e e saneenanas 240
FIGURE 9-17. IMPLEMENT PUMP ... e e eb e s sae e s 242
FIGURE 9-18. AUXILIARY DIVERTER VALVE ... 244
SECTION 10 = ELECTRICAL ...ttt ettt sttt e et s i bt e et e e s e bt e e bt e s et e e et e e st e e ebe e et e e ebeeesbeeeneeenbeeeaneeeaes 247

6 G6-23A/G5-19A 31200194



TABLE OF CONTENTS

FIGURE 10-1. ELECTRICAL INSTALLATION ..ottt sttt ettt sttt et e bt e e bt e et e e bt e et e e ene e e nteeennee e e 248
FIGURE 10-2. ENGINE HARNESS (G5-19A Prior to SN 1160002222; G6-23A Prior to SN 1160002234) ...........cccevvvenveenneene 252
FIGURE 10-3. ENGINE HARNESS (G5-19A SN 1160002222 to Present; G6-23A SN 1160002234 to Present)..............ccccuu.... 254
FIGURE 10-4. REAR CHASSIS HARNESS (G5-19A Prior to SN 1160001709; G6-23A Prior to SN 1160001708) ...........c........ 256
FIGURE 10-5. REAR CHASSIS HARNESS (G5-19A SN 1160001709 to Present; G6-23A SN 1160001708 to Present)........... 258
FIGURE 10-6. FRONT CHASSIS HARNESS. ...ttt ettt a et e e et e e e bt e e ean et e e et e e e e nte e e e naneeas 260
FIGURE 10-7. PWM VALVE CONTROLLER ASSEMBLY ... .ottt sttt 262
FIGURE 10-8. ROOF HARNESS ... .ottt ettt sttt e b e e bt e ettt ettt e bt e ottt e bt e et e e ene e e beeebeeenbeeennneees 264
FIGURE 10-9. MAIN HARNESS ...ttt ettt ettt bt e et ettt ettt e bt e ettt et e e et e e ene e et e e e aneeenbeeennneeee 266
FIGURE 10-10. GROUND HARNESS ... ..ottt sttt sttt ettt e bt et et e bt e ettt e bt e et e e ene e et e e e neesbeeennneees 270
FIGURE 10-11. BUCKET SHAKE SWITCH (OPTIONAL) ...ttt ettt ettt aie e e e e e s et e enaneeas 272
FIGURE 10-12. OIL TEMPERATURE GAUGE INSTALLATION G6-23A (OPTIONAL) ...ttt 274
SECTION 11 - DECALS ...ttt ettt ettt e et o et oo a1kt eea st e eeE e e ea bt e £a bt 4o et e e 1o e e e eas e e £ e et e ea bt e et e e ettt st e e eaneesnbeenanee s 277
FIGURE 11-1. FRAME AND BOOM DECALS. ...ttt ettt sttt ettt ettt e bt e bt e et e e e bt e e beeenbe e e nbeeennneees 278
FIGURE 11-2. CAB DECALS ...ttt ettt ettt ettt b ettt o bt ettt oo bt 4ottt e b et e bt e et e e e bt e et e e e ne e e beeenneeenbeeennneees 282
FIGURE 11-3. MACHINE DECALS, G5-TOA ... ittt sttt ettt ettt ettt e bt e bt e et e bt e e be e e nne e e nteeennneees 284
FIGURE 11-4. MACHINE DECALS, GB-23A ..ottt ettt e ekt e e ettt e e 1 b et e e aa b et e e abb et e e ean et e e e bb e e e enee e e e naneeas 286
SECTION 12 - OPTIONS ...ttt a e h e ea bt e 1h bt e ea bt e 1h bt e ea st e 1HE e e ea bt e 1okt e eab e e 1e b e e eab e e 1a b e e eab et et e e nabe e et e e enneesabeenanee s 289
FIGURE 12-1. CAB WORKLIGHT INSTALLATIONS ...ttt ettt ettt ettt bt et e e nae et e e nneeee 290
FIGURE 12-2. BOOM WORKLIGHT INSTALLATION ...ttt sttt sttt ene et e e ene et e ennee e 292
FIGURE 12-3. ROTATING BEACON INSTALLATION ...ttt ittt sttt ettt ene et e b et e enne e e 294
FIGURE 12-4. AIR CONDITIONER INSTALLATION (G5-19A Prior to SN 1160004784; G6-23A Prior to SN 1160004665)....... 296
FIGURE 12-5. AIR CONDITIONER INSTALLATION (G5-19A SN 1160004784 to Present; G6-23A SN 1160004665 to Present)
...................................................................................................................................................................................................... 298
FIGURE 12-6. DRAW BAR COUPLING INSTALLATION ...ttt ittt ettt ettt sttt e s ast e st e e e st e e e ente e e e naneeas 300
FIGURE 12-7. DUAL BOOM AUX HYDRAULIC, MANUAL ..ottt sttt sttt sttt ne e b e nneeee 302
FIGURE 12-8. DUAL BOOM AUX HYDRAULIC, ELECTRICAL ...ttt ettt ettt et e 304
FIGURE 12-9. OPTION HARNESS ...ttt ettt et o bttt ettt e bt ot et e bt e et et ene e et e e e be e e nbeeennneee 306
FIGURE 12-10. UPPER CAB ELECTRICAL INSTALLATION (G5-19A Prior to SN 1160003034; G6-23A Prior to SN 1160003240)
...................................................................................................................................................................................................... 308
FIGURE 12-11. UPPER CAB ELECTRICAL INSTALLATION (G5-19A SN 1160003034 to Present; G6-23A SN 1160003240 to
LT 1= 01 PSPPSR PPPPR PP 310
FIGURE 12-12. PINTLE HITCH INSTALLATION ...ttt ettt ettt ae e et e e et e e s bt e e e et e e e et e e e naneeas 312
FIGURE 12-13. DUMP VALVE INSTALLATION. ..ottt sttt sttt sttt sttt se ettt e et e ebe e e bt e st e e bt enne e e nbeeennneee 314
FIGURE 12-14. BOOM AUXILIARY ELECTRIC.......ei ittt ittt ettt ettt ettt ettt e nne e nteeennee e e 316
SECTION 13 - RECOMMENDED SPARE PARTS ...ttt ettt ettt et e e bt e e e bt e e s s bt e e e st bt e e eanbe e e e sneeeesnneeeeas 319
FIGURE 13-1. RECOMMENDED SPARE PARTS ...ttt ettt ettt s st e e e e et e e e bt et bt e e e et bt e e e ate e e e naneeas 320
PART NUMBER INDEX ... .eeiitttitetitet ittt ettt ettt et e bt te e 2ttt e st e ettt e st e o2 8ot e ae e e b et e s et et et e bt e e b et ebe e e beeebeeeebeeennneenbeeennneene 323

31200194 G6-23A/G5-19A 7






SECTION 1 - FRAME AND ATTACHING PARTS

SECTION 1 - FRAME AND ATTACHING PARTS

31200194 G6-23A/G5-19A 9



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME SHROUDING AND TRIM

ART_31200194-1-1_1

31200194 G6-23A/G5-19A 10



SECTION 1 - FRAME AND ATTACHING PARTS

REAR VIEW MIRROR
FOR G5-19A
CAB MOUNTING G
HARDWARE FOR
G5-19A

I\ S !
[ ;
‘._ ¥
S % P
T N PAHO021

31200194 G6-23A/G5-19A 11



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME SHROUDING AND TRIM

12

ITEM PART NUMBER QTY DESCRIPTION REV
0275028 1 ENGINE HOOD INSTALLATION, (includes items 1 thru 17) (Prior B
to SN 1160005369)
1001096892 1 ENGINE HOOD INSTALLATION, (includes items 1 thru 19) (SN A
1160005369 to Present)
1 1671260 1 HOOD ASSY, (includes items 21 thru 24) (Prior to SN C
1160005369)
1 1001096886 1 HOOD ASSY, (includes items 21 thru 24) (SN 1160005369 to A
Present)
2 1671177 1 ENGINE PANEL HOOD
3 0903274 1 BRACKET
4 3575643 1 SUPPORT PLATE
5 8000382 1 HOOD LATCH
6 8000801 1 HOOD LOCK
7 4806433 2 HINGE
8 4160213 1 GAS SPRING
9 2014226 6.4 m RUBBER SEAL
10 0760810 11 HEX HD CAPSCREW, 8-1.25X20MM, GR 8.8
11 0761010 2 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8
12 3290605 3 HEX LOCK NUT, M6X1
13 3290805 2 HEX LOCK NUT, M8X1.25
14 4811700 3 FLAT WASHER, 6MM
15 4811900 11 FLAT WASHER, 8MM
16 4812000 2 FLAT WASHER, 10MM
17 5220800 2 RIPP NUT, 8MM
18 4340955 1 SUPPORT PANEL
19 1001103371 1 HOOD CORNER SEAL
21 1671156 1 ENGINE HOOD (Prior to SN 1160005369)
21 1001093852 1 ENGINE HOOD (SN 1160005369 to Present)
22 2520136 1 GRILL
23 4340868 1 HOOD SUPPORT
24 4806444 1 PLATE
30 0275255 1 REAR COVER PANEL, (includes items 31, 33 & 34) C
31 0700812 4 HEX HD CAPSCREWS, 8X25MM
33 3380687 1 REAR PANEL
34 4811900 4 FLAT WASHER, 8MM
35 2360729 1 FRAME, (G5-19A) (Prior to SN 1160002168)
35 2360778 1 FRAME, (G5-19A) (SN 1160002168 to Present)
35 2360663 1 FRAME, (G6-23A)
36 3575641 1 PANEL SUPPORT
37 Ref HEADLIGHT ASSY, (See ELECTRICAL SECTION for Breakdown)
38 3140007 2 MIRROR, (G5-19A)
38 3140007 1 MIRROR, (G6-23A)
39 1781813 8 CAB MOUNT
40 4806626 4 BUSHING
41 8000565 4 WASHER
42 8000567 4 RUBBER MOUNT
43 0712029 4 HEX HD CAPSCREW, GR 10.9, (torque to 111 ft-Ib [150 Nm])
44 3292001 4 HEX NUT, M20X2.5
46 0761012 2 HEX HD CAPSCREW, 10-1.50X25MM
47 8003392 1 CABLE SET, GROUND CONNECTION
G6-23A/G5-19A 31200194



SECTION 1 - FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
48 4812000 2 FLAT WASHER, 10MM
49 Ref CAB, (See CAB SECTION for Breakdown)
54 80363195 1 MIRROR
55 3841634 1 MIRROR ATTACH BAR
56 3291601 2 HEX NUT, M16X2
57 4812300 2 FLAT WASHER, 16MM
58 3292001 2 HEX NUT, M20X2.5
59 4812500 2 WASHER, 20MM
60 0100011 AR LOCTITE, #242, (not shown)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 13



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-2. FRAME SHROUDING AND TRIM, FENDER INSTALLATION

FAHOO3D

31200194 G6-23A/G5-19A 14



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-2. FRAME SHROUDING AND TRIM, FENDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0274812 1 FENDER INSTALLATION, (G5-19A), (optional), (includes items 1 B
thru 11)
0273812 1 FENDER INSTALLATION, (G6-23A), (optional), (includes items 1 F
thru 11)
1 328027 4 BOLT, MUSHROOM HEAD 8-1.25X20MM
2 0701018 16 HEX HD CAPSCREW, 10-1.50X50MM, GR 8.8
3 0761617 16 HEX HD CAPSCREW, 16X45, GR 8.8
4 1001096569 4 FENDER, (G5-19A)
4 1001096345 4 FENDER, (G6-23A)
5 1001098263 4 SUPPORT PLATE, (G5-19A)
5 3575386 4 SUPPORT PLATE, (G6-23A)
6 4340882 4 FENDER SUPPORT, (G5-19A)
6 4340883 4 FENDER SUPPORT, (G6-23A)
7 4812000 16 WASHER, 10MM
8 4812300 16 WASHER, 16MM
9 5220800 8 RIPP NUT, (G5-19A)
9 5220800 4 RIPP NUT, (G6-23A)
10 5221000 16 RIPP NUT
11 8006580 8 PLUG
0275259 1 CAB FENDER INSTALLATION, (includes items 101 thru 103) A
101 0761010 3 HEX HD CAPSCREW, 10-1.50X20MM
102 2090061 1 CAB FENDER
103 4812000 3 FLAT WASHER, 10MM

31200194 G6-23A/G5-19A 15



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. AXLE INSTALLATION G5-19A

G5-19A

ART_31200184-1-3

31200194 G6-23A/G5-19A 16



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. AXLE INSTALLATION G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
2 0100019 AR LOCTITE, #271
3 Ref FRONT AXLE ASSY, (See DRIVE TRAIN SECTION for Breakdown)
4 Ref REAR AXLE ASSY, (See DRIVE TRAIN SECTION for Breakdown)
5 0630599 6 HEX HD CAPSCREW, 20-1.50X140MM
6 0712040 8 HEX HD CAPSCREW, 20X230, GR10.9
10 1001103482 6 NUT, M20X1.5
11 3332011 8 HEX NUT, M20X2.5
12 3574829 2 AXLE PLATE
13 1001104299 2 NUT RETAINER PLATE
14 1001104300 2 NUT RETAINER PLATE
20 7028416 32 LUG NUT, (torque to 221 ft-Ib [300 Nm])
21 7028415 32 SPRING WASHER
31 0761005 11 HEX HD CAPSCREW, 10X10
43 1671334 1 HOSE COVER
53 4812000 11 FLAT WASHER, 10MM
60 Ref TIRE AND RIM ASSY, (See DRIVE TRAIN SECTION for
Breakdown)
61 1001097241 1 COVER
62 4191707 6 SCREW, M16X6MM
63 4811700 6 FLAT WASHER, 6MM
64 1001099383 1 MOTOR ACCESS COVER
101 1001112161 AR PLATE, AXLE SHIM, (if required)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 17



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-4. AXLE INSTALLATION G6-23A

G6-23A

ART_31200194-1-4

31200194 G6-23A/G5-19A 18



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-4. AXLE INSTALLATION G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
2 0100019 AR LOCTITE, #271
3 Ref FRONT AXLE ASSY, (See DRIVE TRAIN SECTION for Breakdown)
4 Ref REAR AXLE ASSY, (See DRIVE TRAIN SECTION for Breakdown)
5 0630599 6 HEX HD CAPSCREW, 20-1.50X140MM
6 0712445 8 HEX HD CAPSCREW, 20X230, GR10.9
10 1001103482 6 NUT, M20X1.5
11 3332411 8 HEX NUT, M20X2.5
12 3575706 2 AXLE PLATE
13 1001104299 2 NUT RETAINER PLATE
14 1001104300 2 NUT RETAINER PLATE
20 7028416 32 LUG NUT, (torque to 221 ft-Ib [300 Nm])
21 7028415 32 SPRING WASHER
31 0761005 9 HEX HD CAPSCREW, 10X10
43 1671206 1 HOSE COVER
53 4812000 9 FLAT WASHER, 10MM
60 Ref TIRE AND RIM ASSY, (See DRIVE TRAIN SECTION for
Breakdown)
61 1001097241 1 COVER
62 4191707 6 SCREW, M16X6MM
63 4811700 6 FLAT WASHER, 6MM
64 1001099531 1 MOTOR ACCESS COVER
101 1001112161 1 PLATE, AXLE SHIM, (if required)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 19






SECTION 2 - BOOM

SECTION 2 - BOOM

31200194 G6-23A/G5-19A 21



SECTION 2 - BOOM
FIGURE 2-1. FIRST BOOM SECTION G5-19A

G5-19A

,,11 12

ART_31200184-2-1

31200194 G6-23A/G5-19A 22



SECTION 2 - BOOM
FIGURE 2-1. FIRST BOOM SECTION G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV

1 0801412 1 FIRST BOOM SECTION, (G5-19A)

2 0701016 4 HEX HD CAPSCREW, 10-1.50X40MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

2 0701017 4 HEX HD CAPSCREW, 10-1.50X45MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

2 0701018 4 HEX HD CAPSCREW, 10-1.50X50MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

3 4812000 16 FLAT WASHER, 10MM

4 3574821 2 SPACER

5 8002901 6 SPACER

6 8002200 4 BEARING PAD

7 8008640 AR SHIM, 50X200X0.5

7 8008641 AR SHIM, 50X200X1.0

7 8008642 AR SHIM, 50X200X1.5

7 8008070 AR SHIM, 50X200X2.0

8 0761008 8 HEX HD CAPSCREW, 10-1.50X16MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

8 0761010 8 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

8 0761012 8 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

9 4700027 4 BEARING PAD

10 0761010 4 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8, (torque to 37 ft-lb
[50 Nm])

11 4100076 2 BUSHING

12 2160016 2 LUBE FITTING, STRAIGHT

13 3423218 1 PIN

14 5272611 2 HEX HD SCREW, M16X35LG

31200194 G6-23A/G5-19A 23



SECTION 2 - BOOM
FIGURE 2-2. FIRST BOOM SECTION G6-23A

G6-23A

ART_31200134-2-2

31200194 G6-23A/G5-19A 24



SECTION 2 - BOOM
FIGURE 2-2. FIRST BOOM SECTION G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV

1 0801413 1 FIRST BOOM SECTION, (G6-23A)

2 0701016 4 HEX HD CAPSCREW, 10-1.50X40MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

2 0701017 4 HEX HD CAPSCREW, 10-1.50X45MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

2 0701018 4 HEX HD CAPSCREW, 10-1.50X50MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

3 4812000 16 FLAT WASHER, 10MM

4 3574821 2 SPACER

5 8002901 6 SPACER

6 8002200 8 BEARING PAD

7 8008640 SHIM, 50X200X0.5

7 8008641 SHIM, 50X200X1.0

7 8008642 SHIM, 50X200X1.5

7 8008070 SHIM, 50X200X2.0

8 0761010 8 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

8 0761012 8 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

8 0761014 8 HEX HD CAPSCREW, 10-1.50X30MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

9 4100076 2 BUSHING

10 2160016 2 LUBE FITTING, STRAIGHT

11 0761010 4 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8 (torque to 37 ft-Ib
[50 Nm])

12 3423220 1 PIN

13 5272611 1 HEX HD SCREW, M16X35LG

31200194 G6-23A/G5-19A 25



SECTION 2 - BOOM
FIGURE 2-3. SECOND BOOM SECTION G5-19A

G5-19A

oy

ART_31200184-2-3

31200194 G6-23A/G5-19A 26



SECTION 2 - BOOM
FIGURE 2-3. SECOND BOOM SECTION G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV

1 0801419 1 SECOND BOOM SECTION, (G5-19A)

2 2160018 1 LUBE FITTING, 90

3 4100078 2 BUSHING

4 3574798 1 FRONT COVER PLATE

5 0760808 6 HEX HD CAPSCREW, 8-1.25X16MM

6 4831900 6 LOCKWASHER, 8MM

7 3423152 1 EXTEND/RETRACT CYLINDER PIN

8 3760492 2 RETAINING RING

9 4340827 1 BRACKET (Prior to SN 1160001709, Excluding 1160001808)

9 1001120262 1 BRACKET, (includes items 101 thru 104) (SN 1160001709 to A
Present, Including 1160001808)

10 4340826 1 BRACKET

11 0761012 6 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (torque to 37 ft-lIb
[50 Nmy])

12 4812000 18 FLAT WASHER, 10MM

13 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

14 3423075 1 EXTEND/RETRACT BARREL PIN

15 3760491 2 RETAINING RING

16 8002199 2 BEARING PAD

17 8003242 2 SPACER

18 8008069 AR SHIM, OFFSET, 70X200X2.0

18 8008634 AR SHIM, OFFSET, 70X200X0.5

18 8008644 AR SHIM, OFFSET, 70X200X1.0

18 8008645 AR SHIM, OFFSET, 70X200X1.5

19 0761010 4 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

19 0761012 4 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

20 4812100 4 FLAT WASHER, 12MM

21 4700027 4 BEARING PAD

22 0761008 8 HEX HD CAPSCREW, 10-1.50X16MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

22 0761010 8 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

22 0761012 8 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

23 8002901 4 SPACER

24 4700026 1 SLIDER PAD

25 8008640 AR SHIM, 50X200X0.5

25 8008641 AR SHIM, 50X200X1.0

25 8008642 AR SHIM, 50X200X1.5

25 8008070 AR SHIM, 50X200X2.0

26 0761010 4 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8

101 0700815 2 HEX HD CAPSCREW, 8-1.25X35MM

102 4811900 2 FLAT WASHER, 8MM

103 1001117511 1 PAD, TELE CYLINDER BOTTOM

104 1001120263 1 MOUNT, CROWD CYL BOTTOM

31200194 G6-23A/G5-19A 27



SECTION 2 - BOOM
FIGURE 2-4. SECOND BOOM SECTION G6-23A

G6-23A

2 PAH0090

31200194 G6-23A/G5-19A 28



SECTION 2 - BOOM
FIGURE 2-4. SECOND BOOM SECTION G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV

1 0801415 1 SECOND BOOM SECTION, (G6-23A)

2 2160018 1 LUBE FITTING, 90

3 4100078 2 BUSHING

4 3574798 1 FRONT COVER PLATE

5 0760808 6 HEX HD CAPSCREW, 8-1.25x16MM, GR8.8

6 4811900 6 LOCKWASHER, 8MM

7 3423149 1 EXTEND/RETRACT CYLINDER PIN

8 3760492 2 RETAINING RING

9 4340829 1 BRACKET

10 4340828 1 BRACKET

11 0761012 10 HEX HD CAPSCREW, 10-1.50X25MM, (torque to 37 ft-Ib [50 Nm])

12 4812000 18 FLAT WASHER, 10MM

13 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

14 3423075 1 EXTEND/RETRACT BARREL PIN

15 3760491 2 RETAINING RING

16 8002199 2 BEARING PAD

17 8003242 2 SPACER

18 8008069 AR SHIM, OFFSET, 70X200X2.0

18 8008634 AR SHIM, OFFSET, 70X200X0.5

18 8008644 AR SHIM, OFFSET, 70X200X1.0

18 8008645 AR SHIM, OFFSET, 70X200X1.5

19 0761210 4 HEX HD CAPSCREW, 12-1.75X20MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

19 0761212 4 HEX HD CAPSCREW, 12-1.75X25MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

19 0761214 4 HEX HD CAPSCREW, 12-1.75X30MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

20 4812100 4 FLAT WASHER, 12MM

21 8002200 4 BEARING PAD

22 0761010 8 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

22 0761012 8 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

22 0761014 8 HEX HD CAPSCREW, 10-1.50X30MM, GR 8.8, (as required),
(torque to 37 ft-Ib [50 Nm])

23 8002901 4 SPACER

24 4700026 1 SLIDER PAD

25 8008640 AR SHIM, 50X200X0.5

25 8008641 AR SHIM, 50X200X1.0

25 8008642 AR SHIM, 50X200X1.5

25 8008070 AR SHIM, 50X200X2.0

31200194 G6-23A/G5-19A 29



SECTION 2 - BOOM

FIGURE 2-5. QUICK SWITCH ASSEMBLY

ART_31200194-2-5

31200194 G6-23A/G5-19A 30



SECTION 2 - BOOM
FIGURE 2-5. QUICK SWITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0801416 1 SWITCH ASSEMBLY, (includes items 1 thru 6) N
1 463929 1 RING
2 0760605 1 HEX HD CAPSCREW, 6-1.00X10MM, GR 8.8
3 0801417 1 SWITCH WELDMENT
4 933940 1 CHAIN
5 3964987 1 SPLIT PIN
6 8002027 1 FORK LOCKING ROD
101 0761218 1 HEX HD SCREW, 8.8 FULL THD, M12X50 LG
102 3423211 1 PIN
103 3423210 1 PIN
104 4812100 2 FLAT WASHER, 12MM
105 3291205 1 HEX LOCKNUT, 12MM-1.75
106 0761212 1 HEX HD SCREW, 8.8 FULL THD, M12X25 LG

Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 31



SECTION 2 - BOOM

FIGURE 2-6. HYDRAULIC QUICK SWITCH ASSEMBLY

Ax\ 28

7 5

/ 9

ART_31200194-2-6

32

G6-23A/G5-19A

31200194



SECTION 2 - BOOM
FIGURE 2-6. HYDRAULIC QUICK SWITCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0801420 1 HYDRAULIC QUICK SWITCH ASSEMBLY, (includes items 1 thru (0]
23)
1 0700819 1 HEX HD CAPSCREW, 8-1.25X55MM, GR 8.8
3 0761010 5 HEX HD CAPSCREW, 10-1.50X20MM, GR 8.8
4 0801421 1 QUICK SWITCH WELDMENT
5 1309435 1 CLAMP COVER PLATE
6 Ref FORK LOCKING CYLINDER, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
7 2160016 2 LUBE FITTING, (straight)
9 3575838 1 COVER PLATE
10 3391410 2 SPLIT PIN
15 8001888 2 PIN
16 8002110 2 CLEVIS PIN
17 8002781 1 CLAMP BODY
18 2143511 2 REDUCER
19 Kit NLA MALE SCREW COUPLING, (no longer available, order
1001097287 kit)
19 1001094556 1 MALE QUICK DISCONNECT COUPLING
20 Kit NLA FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)
20 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
21 2754168 2 HOSE ASSY
22 4812000 5 FLAT WASHER, 10MM
23 4832000 5 SPRING LOCKWASHER, 10MM
101 Ref AUX HYDRAULICS, (See HYDRAULIC CIRCUITS SECTION for
Breakdown)
102 0761218 1 HEX HD SCREW, 8.8 FULL THD, M12X50 LG
103 3423211 1 PIN
104 3423210 1 PIN
105 4812100 3 FLAT WASHER, 12MM
106 3291205 1 HEX LOCKNUT, 12MM-1.75
107 0761212 1 HEX HD SCREW, 8.8 FULL THD, M12X25 LG
2902438 1 FORK LOCKING CYLINDER KIT, (includes items 6, 10, 15 & 16)
1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 19, 20, dust
cap and dust plug)
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 33






SECTION 3 - ATTACHMENTS

SECTION 3 - ATTACHMENTS

31200194 G6-23A/G5-19A 35



SECTION 3 - ATTACHMENTS
FIGURE 3-1. CARRIAGE ASSEMBLY

ART_31200184-3-1

31200194 G6-23A/G5-19A 36



SECTION 3 - ATTACHMENTS
FIGURE 3-1. CARRIAGE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1170028 1 CARRIAGE ASSEMBLY, (includes items 1 thru 7) E
1 Ref CARRIAGE WELDMENT
2 4040283 2 CARRIAGE SHAFT
3 3760508 4 SHAFT COLLAR
4 0700827 4 HEX HD CAPSCREW, 8-1.25X100MM, GR 8.8
5 3290805 4 HEX LOCKNUT, 8MM
6 Ref NAME PLATE
7 N.S.S. Ref SN PLATE
8 Ref FORK, (See Separate Breakdown in this Section)

31200194 G6-23A/G5-19A 37



SECTION 3 - ATTACHMENTS
FIGURE 3-2. CARRIAGE ASSEMBLY

ART_10071107581-A

31200194 G6-23A/G5-19A 38



SECTION 3 - ATTACHMENTS
FIGURE 3-2. CARRIAGE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001107581 1 CARRIAGE ASSEMBLY, (Vetter), (includes items 1 thru 6) A
1 N.S.S. 1 NAME PLATE, CARRIAGE
2 N.S.S. 1 SN PLATE
3 4032109 4 HEX HD CAPSCREW, MI2 X 25
4 1001107336 1 CARRIAGE SHAFT
5 1001107338 2 CARRIAGE SHAFT, COVER
6 N.S.S. 1 CARRIAGE WELDMENT

31200194 G6-23A/G5-19A 39



SECTION 3 - ATTACHMENTS
FIGURE 3-3. BUCKETS

PAHO131

31200194 G6-23A/G5-19A 40



SECTION 3 - ATTACHMENTS
FIGURE 3-3. BUCKETS

ITEM PART NUMBER QTY DESCRIPTION REV
1 0930008 1 82.7IN BUCKET, 1.18 YARD, (G5-19A), (includes items 5) B
1 70020768 1 BLADE KIT, (includes mounting hardware)

1 0930009 1 82.7IN BUCKET, 1.96 YARD, (G5-19A), (includes items 5) B
1 70020768 1 BLADE KIT, (includes mounting hardware)

1 0930015 1 96.5IN BUCKET, 1.18 YARD, (includes items 5) B
1 70020392 1 BLADE KIT, (includes qty. 7 each of items 3 & 4)

1 0930016 1 96.5IN BUCKET, 2.35 YARD, (includes items 5) B
1 70020392 1 BLADE KIT, (includes qty. 7 each of items 3 & 4)

1 1001094612 1 TEETH KIT, (includes items 2 thru 4), (used with item 1) A
2 1001094611 7 TOOTH

3 1001094615 14 HEX HD CAPSCREW, M20X72

4 1001094616 14 HEX NUT, M20X2.5

5 N.S.S. 1 SN PLATE, (not shown)

31200194 G6-23A/G5-19A 41



SECTION 3 - ATTACHMENTS
FIGURE 3-4. FOUR IN ONE BUCKET

32 PAHD140

31200194 G6-23A/G5-19A 42



SECTION 3 - ATTACHMENTS
FIGURE 3-4. FOUR IN ONE BUCKET

ITEM PART NUMBER QTY DESCRIPTION REV
0930003 1 4 IN 1 BUCKET, 0.78 YARD, (G5-19A & G6-23A), (includes items 1 D
thru 23)
0930006 1 4 IN 1 BUCKET, 1.3 YARD, (G5-19A), (includes items 1 thru 12 & C

15 thru 32)

1 7028990 2 TILT CYLINDER

1 7028910 2 SEAL KIT

2 7028911 2 PIN

3 7028912 6 NUT, (not illustrated)

4 7028913 2 PIN

5 Ref PROTECTIVE PLATE

6 7028915 2 PIN

7 7028916 4 HEX HD SCREW

8 7028131 6 BUSHING

9 7028917 4 WASHER

10 7028918 6 GREASE NIPPLE

11 7028920 2 SCREW

12 7028919 4 SCREW

13 N.S.S. Ref WELDMENT

14 N.S.S. Ref WELDMENT

15 7028923 1 GAUGE

16 Kit NLA FEMALE SCREW COUPLING, (no longer available, order

1001097287 kit)
16 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
17 Kit NLA MALE SCREW COUPLING, (no longer available, order
1001097287 kit)

17 1001094556 1 MALE QUICK DISCONNECT COUPLING

18 Ref CONNECTING ASSY

19 7028982 1 HOSE ASSY

20 7028983 1 HOSE ASSY

21 7028984 2 HOSE ASSY

22 7028985 1 HOSE ASSY

23 7028991 1 HOSE ASSY

31 N.S.S. Ref WELDMENT

32 N.S.S. Ref WELDMENT

1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 16, 17, dust

cap and dust plug)

31200194 G6-23A/G5-19A 43



SECTION 3 - ATTACHMENTS
FIGURE 3-5. FORK MOUNTED HOOK

103 ART 31200194-3-5

31200194 G6-23A/G5-19A 44



SECTION 3 - ATTACHMENTS
FIGURE 3-5. FORK MOUNTED HOOK

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FORK MOUNTED HOOK, (LAMY), (includes items 1 thru 5), B
(2700097 is no longer available, order 2700118)
1 Ref WELDMENT
2 7028123 1 CLEVIS
3 7028122 1 HOOK
4 7028121 2 AXLE
5 Ref PIN
2700118 1 FORK MOUNTED HOOK, (BENNE), (includes items 101 thru 108) B
101 Ref WELDMENT
102 70020201 1 PIN
103 70020202 1 HOOK
104 70020203 2 PIN
105 70020204 4 RETAINING PIN
106 70020205 1 BOLT
107 70020206 1 SELF LOCKING NUT
108 N.S.S. 1 SN PLATE
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 45



SECTION 3 - ATTACHMENTS
FIGURE 3-6. TRUSS BOOM

N = il

| E—— = - PAHO161

31200194 G6-23A/G5-19A 46



SECTION 3 - ATTACHMENTS
FIGURE 3-6. TRUSS BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
0240110 1 11.8FT TRUSS BOOM, (1433lbs), (includes items 1 & 2) D
1 70020423 1 HOOK
2 70020424 1 BOLT

31200194 G6-23A/G5-19A 47



SECTION 3 - ATTACHMENTS
FIGURE 3-7. MANURE BUCKET

ART_31200184-3.7

31200194 G6-23A/G5-19A 48



SECTION 3 - ATTACHMENTS
FIGURE 3-7. MANURE BUCKET

ITEM PART NUMBER QTY DESCRIPTION REV
0930004 1 1.3 CU YD MANURE BUCKET, (G5-19A & G6-23A), (includes items B
1 thru 21)
0930005 1 1.0 CU YD MANURE BUCKET, (G5-19A), (includes items 1 thru 21) C

1 Not Available 1 WELDMENT

2 7028133 1 SIDE PLATE ASSY, (1.3 CU YD)

2 7029323 1 SIDE PLATE ASSY, (1.0 CU YD)

3 7028132 1 BLADE ASSY, (1.3 CU YD), (includes blade and the following
hardware)

3 7029356 8 HEX LOCKNUT, M16-8

3 70023484 8 BOLT, M16X60, GR10.9

3 7029322 1 BLADE ASSY, (1.0 CU YD), (includes blade and the following
hardware)

3 7029356 7 HEX LOCKNUT, M16-8

3 70023484 7 BOLT, M16X60, GR10.9

4 7028126 2 ADJUSTING BRACKET

5 7028125 1 GRAPPLE, (1.3 CU YD)

5 7029321 1 GRAPPLE, (1.0 CU YD)

6 7028127 2 TILT CYLINDER

6 7028910 2 SEAL KIT

7 7028131 6 BUSHING

8 7028128 2 PIN

9 7028129 2 LOCKING PIN

10 7028130 2 PIN

11 7028135 4 ROLL PIN

12 7028134 8 ROLL PIN

13 7028124 2 CIRCLIP

15 7028986 1 HOSE ASSY

16 7028987 1 HOSE ASSY

17 7028988 1 HOSE ASSY

18 7028989 1 HOSE ASSY

19 7028984 2 HOSE ASSY

20 Kit NLA FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)

20 1001094555 1 FEMALE QUICK DISCONNECT COUPLING

21 Kit NLA MALE SCREW COUPLING, (no longer available, order
1001097287 kit)

21 1001094556 1 MALE QUICK DISCONNECT COUPLING

K1 1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 20, 21, dust

cap and dust plug)
31200194 G6-23A/G5-19A 49



SECTION 3 - ATTACHMENTS

FIGURE 3-8. FORK

CUBING FORK

ART_31200194-3-8

50

G6-23A/G5-19A

31200194



SECTION 3 - ATTACHMENTS
FIGURE 3-8. FORK

ITEM PART NUMBER QTY DESCRIPTION REV
1 2340041 1 PALLET FORK ASSY, (Benne), (2X2X48in), (8018Ib per pair), (sold B
as a pair)
2 0761612 2 HEX HD CAPSCREW, M16X25, GR8.8
1 2340029 2 FORK, (Lamy), (5X1-4/5X48in), (4409Ib each fork) Cc
2 7028626 2 HEX HD CAPSCREW
1 2340030 1 FORK TINE ASSY, (Lamy), (4X50X48in), (8018Ib per pair), (sold as D
a pair)
2 7028628 2 HEX HD CAPSCREW
1 2340040 1 FORK, (Benne), (56X2X48in), (8018Ib per pair), (sold as a pair) A
2 0761612 2 HEX HD CAPSCREW, 16X25, GR8.8
1 1001097922 1 CUBING FORK, (Vetter), (2X2X48in), (sold as a group of 4) A
2 0761612 4 HEX HD CAPSCREW, M16X25, GR8.8
1 1001107586 1 FORK TINE ASSY, (Vetter), (4X2-1/5X48in), (8018Ib per pair), (sold B
as a pair)
2 0761214 2 HEX HD CAPSCREW, M12X30, GR8.8
101 1001112559 2 FORK EXTENSION, (4X2X70in) C
101 70022831 2 BOLT KIT, (includes washer and clip)
101 1001112560 2 FORK EXTENSION, (4X2-1/2X70in), (use with Vetter fork B
1001107586)
101 70022831 2 BOLT KIT, (includes washer and clip), (use with Vetter fork
1001107586)
Ref NOTE: FORKS RATED LESS THAN THE ATTACHMENT OR
MACHINE’S CAPACITY DECREASES CAPACITY OF THE
ATTACHMENT OR MACHINE TO THAT OF THE FORKS. FORKS
RATED MORE THAN THE ATTACHMENT OR MACHINE’S
CAPACITY DO NOT INCREASE ATTACHMENT OR MACHINE’S
CAPACITY.
Ref NOTE: PLEASE CONSULT JLG PARTS DEPARTMENT TO
DETERMINE THE CORRECT FORKS APPLICABLE TO YOUR
SPECIFIC CARRIAGE ASSEMBLY AND APPLICATION.
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE

31200194 G6-23A/G5-19A 51



SECTION 3 - ATTACHMENTS

FIGURE 3-9. SIDE SHIFT CARRIAGE

PZi181

52

G6-23A/G5-19A

31200194



SECTION 3 - ATTACHMENTS

FIGURE 3-9. SIDE SHIFT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1170002 1 SIDE SHIFT CARRIAGE ASSEMBLY, (Lamy), (includes items 1 G
thru 5 & 7 thru 13)
1 Ref CARRIAGE WELDMENT
2 7028136 1 FORK PIN
3 7028137 2 COLLAR
4 3291005 2 NUT
5 0701029 2 CAPSCREW
6 Ref FORK, (See Separate Breakdown in this Section)
7 70021558 1 CYLINDER
8 70021559 2 BOLT
9 70021560 1 PIN
10 70021561 1 PIN
11 70021562 2 WASHER
12 70021563 2 ROLL PIN
13 Ref SN PLATE

31200194 G6-23A/G5-19A 53



SECTION 3 - ATTACHMENTS

FIGURE 3-10. SIDE TILT CARRIAGE

54

G6-23A/G5-19A

31200194



SECTION 3 - ATTACHMENTS
FIGURE 3-10. SIDE TILT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1170046 1 SIDE TILT CARRIAGE, (Includes all items) C
1 Ref CARRIAGE WELDMENT
2 Ref TILT CARRIAGE WELDMENT
3 4040283 2 CARRIAGE SHAFT
4 3760508 4 SHAFT COLLAR
5 0700827 4 HEX HD CAPSCEW
6 3290805 4 HEX LOCKNUT
7 70021238 2 BUFFER
8 70021239 1 COLLAR
9 70021240 1 HEX HD CAPSCREW
10 70021241 1 HEX LOCKNUT
11 70021242 1 GREASE FITTING
12 70021243 1 GREASE FITTING COVER
13 70021244 1 WASHER
14 70021241 1 HEX LOCKNUT
15 70020506 1 CYLINDER
15 70023271 1 SEAL KIT
15 70023272 1 VALVE
16 70020507 2 WASHER
17 70020508 2 SNAP RING
18 70021245 1 GREASE FITTING
19 70021246 1 GREASE FITTING
20 70021247 2 GREASE FITTING COVER
21 70020730 2 GASKET
22 70020731 2 LINK
23 70021248 2 HYDRAULIC TUBE
24 1001094556 1 QUICK COUPLING, MALE
25 1001094555 1 QUICK COUPLING, FEMALE

31200194 G6-23A/G5-19A 55



SECTION 3 - ATTACHMENTS
FIGURE 3-11. FORK POSITION/SIDE SHIFT CARRIAGE

G6-23A

38

e

PAH1310

31200194 G6-23A/G5-19A 56



SECTION 3 - ATTACHMENTS

\

31200194

a1 {
(’ 4
1 _/_E = :
N 25
Omzs
30

PAH1301

G6-23A/G5-19A 57



SECTION 3 - ATTACHMENTS

58

FIGURE 3-11. FORK POSITION/SIDE SHIFT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001091316 1 FORK POSITION/SIDE SHIFT CARRIAGE E

1 2110606 2 CONNECTOR

2 2130404 4 CONNECTOR

3 2130606 1 CONNECTOR

4 2170506 1 UNION

5 2170706 2 UNION

6 3977459 1 DUST CAP, (use with screw type coupling)

6 1001093826 1 DUST CAP, (use with quick disconnect type coupling)

7 3977460 DUST PLUG, (use with screw type coupling)

7 1001093827 1 DUST PLUG, (use with quick disconnect type coupling)

8 6616072 2 FIBERGLIDE BEARING

9 6616152 1 SHAFT RETAINER

10 6616313 2 FORK ASSEMBLY

11 6616372 4 CYLINDER RETAINER PLATE

12 6616553 1 FORK CARRIAGE SHAFT

13 Ref BACKREST WELDMENT

14 6617012 8 CYLINDER RETAINER SHIM

15 6618622 4 WEAR PAD INSERT

16 6618632 2 WEAR PAD

17 6619882 12 PAWL WEAR PAD

18 6621863 2 PALLET FORK 2.00 X 4.00 X 40.00

19 7115372 2 PAWL CYLINDER ROD END

20 7116171 4 SPACER

21 Kit NLA FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)

21 1001094555 1 FEMALE QUICK DISCONNECT COUPLING

22 Kit NLA MALE SCREW COUPLING, (no longer available, order
1001097287 kit)

22 1001094556 1 MALE QUICK DISCONNECT COUPLING

23 8301428 4 CLEVIS PIN, 5/8 X1 1/2

24 8303702 4 HEX HD CAPSCREW, .500-13 NC X 3, GR5

25 8303757 2 HEX HD CAPSCREW, 0312-18 NC X 2.5, GR5

26 8305006 2 HEX NUT, .250-20

27 8305624 3 HEX LOCKNUT, .250-20

28 8305644 4 HEX LOCKNUT, .500-13

29 8305645 2 HEX LOCKNUT, .375-16

30 8307004 2 LOCKWASHER, 5/16

31 8307109 3 WASHER, .250

32 8307110 2 WASHER, .375

33 8310261 2 SCREW, .750-10 X 1.5

34 8310264 4 HAIR PIN

35 8310341 4 SCREW, .375-16 X 1.5

36 8406105 4 TUBE CLIP, .75

37 8406109 3 TUBE CLIP, .5

38 Ref CARRIAGE WELDMENT

39 1001091550 2 FORK SIDE SHIFT CYLINDER

40 1001092465 1 VALVE MANIFOLD

41 1001092764 4 TUBE END REDUCER CONNECTOR

42 Ref CARRIAGE SN PLATE

G6-23A/G5-19A 31200194



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
43 1001093411 2 HOSE ASSY
44 1001093412 2 HOSE ASSY
45 1001093413 2 HOSE ASSY
46 1001093414 2 HOSE ASSY
1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 6, 7, 21 &
22)

31200194 G6-23A/G5-19A 59



SECTION 3 - ATTACHMENTS
FIGURE 3-12. FORK MOUNTED PLATFORM

ART_31200194-3-12

31200194 G6-23A/G5-19A 60



SECTION 3 - ATTACHMENTS
FIGURE 3-12. FORK MOUNTED PLATFORM

ITEM PART NUMBER | QTY DESCRIPTION REV
1001092280 1 FORK MOUNTED PLATFORM, (ENGLISH), (includes items 1 thru D
13)
1001096306 1 FORK MOUNTED PLATFORM, (ISO), (includes items 1 thru 14) B
1001097072 1 FORK MOUNTED PLATFORM, (FRENCH), (includes items 1 thru B
14)

1 1001096904 1 FORK MOUNT PLATFORM

2 1701509 1 MANUAL DECAL

3 1702773 2 JLG DECAL

4 1704277 8 LANYARD ATTACHING DECAL

5 1704885 1 WEBSITE DECAL

6 1706892 1 PLATFORM WARNING DECAL, (ENGLISH)

6 1001096025 1 PLATFORM WARNING DECAL, (ISO)

6 1001096024 1 PLATFORM WARNING DECAL, (FRENCH)

11 31200160 1 OPERATION AND SAFETY MANUAL, (USA)

11 31200387 1 OPERATION AND SAFETY MANUAL (ISO), (SPANISH)

11 31200388 1 OPERATION AND SAFETY MANUAL (ISO), (PORTUGUESE)

11 31200336 1 OPERATION AND SAFETY MANUAL, (FRENCH)

12 1001092481 1 ATTACHMENT WARNING DECAL, (ENGLISH)

12 1001096021 1 ATTACHMENT WARNING DECAL, (ISO)

12 1001096019 1 ATTACHMENT WARNING DECAL, (FRENCH)

13 1001092482 1 CAPACITY DECAL, (ENGLISH)

13 1001096023 1 CAPACITY DECAL, (ISO)

13 1001096020 1 CAPACITY DECAL, (FRENCH)

14 N.S.S. 1 SN PLATE

31200194 G6-23A/G5-19A 61



SECTION 3 - ATTACHMENTS
FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT

ART_1001059425-8

31200194 G6-23A/G5-19A 62



SECTION 3 - ATTACHMENTS
FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT

ITEM PART NUMBER QTY DESCRIPTION REV
1001099425 Ref UNIVERSAL HITCH ATTACHMENT B
1 N.S.S. 1 SN PLATE

31200194 G6-23A/G5-19A 63






SECTION 4 - ENGINE AND ATTACHING PARTS

SECTION 4 - ENGINE AND ATTACHING PARTS

31200194 G6-23A/G5-19A 65



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-1. ENGINE ASSEMBLY

VIEW OF FLYWHEEL
COUPLING

ART_31200184-4-1

31200194 G6-23A/G5-19A 66



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-1. ENGINE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0275002 1 ENGINE INSTALLATION, (includes items 1 thru 106) C
0275555 1 ENGINE INSTALLATION, OPEN CAB, (includes all items except 8, A
17, 31 & 35)
1 0100011 AR LOCTITE
2 466104 1 ANGLE JOINT
3 0630586 2 CARRIAGE BOLT, M6X50
4 0701015 2 HEX HD CAPSCREW, 10-1.50X35MM, GR 8.8
5 0701229 4 HEX HD CAPSCREW, 12X120, GR 8.8
6 0760608 4 HEX HD CAPSCREW, 6-1.00X16MM, GR 8.8
7 0760808 4 HEX HD CAPSCREW, 8-1.25X16MM, GR 8.8
8 0760810 2 HEX HD CAPSCREW, 8-1.25X20MM, GR 8.8
9 0761008 3 HEX HD CAPSCREW, 10-1.50X16MM, GR 8.8
10 0761012 23 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8, (torque to 37 ft-Ib
[50 Nm])
11 0761014 1 HEX HD CAPSCREW, 10-1.50X30MM, GR 8.8
12 0903134 1 THROTTLE BRACKET
13 1009352 1 HOSE CLAMP
14 1660281 1 FLYWHEEL COUPLING, (includes items 101 thru 106)
15 Ref DEUTZ ENGINE, (75 kw), (See DEUTZ ENGINE for Breakdown)
16 2060034 1 FAN
17 1001094587 1 CONTAINER
18 3290605 2 HEX LOCKNUT, 6MM-1.00
19 3291005 4 HEX LOCKNUT, 10MM-1.50, (See FUEL TANK AND LINES for
Breakdown)
20 3291205 4 HEX LOCKNUT, M12X1.75
21 3575650 1 MOTOR ACCESS PLATE
22 3575671 1 ENGINE DRAIN ACCESS PLATE
23 Ref FUEL FILTER MOUNT, (See FUEL TANK AND LINES for
Breakdown)
24 3576380 1 BELLY PAN PLATE
25 Ref HYDROSTATIC TRANSMISSION PUMP, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
26 Ref IMPLEMENT PUMP, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
27 3760497 1 SPACER RING, IMPLEMENT PUMP, (APPLY SILICONE
SEALANT)
28 4032311 2 SOCKET HD CAPSCREW, 16X35, (torque to 155 ft-lb [210 Nm])
29 4340966 1 ENGINE BRACKET, RIGHT
30 4811700 4 FLAT WASHER, 6MM
31 4811900 2 FLAT WASHER, 8MM
32 4812000 13 FLAT WASHER, 10MM
33 5201215 2 RIPP BOLT, 12X35MM
34 5212000 12 RIPP WASHER, 10MM
35 5220800 2 RIPP NUT, 8MM
36 5241200 4 WASHER, 12MM
37 5241600 2 FLAT WASHER, 16MM
101 7029255 1 MOUNTING PLATE
102 Ref BOLT
103 7029256 1 FLANGE, (includes item 102)
104 7029258 1 HUB, (includes item 106)

31200194 G6-23A/G5-19A 67



SECTION 4 - ENGINE AND ATTACHING PARTS

68

ITEM PART NUMBER QTY DESCRIPTION REV
105 7029259 1 END DISK
106 Ref BOLT
201 Ref THROTTLE CABLE, (See CONTROLS SECTION for Breakdown)
202 Ref MOUNTING FOOT BRACKET, LEFT, (See DEUTZ ENGINE for
Breakdown)
301 Ref MANIFOLD, (turbocharger to air cleaner), (See DEUTZ ENGINE for
Breakdown)
329 1062255 AR TIE STRAP
G6-23A/G5-19A 31200194






SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. DEUTZ ENGINE

ART_312001894-4-2

31200194 G6-23A/G5-19A 70



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. DEUTZ ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
2000265 1 DEUTZ ENGINE, (includes all items except block heater) D
7029274 1 FUEL FILTER

Ref FUEL PRE-FILTER, (See FUEL TANK AND LINES for
Breakdown)
7029276 1 OIL FILTER
70022116 1 OIL COOLER BOX, (supports ail filter)
70023537 1 OIL COOLER
7029371 1 COOLANT PUMP
7029372 1 FLAT GASKET, COOLANT PUMP
7029373 2 O-SEAL
7029374 1 ALTERNATOR BELT
7029375 1 ALTERNATOR
7029376 1 VOLTAGE REGULATOR
70024131 1 ALTERNATOR PULLEY
7029377 1 TEMP. TRANSMITTER
7029378 1 PRESSURE REGULATOR
7029379 1 GASKET, PRESSURE REGULATOR
7029380 1 DIPSTICK
7020487 1 O-RING, DIPSTICK
7029382 4 GASKET
7029383 1 GASKET
7029384 1 FUEL PRIMING PUMP, (includes fuel hand pump)
70000919 1 FUEL HAND PUMP
7029385 1 SEALING RING
7029386 1 FUEL PUMP
7029387 1 GASKET SET
7029388 1 GLOW PLUG
7029389 1 OIL PRESSURE SWITCH
7029390 1 SHUTDOWN DEVISE
7029391 1 O-SEAL, SHUTDOWN DEVISE
7029392 1 STARTER
7029393 1 STARTER RELAY
7029394 2 SEALING RING, THERMOSTAT
7029395 2 THERMOSTAT
7029396 1 GASKET
7029397 1 TURBOCHARGER
7029398 1 REPAIR KIT, TURBOCHARGER
7029399 1 CORE ASSEMBLY
7029400 1 GASKET
7029401 1 FILLER CAP
7029402 1 FAN BELT
70024338 1 MANIFOLD, (turbocharger to air cleaner)
70020037 1 BLOCK HEATER, 120V, 750W, (includes 5 ft cord)
70021481 1 ENGINE PREHEAT MODULE
Ref NON-RETURN VALVE, (See FUEL TANK AND LINES for
Breakdown)
70022920 1 MOUNTING FOOT BRACKET, LEFT
70023451 1 FUEL INJECTOR
70023452 1 FUEL INJECTION PUMP

31200194 G6-23A/G5-19A 7



SECTION 4 - ENGINE AND ATTACHING PARTS

72

ITEM PART NUMBER QTY DESCRIPTION REV
K1 1001108807 1 FUEL/ENGINE OIL FILTER KIT, (includes fuel pre-filter and oil filter)
G6-23A/G5-19A 31200194






SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-3. FUEL TANK AND LINES

BOTTOM VIEW OF FRAME

ART_31200194-4-3

31200194 G6-23A/G5-19A 74



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-3. FUEL TANK AND LINES

ITEM PART NUMBER QTY DESCRIPTION REV
1 0630583 1 U-BOLT
2 0700817 3 HEX HD CAPSCREW, M8X45, GR 8.8
3 0760608 15 HEX HD CAPSCREW, M6X16, GR 8.8
5 0760807 4 HEX HD CAPSCREW, M8X14, GR 8.8, (G6-23A)
5 0760814 4 HEX HD CAPSCREW, M8X30, GR 8.8, (G5-19A)
6 0760410 6 HEX HD CAPSCREW, M4X20, GR 8.8
7 1309435 3 CLAMP COVER PLATE
8 1120576 1 FUEL CAP
9 1320318 1 HOSE CLAMP
13 8002781 3 CLAMP
14 3290405 6 LOCKNUT, M4X0.7
15 3290805 2 LOCKNUT, M8X1.25
16 2171948 2 PLUG
19 0761010 2 HEX HD CAPSCREW, M10X20, GR 8.8
21 3960603 1 FUEL FILL SEAL
22 3960589 1 FUEL TANK COVER SEAL
23 4811900 6 FLAT WASHER, 8MM
24 4831700 15 LOCKWASHER, 6MM
25 2420205 1 FUEL LEVEL GUAGE
26 2720613 1 FUEL LINE, (G5-19A)
26 2720556 1 FUEL LINE, (G6-23A)
27 1320032 12 HOSE CLAMP
28 2720537 1 FUEL LINE, SUPPLY
29 2720538 1 FUEL LINE, RETURN, (without non-return valve)
29 1001099585 1 FUEL LINE, (with non-return valve)
30 2720543 2 FUEL LINE
31 1001099586 1 FUEL LINE, (with non-return valve)
32 70021467 NON-RETURN VALVE, (supplied with engine)
35 0760806 1 HEX HD CAPSCREW, M8X12, GR 8.8, (G5-19A)
35 0760810 1 HEX HD CAPSCREW, M8X20, GR 8.8, (G6-23A)
36 3380577 1 FUEL TANK COVER PANEL
37 2443576 1 HOSE CLAMP
40 3460567 1 FUEL LINE PIPE, (G5-19A)
40 3460456 1 FUEL LINE PIPE, (G6-23A) (Prior to SN 1160004884)
40 1001099761 1 FUEL LINE PIPE, (G6-23A) (SN 1160004884 to Present)
42 4341033 1 FUEL FILL SUPPORT
43 4812000 2 FLAT WASHER, 10MM
60 0100011 AR LOCTITE, #242
104 0701015 2 HEX HD CAPSCREW, 10-1.50X35mm, GR 8.8
109 0761012 2 HEX HD CAPSCREW, 10-1.50X25mm, GR 8.8
115 3575717 1 FILTER MOUNT PLATE
118 3291005 4 HEX LOCKNUT, 10mm-1.50
201 7029447 1 FUEL PRE-FILTER ASSEMBLY
201 7029275 1 FUEL PRE-FILTER INSERT, (includes top and bottom o-rings)
201 7029370 1 DRAIN VALVE

31200194 G6-23A/G5-19A 75



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. RADIATOR ASSEMBLY

ART_31200194-4-4

31200194 G6-23A/G5-19A 76



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. RADIATOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
0274198 1 RADIATOR ASSY, (includes items 1 thru 34) F
1 429063 2 SHOCK MOUNT
2 0760610 4 HEX HD CAPSCREW, 6x20MM, GR8.8
3 0760806 4 HEX HD CAPSCREW, 8-1.25X12MM, GR8.8
4 0760812 4 HEX HD CAPSCREW, 8-1.25X25MM, GR8.8
5 0761014 2 HEX HD CAPSCREW, 10-1.50X30MM, GR8.8
6 2720533 1 HOSE ASSY
7 2720534 1 HOSE ASSY
8 2720535 2.8m HOSE ASSY
9 2720536 0.8 m HOSE ASSY
10 2969548 2 SEAL
11 3290605 4 LOCKNUT, M6X1
12 3290805 6 LOCKNUT, M10X1.25
13 3291005 6 LOCKNUT, M10X1.5
14 3575658 2 RADIATOR SUPPORT PLATE
15 3575659 1 RADIATOR SUPPORT PLATE
16 1001095953 1 BAFFLE PLATE
17 3575661 1 BAFFLE PLATE
18 3575662 1 BAFFLE PLATE
19 3620055 1 RADIATOR COOLER, (includes items 101 thru 105)
20 3960927 26m RUBBER SEAL
21 3961951 2 CLIP
22 4340957 1 EXPANSION TANK SUPPORT
23 4400470 1 EXPANSION TANK, (includes item 201)
24 4811700 4 FLAT WASHER, 6MM
25 4811900 4 FLAT WASHER, 8MM
26 4812000 6 FLAT WASHER, 10MM
27 1321301 5 CLIP
28 8005376 4 CLAMP
29 8005741 2 SPACER, 5MM
30 8005743 2 SPACER, 2MM
31 909304 2m PROFILE RUBBER, 18X5MM
32 0760405 2 HEX HD CAPSCREW, M4X10
33 4811400 2 WASHER, 4MM
34 1001096493 1 BAFFLE
101 7029456 1 WATER/OIL COOLER
102 7029457 1 FAN HOUSE
103 7029458 1 FAN GUARD
104 Ref HEX HD CAPSCREW, M8X15MM
105 Ref HEX HD CAPSCREW, M8X20MM
201 Ref RADIATOR CAP, 14 PSI
229 1062255 AR TIE STRAP

31200194 G6-23A/G5-19A 77



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. AIR CLEANER INSTALLATION

1 PARHDZ70

31200194 G6-23A/G5-19A 78



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. AIR CLEANER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0274202 1 AIR INTAKE INSTALLATION, (includes items 1 thru 20) E
1 0760814 4 HEX HD CAPSCREW, M8X30, GR 8.8
2 1349717 1 HOSE CLAMP
3 1380161 2 HOSE CLAMP
4 2120186 1 AIR FILTER, (includes items 101 thru 104)
5 2991568 4 HOSE CLAMP
6 3290805 4 HEX LOCK NUT, M8X1.25
7 3460402 1 AIR INTAKE PIPE
8 3929780 1 BAND CLAMP
9 4100083 2 REDUCING SLEEVE
10 4340955 1 SUPPORT BRACKET
11 4569149 1 AIR INTAKE TUBE
12 4811900 8 FLAT WASHER, 8MM
13 8002927 1 PRECLEANER, (includes items 105 thru 107)
14 80973107 1 STRAIGHT HUMP COUPLING
15 91403239 1 STRAIGHT HUMP REDUCER HOSE
16 2088212 1 ELBOW, 90
17 77383154 1 LOW PRESSURE INDICATOR
18 3460421 1 AIR INTAKE PIPE
19 91083129 1 REDUCING ELBOW
20 909304 0.36 m PROFILE RUBBER, 18X5MM
101 80273042 1 SAFETY ELEMENT, (inner)
102 80273010 1 PRIMARY ELEMENT, (outer)
103 10733183 1 VACUATOR
104 7028118 1 COVER ASSEMBLY
105 7028095 1 COVER ASSEMBLY
106 7028096 1 BOWL
107 7028097 1 CLAMP
201 2991568 1 HOSE CLAMP

31200194 G6-23A/G5-19A 79



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. EXHAUST INSTALLATION

FAHDZED

31200194 G6-23A/G5-19A 80



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. EXHAUST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001097389 1 EXHAUST INSTALLATION, (includes all items) B
1 0760812 2 HEX HD CAPSCREW, 8X25MM, GR8.8
2 1686997 3 CLAMP
3 3220140 1 MUFFLER
4 3290805 4 LOCKNUT, M8X1.25
5 1001097294 1 TAIL PIPE
6 3460403 1 EXHAUST TUBE
7 3460404 1 EXHAUST TUBE
8 4806580 1 EXHAUST MOUNT BRACKET
9 4811900 2 FLAT WASHER, 8MM
11 3380585 1 HEAT SHIELD
12 0700816 2 HEX HD CAPSCREW, 8X40MM, GR8.8
13 5200605 6 RIPP BOLT, 6X10MM
14 1321367 2 HEAT SHIELD CLAMP

31200194 G6-23A/G5-19A 81






SECTION 5 - DRIVE TRAIN

SECTION 5 - DRIVE TRAIN

31200194 G6-23A/G5-19A 83



SECTION 5 - DRIVE TRAIN

FIGURE 5-1. FRONT AXLE

84

G6-23A/G5-19A

31200194



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. FRONT AXLE

ITEM PART NUMBER QTY DESCRIPTION REV
0280160 FRONT AXLE, (G5-19A), (includes items 1 thru 9) G
0280162 FRONT AXLE, (G6-23A), (includes items 1 thru 9) G
1 Ref CENTRAL HOUSING, (See FRONT AXLE - HOUSING G5-19A for
Breakdown)
2 Ref STEERING COMPONENTS, (See FRONT AXLE - HOUSING G6-
23A for Breakdown)
3 Ref BEVEL GEAR SET, (See FRONT AXLE - HOUSING AND
STEERING CYLINDER G5-19A for Breakdown)
4 Ref DIFFERENTIAL, (See FRONT AXLE - HOUSING AND
STEERING CYLINDER G6-23A for Breakdown)
5 Ref DOUBLE JOINT, (See FRONT AXLE - BEVEL GEAR SET for
Breakdown)
6 Ref BRAKES, (See FRONT AXLE - DIFFERENTIAL for Breakdown)
7 Ref HUB REDUCTION, (See FRONT AXLE - DOUBLE U-JOINT G5-
19A for Breakdown)
8 Ref TRANSMISSION HOUSING, (See FRONT AXLE - DOUBLE U-
JOINT G6-23A for Breakdown)
9 Ref LOWER AND UPPER SHAFT, (See FRONT AXLE - BRAKES G5-
19A for Breakdown)

31200194 G6-23A/G5-19A 85



SECTION 5 - DRIVE TRAIN
FIGURE 5-2. FRONT AXLE - HOUSING G5-19A

G5-19A

1
PZaz10

31200194 G6-23A/G5-19A 86



SECTION 5 - DRIVE TRAIN

FIGURE 5-2. FRONT AXLE - HOUSING G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028372 2 HOUSING
2 91474041 1 PLUG
3 91474038 4 O-RING
4 91474039 4 BREATHER
5 91474037 3 PLUG
6 7028373 1 CENTRAL HOUSING
7 91474040 1 BRAKE CYLINDER, (left)
8 91474063 4 PLUG
9 91474067 6 PIN
10 91474066 6 SCREW
11 91474065 6 O-RING
12 91474064 6 SCREW
13 7028374 2 SCREW
14 7028375 1 COVER
15 7028376 1 O-RING
16 91474068 2 O-RING
17 91474062 1 BRAKE CYLINDER, (right)
20 91474059 22 SCREW
21 7028377 2 WASHER
22 7028378 2 JOINT
23 7028379 2 SEAL
24 7028380 2 BUSHING
25 7028381 2 BUSHING
26 7028382 2 WASHER
27 91474058 1 BREATHER
28 91474050 2 SCREW

31200194

G6-23A/G5-19A

87



SECTION 5 - DRIVE TRAIN
FIGURE 5-3. FRONT AXLE - HOUSING G6-23A

G6-23A

31200194 G6-23A/G5-19A 88



SECTION 5 - DRIVE TRAIN

FIGURE 5-3. FRONT AXLE - HOUSING G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028512 2 HOUSING
2 7028513 4 PLUG
3 91474041 1 PLUG
4 91474038 4 O-RING
5 91474039 4 BREATHER
6 91474037 3 PLUG
7 7028373 1 HOUSING
8 91474040 1 BRAKE CYLINDER, (left)
9 91474063 4 PLUG
10 91474067 6 PIN
11 91474066 6 SCREW
12 91474065 6 O-RING
13 91474064 6 SCREW
14 7028374 2 SCREW
15 7028375 1 COVER
16 7028376 1 O-RING
17 91474068 2 O-RING
18 91474062 1 BRAKE CYLINDER, (right)
21 91474059 24 SCREW
22 7028377 2 WASHER
23 7028378 2 JOINT
24 7028379 2 SEAL
25 7028380 2 BUSHING
26 7028381 2 BUSHING
27 7028382 2 WASHER
28 91474058 1 BREATHER
29 91474050 2 SCREW

31200194

G6-23A/G5-19A

89



SECTION 5 - DRIVE TRAIN
FIGURE 5-4. FRONT AXLE - HOUSING AND STEERING CYLINDER G5-19A

G5-19A

2 PZ3230

31200194 G6-23A/G5-19A 90



SECTION 5 - DRIVE TRAIN
FIGURE 5-4. FRONT AXLE - HOUSING AND STEERING CYLINDER G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474095 4 GREASE FITTING
2 7028400 12 SCREW
3 7028383 2 KING PIN
4 70022376 1 SWIVEL HOUSING, (left)
5 7028385 2 KING PIN
6 91474092 4 NUT
7 91474091 4 SCREW
8 7028401 2 NUT
9 7028386 1 SEAL
10 7028387 2 BUSHING
11 70022377 1 SWIVEL HOUSING, (right)
12 7028389 1 CYLINDER HEAD
13 7028390 1 ROD
14 70022378 1 SEAL KIT
15 7028392 2 BALL JOINT
16 91474078 2 NUT
17 7028393 2 TIE ROD
18 7028394 2 STEERING ARM, (includes items 15, 16 & 17)
19 70022498 1 STEERING CYLINDER, (includes items 12, 13 & 14)
20 7028396 3 SCREW
23 7028399 4 BUSHING

31200194 G6-23A/G5-19A 91



SECTION 5 - DRIVE TRAIN
FIGURE 5-5. FRONT AXLE - HOUSING AND STEERING CYLINDER G6-23A

G6-23A

PZ3240

31200194 G6-23A/G5-19A 92



SECTION 5 - DRIVE TRAIN
FIGURE 5-5. FRONT AXLE - HOUSING AND STEERING CYLINDER G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474095 4 GREASE FITTING
2 7028400 12 SCREW
3 7028383 2 KING PIN
4 70022404 1 SWIVEL HOUSING, (left)
5 7028385 2 KING PIN
6 91474092 4 NUT
7 91474091 4 SCREW
8 7028401 2 NUT
9 7028386 1 SEAL
10 7028387 2 BUSHING
11 70022499 1 SWIVEL HOUSING, (right)
12 7028389 1 CYLINDER HEAD
13 7028390 1 ROD
14 70022378 1 SEAL KIT
15 7028392 2 BALL JOINT
16 91474078 2 NUT
17 7028514 2 TIE ROD
18 7028496 2 STEERING ARM, (includes items 15, 16 & 17)
19 70022498 1 STEERING CYLINDER, (includes items 12, 13 & 14)
20 7028396 3 SCREW
23 7028476 4 BUSHING

31200194 G6-23A/G5-19A 93



SECTION 5 - DRIVE TRAIN
FIGURE 5-6. FRONT AXLE - BEVEL GEAR SET

PAHO340

31200194 G6-23A/G5-19A 94



SECTION 5 - DRIVE TRAIN
FIGURE 5-6. FRONT AXLE - BEVEL GEAR SET

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028402 1 BEVEL GEAR SET, (includes items 2 thru 5)
2 91474100 1 WASHER
3 91474101 1 RING NUT
4 91474102 2 WASHER
5 91474103 1 SPACER
6 8035160 AR SHIM, 2.50MM
6 91474105 AR SHIM, 2.60MM
6 91474106 AR SHIM, 2.70MM
6 91474107 AR SHIM, 2.80MM
6 91474108 AR SHIM, 2.90MM
6 91474109 AR SHIM, 3.00MM
6 91474110 AR SHIM, 3.10MM
6 91474111 AR SHIM, 3.20MM
6 91474112 AR SHIM, 3.30MM
6 91474113 AR SHIM, 3.40MM
7 7028403 2 BEARING

31200194 G6-23A/G5-19A 95



SECTION 5 - DRIVE TRAIN
FIGURE 5-7. FRONT AXLE - DIFFERENTIAL

PAHO360

31200194 G6-23A/G5-19A 96



SECTION 5 - DRIVE TRAIN
FIGURE 5-7. FRONT AXLE - DIFFERENTIAL

ITEM PART NUMBER QTY DESCRIPTION REV
1 8033544 12 SCREW
2 7028404 1 DIFFERENTIAL HOUSING
3 91474129 2 BEARING
4 91474128 2 RING NUT
5 91474126 2 LOCK NUT
6 8035180 2 SCREW, M6X10
7 91474123 2 DIFFERENTIAL LOCK DISC
8 91474124 10 DIFFERENTIAL LOCK PLATE
9 91474125 8 DIFFERENTIAL LOCK DISC
10 7028405 1 DIFFERENTIAL GEARKIT, (includes items 11 & 12)
11 91474121 4 THRUST WASHER
12 91474122 2 SHAFT

31200194 G6-23A/G5-19A 97



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. FRONT AXLE - DOUBLE U-JOINT G5-19A

G5-19A

PAHO380

31200194 G6-23A/G5-19A 98



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. FRONT AXLE - DOUBLE U-JOINT G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028406 1 DOUBLE JOINT, (includes all items)
2 7028407 1 FORK
3 7028408 2 SPIDER, (includes item 6)
4 7028409 1 CENTRAL BODY
5 7028410 1 FORK
6 7028411 8 SNAP RING
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE U-JOINT
ASSEMBLY ONLY

31200194 G6-23A/G5-19A 99



SECTION 5 - DRIVE TRAIN
FIGURE 5-9. FRONT AXLE - DOUBLE U-JOINT G6-23A

G6-23A

PAHD390

31200194 G6-23A/G5-19A 100



SECTION 5 - DRIVE TRAIN
FIGURE 5-9. FRONT AXLE - DOUBLE U-JOINT G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028498 1 DOUBLE JOINT, (includes items 2, 3,4, 5 & 6)
2 7028499 1 FORK
3 7028500 1 CENTRAL BODY
4 7028501 2 SPIDER, (includes item 6)
5 7028502 1 FORK
6 7028503 8 SNAP RING
7 7028504 1 WASHER
8 7028424 1 WASHER
9 7028505 1 SNAP RING
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE U-JOINT
ASSEMBLY ONLY

31200194 G6-23A/G5-19A 101



SECTION 5 - DRIVE TRAIN
FIGURE 5-10. FRONT AXLE - BRAKES G5-19A

G5-19A

Rl PAHO400

31200194 G6-23A/G5-19A 102



SECTION 5 - DRIVE TRAIN
FIGURE 5-10. FRONT AXLE - BRAKES G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474136 1 O-RING
2 91474137 2 O-RING
3 7028412 1 BRAKE PISTON
4 91474139 1 COUNTER PLATE
5 91474140 2 BRAKE DISC
6 91474141 2 COUNTER PLATE
7 91474152 1 SELF ADJUSTING-KIT
8 91474142 1 SLEEVE
9 91474143 1 RING
10 91474144 1 SLEEVE
11 91474145 2 WASHER
12 91474146 1 PISTON
13 91474147 1 O-RING
14 91364041 3 O-RING
15 91474149 3 O-RING
16 91364042 3 PIN
17 91474151 3 O-RING
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE BRAKE ASSEMBLY
ONLY

31200194 G6-23A/G5-19A 103



SECTION 5 - DRIVE TRAIN
FIGURE 5-11. FRONT AXLE - BRAKES G6-23A

G6-23A

PAHO410

31200194 G6-23A/G5-19A 104



SECTION 5 - DRIVE TRAIN
FIGURE 5-11. FRONT AXLE - BRAKES G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474136 1 O-RING
2 91474137 2 O-RING
3 91474138 1 BRAKE PISTON
4 91474139 1 COUNTER PLATE
5 91474140 3 BRAKE DISC
6 91474141 3 COUNTER PLATE
7 91474142 1 SLEEVE
8 91474143 1 RING
9 91474144 1 SLEEVE
10 91474145 2 WASHER
11 91474146 1 PISTON
12 91474147 1 O-RING
13 91364041 3 O-RING
14 91474149 3 O-RING
15 91364042 3 PIN
16 91474151 3 O-RING
17 91474152 1 SELF ADJUSTING-KIT
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE BRAKE ASSEMBLY
ONLY

31200194 G6-23A/G5-19A 105



SECTION 5 - DRIVE TRAIN
FIGURE 5-12. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A

G5-19A

23 PAHO420

31200194 G6-23A/G5-19A 106



SECTION 5 - DRIVE TRAIN
FIGURE 5-12. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A

ITEM PART NUMBER | QTY DESCRIPTION REV
1 7028413 1 WHEEL HUB KIT, (includes item 2)
2 7028414 8 STUD
3 7028415 8 WASHER
4 7028416 8 NUT
5 7028417 1 WHEEL CARRIER
6 7028418 1 WASHER
7 7028419 6 BUSHING
8 7028420 6 SCREW
9 91474161 1 SEAL
10 7028421 2 BEARING
11 7028487 1 O-RING
12 7028423 1 SNAP RING
13 7028424 1 WASHER
14 7028488 1 SNAP RING
15 91474119 3 SNAP RING
16 7028426 3 GEAR
17 7028490 90  |NEEDLE BEARING, (30 per gear)
18 7028428 3 WASHER
19 7028491 1 PLANETARY CARRIER
20 91474037 1 PLUG
21 7028430 1 WASHER
22 7028431 3 RING GEAR
23 8035235 2 SCREW
Ref |NOTE: QUANTITIES SHOWN ARE FOR ONE WHEEL HUB AND
REDUCTION GEAR ASSEMBLY ONLY
31200194 G6-23A/G5-19A 107



SECTION 5 - DRIVE TRAIN
FIGURE 5-13. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G6-23A

G6-23A

P
P

31200194 G6-23A/G5-19A 108



SECTION 5 - DRIVE TRAIN
FIGURE 5-13. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028414 8 STUD
2 70022443 1 WHEEL HUB KIT, (includes item 1)
3 7028487 1 O-RING
4 7028421 2 BEARING
5 7028423 1 LOCK RING
6 7028417 1 WHEEL CARRIER
7 7028507 1 GEAR
8 7028419 8 BUSHING
9 7028420 8 SCREW
10 7028415 8 WASHER
11 7028416 8 NUT
12 91474161 1 SEAL
101 91474163 336 NEEDLE BEARING, (56 per gear)
102 7028508 3 SNAP RING
103 7028509 3 WASHER
104 7028510 3 GEAR
105 7028511 1 PLANETARY CARRIER KIT
106 91474037 1 PLUG
107 8035235 2 SCREW
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE WHEEL HUB AND
REDUCTION GEAR ASSEMBLY ONLY

31200194 G6-23A/G5-19A 109



SECTION 5 - DRIVE TRAIN
FIGURE 5-14. FRONT AXLE - TRANSMISSION HOUSING

31200194 G6-23A/G5-19A 110



FIGURE 5-14. FRONT AXLE - TRANSMISSION HOUSING

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474075 1 PLUG
2 70022076 1 BREATHER
3 7028432 8 SCREW
4 7028433 2 SCREW
5 7028434 2 PLUG
6 7028435 6 PLUG
7 7028436 1 HOUSING
8 7028437 4 PIN
9 91364078 1 PIN
10 7028438 2 SCREW
11 7028439 4 WASHER
12 7028440 1 OIL PIPE
31200194 G6-23A/G5-19A 111



SECTION 5 - DRIVE TRAIN
FIGURE 5-15. FRONT AXLE - LOWER AND UPPER SHAFT G5-19A

G5-19A

PAHO460

31200194 G6-23A/G5-19A 112



SECTION 5 - DRIVE TRAIN
FIGURE 5-15. FRONT AXLE - LOWER AND UPPER SHAFT G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028441 1 FLANGE
2 7028442 1 O-RING
3 7028443 1 BEARING
4 7028444 1 PLUG
5 7028445 1 BEARING
6 70022380 1 GEAR
7 7028447 2 SCREW
8 7028448 1 SNAP RING
9 7028449 1 BEARING
10 70022381 1 GEAR
11 7028451 1 BEARING
12 7028452 1 SEAL
13 7028453 6 SCREW
14 7028454 1 LOWER SHAFT
15 7028455 1 PLUG
16 7028456 1 O-RING

31200194 G6-23A/G5-19A 113



SECTION 5 - DRIVE TRAIN
FIGURE 5-16. FRONT AXLE - LOWER AND UPPER SHAFT G6-23A

PAHO4TO

31200194 G6-23A/G5-19A 114



SECTION 5 - DRIVE TRAIN
FIGURE 5-16. FRONT AXLE - LOWER AND UPPER SHAFT G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028444 1 PLUG
2 7028445 1 BEARING
3 70022380 1 GEAR
4 7028517 1 FLANGE
5 7028442 2 O-RING
6 7028443 1 BEARING
7 7028447 2 SCREW
8 7028521 6 SCREW
9 7028454 1 LOWER SHAFT
10 7028455 1 PLUG
11 70022381 1 GEAR
12 7028451 1 BEARING
13 7028452 1 SEAL
14 7028448 1 SNAP RING
15 7028449 1 BEARING

31200194 G6-23A/G5-19A 115



SECTION 5 - DRIVE TRAIN

FIGURE 5-17. REAR AXLE

PAHO480

116

G6-23A/G5-19A

31200194



SECTION 5 - DRIVE TRAIN
FIGURE 5-17. REAR AXLE

ITEM PART NUMBER QTY DESCRIPTION REV
0280161 REAR AXLE, (G5-19A), (includes items 1 thru 6) G
0280163 REAR AXLE, (G6-23A), (includes items 1 thru 6) H
1 Ref CENTRAL HOUSING, (See REAR AXLE - HOUSING for
Breakdown)
2 Ref STEERING COMPONENTS, (See REAR AXLE - SWIVEL
HOUSING AND STEERING CYLINDER G5-19A for Breakdown)
3 Ref BEVEL GEAR SET, (See REAR AXLE - BEVEL GEAR SET for
Breakdown)
4 Ref DIFFERENTIAL, (See REAR AXLE - DIFFERENTIAL G6-23A for
Breakdown)
5 Ref DOUBLE JOINT, (See REAR AXLE - DOUBLE U-JOINT G5-19A
for Breakdown)
6 Ref HUB REDUCTION, (See REAR AXLE - WHEEL HUB AND FINAL
REDUCTION G5-19A for Breakdown)

31200194 G6-23A/G5-19A 117



SECTION 5 - DRIVE TRAIN
FIGURE 5-18. REAR AXLE - HOUSING

8 PAHO450

31200194 G6-23A/G5-19A 118



SECTION 5 - DRIVE TRAIN
FIGURE 5-18. REAR AXLE - HOUSING

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474069 1 THRUST WASHER
2 8035118 1 BUSHING
3 91474071 1 O-RING
4 91474072 1 BUSHING
5 7028457 1 REAR SUPPORT
6 91474043 4 BUSHING
7 91474073 1 SCREW
8 91474045 2 GREASE FITTING
9 7028458 5 SCREW
10 7028459 2 PIN
11 7028460 2 PLUG
12 7028461 4 SCREW
13 7028462 1 DIFFERENTIAL SUPPORT, (includes items 12 & 14)
14 7028463 4 BUSHING
15 91474063 2 PLUG
16 91474058 1 BREATHER
17 7028464 1 AXLE BEAM, (G5-19A)
17 7028493 1 AXLE BEAM, (G6-23A)
18 7028465 1 FRONT SUPPORT
19 91474047 1 BUSHING
20 91474048 1 BUSHING
21 7028466 1 THRUST WASHER
22 7028467 1 SCREW
23 7028382 2 WASHER
24 7028381 2 BUSHING
25 7028380 2 BUSHING
26 7028379 2 SEAL RING
27 7028378 2 JOINT
28 7028377 2 WASHER
29 7028468 5 SCREW

31200194 G6-23A/G5-19A 119



SECTION 5 - DRIVE TRAIN
FIGURE 5-19. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G5-19A

G5-19A

2 PAHDS511

31200194 G6-23A/G5-19A 120



FIGURE 5-19. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G5-19A

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474095 4 GREASE FITTING
2 7028400 12 SCREW
3 7028383 2 KING PIN
4 70022376 1 SWIVEL HOUSING, (left)
5 7028385 2 KING PIN
6 91474092 4 NUT
7 7028470 4 SCREW
8 7028401 2 NUT
9 7028386 1 SEAL
10 7028387 2 BUSHING
11 70022377 1 SWIVEL HOUSING, (right)
12 7028389 1 CYLINDER HEAD
13 7028390 1 ROD
14 7028391 1 SEAL KIT
15 7028392 2 BALL JOINT
16 91474078 2 NUT
17 7028393 2 TIE ROD
18 7028394 2 STEERING ARM, (includes items 15, 16 & 17)
19 7028472 1 FLANGE
20 7028395 1 STEERING CYLINDER, (includes items 12, 13, 14, 24 & 26)
21 7028432 3 SCREW
22 7028497 1 SENSOR
23 7028475 2 BAND
24 7028398 1 MAGNETIC RING
25 7028476 4 BUSHING
26 70022894 1 SNAP RING
31200194 G6-23A/G5-19A 121



SECTION 5 - DRIVE TRAIN
FIGURE 5-20. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G6-23A

G6-23A

23 PAHO521

31200194 G6-23A/G5-19A 122



FIGURE 5-20. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G6-23A

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474095 4 GREASE FITTING
2 7028400 12 SCREW
3 7028383 2 KING PIN
4 70022404 1 SWIVEL HOUSING, (left)
5 7028385 2 KING PIN
6 91474092 4 NUT
7 7028470 4 SCREW
8 7028476 4 BUSHING
9 7028401 2 NUT
10 7028386 1 SEAL
11 7028387 2 BUSHING
12 70022499 1 SWIVEL HOUSING, (right)
13 7028389 1 CYLINDER HEAD
14 7028390 1 ROD
15 7028391 1 SEAL KIT
16 7028392 2 BALL JOINT
17 91474078 2 NUT
18 7028514 2 TIE ROD
19 7028496 2 STEERING ARM, (includes items 16, 17 & 18)
20 7028395 1 STEERING CYLINDER, (includes 13, 14, 15, 24 & 26)
21 7028432 3 SCREW
22 7028497 1 SENSOR
23 7028475 2 BAND
24 7028398 1 MAGNETIC RING
25 7028472 1 FLANGE
26 70022894 1 SNAP RING
31200194 G6-23A/G5-19A 123



SECTION 5 - DRIVE TRAIN
FIGURE 5-21. REAR AXLE - BEVEL GEAR SET

o PAHO530

31200194 G6-23A/G5-19A 124



SECTION 5 - DRIVE TRAIN
FIGURE 5-21. REAR AXLE - BEVEL GEAR SET

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028477 1 BEVEL GEAR SET, (includes 2, 3, 4 & 5)
2 91474100 1 WASHER
3 91474101 1 RING NUT
4 91474102 2 WASHER
5 91474103 1 SPACER
6 8035160 AR SHIM, 2.50MM
6 91474105 AR SHIM, 2.60MM
6 91474106 AR SHIM, 2.70MM
6 91474107 AR SHIM, 2.80MM
6 91474108 AR SHIM, 2.90MM
6 91474109 AR SHIM, 3.00MM
6 91474110 AR SHIM, 3.10MM
6 91474111 AR SHIM, 3.20MM
6 91474112 AR SHIM, 3.30MM
6 91474113 AR SHIM, 3.40MM
7 7028403 2 BEARING
8 91474115 1 WASHER
9 91474116 1 O-RING
10 7028478 1 SEAL RING
11 7028479 1 FLANGE
12 91474119 1 SNAP RING

31200194 G6-23A/G5-19A 125



SECTION 5 - DRIVE TRAIN
FIGURE 5-22. REAR AXLE - DIFFERENTIAL G5-19A

G5-19A

N PAH0550

31200194 G6-23A/G5-19A 126



SECTION 5 - DRIVE TRAIN
FIGURE 5-22. REAR AXLE - DIFFERENTIAL G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028480 1 DIFFERENTIAL GEARKIT, (includes 2, 3, 4 & 9)
2 91474121 2 THRUST WASHER
3 7028481 1 SHAFT
4 7028482 1 PIN
5 8035180 2 SCREW
6 7028483 2 LOCK NUT
7 91474128 2 RING NUT
8 91474129 2 BEARING
9 91474176 2 COUNTER PLATE
10 7028404 1 DIFFERENTIAL HOUSING
11 8033544 12 SCREW
31200194 G6-23A/G5-19A 127



SECTION 5 - DRIVE TRAIN
FIGURE 5-23. REAR AXLE - DIFFERENTIAL G6-23A

G6-23A

4 PAHOS560

31200194 G6-23A/G5-19A 128



SECTION 5 - DRIVE TRAIN
FIGURE 5-23. REAR AXLE - DIFFERENTIAL G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 8033544 12 SCREW
2 7028404 1 DIFFERENTIAL HOUSING
3 91474129 2 BEARING
4 91474128 2 RING NUT
5 7028483 2 LOCK NUT
6 8035180 2 SCREW
7 8034679 1 DIFFERENTIAL GEARKIT, (includes items 8, 9 & 10)
8 91474122 2 SHAFT
9 91474121 4 THRUST WASHER
10 91474176 2 COUNTER PLATE

31200194 G6-23A/G5-19A 129



SECTION 5 - DRIVE TRAIN
FIGURE 5-24. REAR AXLE - DOUBLE U-JOINT G5-19A

G5-19A

PAHO570

31200194 G6-23A/G5-19A 130



SECTION 5 - DRIVE TRAIN
FIGURE 5-24. REAR AXLE - DOUBLE U-JOINT G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028484 1 DOUBLE JOINT, (includes all items)
2 7028485 1 FORK (differential side)
3 7028409 1 CENTRAL BODY
4 7028408 2 SPIDER, (includes item 6)
5 7028410 1 FORK (wheel side)
6 7028411 8 SNAP RING
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE U-JOINT
ASSEMBLY ONLY

31200194 G6-23A/G5-19A 131



SECTION 5 - DRIVE TRAIN
FIGURE 5-25. REAR AXLE - DOUBLE U-JOINT G6-23A

G6-23A

9 PAHOS580

31200194 G6-23A/G5-19A 132



SECTION 5 - DRIVE TRAIN
FIGURE 5-25. REAR AXLE - DOUBLE U-JOINT G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028498 1 DOUBLE JOINT, (includes items 2, 3,4, 5 & 6)
2 7028499 1 FORK (differential side)
3 7028500 1 CENTRAL BODY
4 7028501 2 SPIDER, (includes item 6)
5 7028502 1 FORK (wheel side)
6 7028503 8 SNAP RING
7 7028424 1 WASHER
8 7028504 1 WASHER
9 7028505 1 SNAP RING
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE U-JOINT
ASSEMBLY ONLY

31200194 G6-23A/G5-19A 133



SECTION 5 - DRIVE TRAIN
FIGURE 5-26. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A

G5-19A

i PAH0590

31200194 G6-23A/G5-19A 134



SECTION 5 - DRIVE TRAIN
FIGURE 5-26. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A

ITEM PART NUMBER | QTY DESCRIPTION REV
1 7028413 1 WHEEL HUB KIT, (includes item 2)
2 7028414 8 STUD
3 7028417 1 WHEEL CARRIER
4 7028418 1 WASHER
5 7028419 6 BUSHING
6 7028420 6 SCREW
7 91474161 1 SEAL
8 7028421 2 BEARING
9 7028487 1 O-RING
10 7028423 1 SNAP RING
11 7028424 1 THRUST WASHER
12 7028488 1 SNAP RING
13 91474119 3 SNAP RING
14 7028426 3 GEAR
15 7028490 90  |NEEDLE BEARING, (30 per gear)
16 7028428 3 WASHER
17 7028491 1 PLANETARY CARRIER KIT
18 91474037 1 PLUG
19 7028430 1 WASHER
20 7028431 3 RING GEAR
21 8035235 2 SCREW
22 7028415 8 WASHER
23 7028416 8 NUT
Ref |NOTE: QUANTITIES SHOWN ARE FOR ONE WHEEL HUB AND
REDUCTION GEAR ASSEMBLY ONLY

31200194 G6-23A/G5-19A 135



SECTION 5 - DRIVE TRAIN
FIGURE 5-27. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G6-23A

G6-23A

9 PAHOB00

31200194 G6-23A/G5-19A 136



SECTION 5 - DRIVE TRAIN
FIGURE 5-27. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1 7028414 8 STUD
2 70022443 1 WHEEL HUB KIT, (includes item 1)
3 7028487 1 O-RING
4 7028421 2 BEARING
5 7028423 1 LOCK RING
6 7028417 1 WHEEL CARRIER
7 7028507 1 CROWN GEAR
8 7028419 6 BUSHING
9 7028420 6 SCREW
10 7028415 8 WASHER
11 7028416 8 NUT
12 91474161 1 SEAL
101 91474163 168 NEEDLE BEARING, (56 per gear)
102 7028508 3 SNAP RING
103 7028509 3 WASHER
104 7028510 3 GEAR
105 7028511 1 PLANETARY CARRIER KIT
106 91474037 1 PLUG
107 8035235 2 SCREW
Ref NOTE: QUANTITIES SHOWN ARE FOR ONE WHEEL HUB AND
REDUCTION GEAR ASSEMBLY ONLY

31200194 G6-23A/G5-19A 137



SECTION 5 - DRIVE TRAIN
FIGURE 5-28. DRIVE SHAFT

PAHOE10

31200194 G6-23A/G5-19A 138



SECTION 5 - DRIVE TRAIN
FIGURE 5-28. DRIVE SHAFT

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref FRONT AXLE, (See FRONT AXLE for Breakdown)
2 4040275 1 DRIVESHAFT, (G5-19A), (includes item 3)
2 4040276 1 DRIVESHAFT, (G6-23A), (includes item 3)
3 7028929 2 UNIVERSAL JOINT KIT
4 0771212 4 HEX HD CAPSCREW, 12X25, GR 10.9
5 Ref REAR AXLE ASSY, (See REAR AXLE for Breakdown)
6 Ref DRIVE MOTOR, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
7 0761617 4 HEX HD CAPSCREW, 16X45, GR 8.8
8 0711215 4 HEX HD CAPSCREW, 12X35, GR 10.9
9 3291201 4 HEX NUT, M12X1.75
10 0100011 AR LOCTITE, #242
11 0100019 AR LOCTITE, #271

31200194 G6-23A/G5-19A 139



SECTION 5 - DRIVE TRAIN
FIGURE 5-29. TIRES AND RIMS

)\
7 A
/ I
I/ A,

1] XA VA=
301/
401
501

PAHOB21

31200194 G6-23A/G5-19A 140



SECTION 5 - DRIVE TRAIN

FIGURE 5-29. TIRES AND RIMS

ITEM PART NUMBER QTY DESCRIPTION REV
0273808 1 TIRE AND WHEEL INSTALLATION, 405/70-20, (MPT-01
agricultural), (G5-19A), (includes items 1 thru 4)
4520300 2 LH TIRE ASSY, 405/70-20, (MPT-01 agricultural), (G5-19A), C
(includes items 1 thru 3)
4520301 2 RH TIRE ASSY, 405/70-20, (MPT-01 agricultural), (G5-19A), C
(includes items 1 thru 3)
1 3767853 4 TIRE, 405/70-20
2 4520297 4 WHEEL, 13X20
3 8008675 4 VALVE
4 8005825 4 LABEL
0274769 1 TIRE AND WHEEL INSTALLATION, 405/70-20, (MPT-04 D
construction), (G5-19A), (includes items 101 thru 104)
4520566 2 RH TIRE ASSY, 405/70-20, (MPT-04 construction), (G5-19A), A
(includes items 101 thru 103)
4520567 2 LH TIRE ASSY, 405/70-20, (MPT-04 construction), (G5-19A), A
(includes items 101 thru 103)
101 3767057 4 TIRE, 405/70-20
102 4520297 4 WHEEL, 13X20
103 8008675 4 VALVE
104 8005825 4 LABEL
0273809 1 TIRE AND WHEEL INSTALLATION, 405/70-24, (MPT-01 C
agricultural), (G6-23A), (includes items 201 thru 204)
4520302 2 LH TIRE ASSY, 405/70-24, (MPT-01 agricultural), (G6-23A), E
(includes items 201 thru 203)
4520303 2 RH TIRE ASSY, 405/70-24, (MPT-01 agricultural), (G6-23A), E
(includes items 201 thru 203)
201 3767864 4 TIRE, 405/70-24
202 1001096917 4 WHEEL, 13X24
203 8008675 4 VALVE
204 8005827 4 LABEL
0274770 1 TIRE AND WHEEL INSTALLATION, 405/70-24, (MPT-04 B
construction), (G6-23A), (includes items 301 thru 304)
4520568 2 RH TIRE ASSY, 405/70-24, (MPT-04 construction), (G6-23A), B
(includes items 301 thru 303)
4520569 2 LH TIRE ASSY, 405/70-24, (MPT-04 construction), (G6-23A), B
(includes items 301 thru 303)
301 4520390 4 TIRE, 405/70-24
302 1001096917 4 WHEEL, 13X24
303 8008675 4 VALVE
304 1707149 4 LABEL
1001094486 1 TIRE AND WHEEL INSTALLATION, 405/70-24, (MPT-04 B
construction), (G6-23A), (includes items 401 thru 404)
1001094487 2 RH TIRE ASSY, 405/70-24, (MPT-04 construction), (G6-23A), B
(includes items 401 thru 404)
1001094488 2 LH TIRE ASSY, 405/70-24, (MPT-04 construction), (G6-23A), B
(includes items 401 thru 404)
401 4520390 4 TIRE, 405/70-24
402 1001096917 4 WHEEL, 13X24
403 8008675 4 VALVE
404 1001094512 AR TIRE, FOAM FILLED
1001094495 1 TIRE AND WHEEL INSTALLATION, 405/70-20, (MPT-04 B
construction), (G5-19A), (includes items 501 thru 504)
31200194 G6-23A/G5-19A 141



SECTION 5 - DRIVE TRAIN

142

ITEM PART NUMBER QTY DESCRIPTION REV
1001094496 2 RH TIRE ASSY, 405/70-24, (MPT-04 construction), (G5-19A), B
(includes items 501 thru 504)
1001094497 2 LH TIRE ASSY, 405/70-24, (MPT-04 construction), (G5-19A), B
(includes items 501 thru 504)
501 3767057 4 TIRE, 405/70-20
502 4520297 4 WHEEL, 13X20
503 8008675 4 VALVE
504 1001094512 AR TIRE, FOAM FILLED

G6-23A/G5-19A

31200194



SECTION 6 - CAB

SECTION 6 - CAB

31200194 G6-23A/G5-19A 143



SECTION 6 - CAB

FIGURE 6-1. CAB ASSEMBLY

V=

ART_31200194-6-1

— \\ 8s3ss
ON

144

G6-23A/G5-19A

31200194



SECTION 6 - CAB
FIGURE 6-1. CAB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001093446 1 CAB ASSEMBLY, OPEN, (G5-19A), (includes items 1 thru 5, 8, 13 C
thru 20 and items 2 thru 4 on Figure 6-4)
1001093456 1 CAB ASSEMBLY, OPEN, (G6-23A), (includes items 1 thru 5, 8, 13 C
thru 20 and items 2 thru 4 on Figure 6-4)
1001093447 1 CAB ASSEMBLY, ENCLOSED, (G5-19A), (includes items 1 thru 9 & C
11 thru 26)
1001093457 1 CAB ASSEMBLY, ENCLOSED, (G6-23A), (includes items 1 thru 9 & C
11 thru 26)
1001093450 1 CAB ASSEMBLY, ENCLOSED, (G5-19A), (with heat), (includes C
items 1 thru 26)
1001093458 1 CAB ASSEMBLY, ENCLOSED, (G6-23A), (with heat), (includes C
items 1 thru 26)
1001093451 1 CAB ASSEMBLY, ENCLOSED, (G5-19A), (with heat and A/C), D
(includes items 1 thru 26)
1001093459 1 CAB ASSEMBLY, ENCLOSED, (G6-23A), (with heat and A/C), D
(includes items 1 thru 26)
1 1001093440 1 CAB WELDMENT, (G5-19A)
1 1001093441 1 CAB WELDMENT, (G6-23A)
2 Ref CAB INTERIOR ASSEMBLY, (See CAB INTERIOR ASSEMBLY
for Breakdown)
3 Ref STEERING COLUMN ASSEMBLY, (See CONTROLS SECTION
for Breakdown)
4 Ref ACCELERATOR PEDAL ASSEMBLY, (See CONTROLS

SECTION for Breakdown)

5 Ref BRAKE PEDAL ASSEMBLY, (See CONTROLS SECTION for
Breakdown)
6 Ref CAB WINDOWS, (See CAB WINDOWS for Breakdown)
7 Ref CAB DOOR, (See CAB DOOR ASSEMBLY for Breakdown)
8 Ref CAB SEAT, (See SEAT ASSEMBY for Breakdown)
9 Ref WIPER SYSTEM, (See WIPER ASSEMBLY for Breakdown)
10 Ref AIR CIRCULATION INSTALLATION, (See AIR CIRCULATION
INSTALLATION for Breakdown)
11 0903225 1 LATCH BRACKET
12 8003293 1 PIN
13 1719419 1 PLUG SOCKET
14 0860520 1 MANUAL STORAGE BOX
15 Ref DOOR HOLD OPEN ASSY, (See CAB DOOR ASSEMBLY for
Breakdown)
16 8001331 1 DOOR HOLDER STRAP, (not illustrated)
17 8001332 2 DOOR HOLDER CRANK
18 3978381 4 LENS HD SCREW, 5-16MM
19 3520054 2 PLUG, (G6-23A)
20 1001091783 1 SEAT MOUNTING PLATE
21 0879192 4 PIN
22 0498748 4 LOCKWASHER, 7MM
23 1001002963 1 BOTTOM DOOR SEAL
24 1001002961 1 DOOR SEAL
25 3960608 1 DOOR WINDOW SEAL
26 1749733 8 BUSHING
0273866 1 CAB STEP INSTALLATION, (includes items 101 thru 106), (G6-
23A)
101 80383311 1 STAIR TREAD

31200194 G6-23A/G5-19A 145



SECTION 6 - CAB

146

ITEM PART NUMBER QTY DESCRIPTION REV
102 4240168 2 STEP STRAP
103 3575424 4 STRAP COVER PLATE
104 0701015 8 HEX HD CAPSCREW, 10-1.50X35mm
105 3291007 8 HEX LOCKNUT, 10MM-1.50
106 4812000 4 FLAT WASHER, 10MM

1001109764 1 ACTIVE RFID INSTALLATION, (includes items 201 & 202) C
201 1001108926 1 ELECTRICAL ASSY, RFID
202 8881800 2 TIE STRAP

G6-23A/G5-19A 31200194






SECTION 6 - CAB

FIGURE 6-2. CAB INTERIOR ASSEMBLY

31200194 G6-23A/G5-19A 148



SECTION 6 - CAB

FIGURE 6-2. CAB INTERIOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

1 8002820 1 IGNITION KEY SWITCH

1 8008049 1 KEY, (ignition, cab door and rear cover)

2 4360644 1 CLUTCH LOCK SWITCH BODY

3 1810053 1 DISPLAY GUAGE

4 4360686 1 SWITCH BODY

5 4360687 2 BLANK SWITCH KEY

6 4360688 2 SWITCH ADAPTER RING

7 Ref JOYSTICK, (See CONTROLS SECTION for Breakdown)

8 0100048 AR DIELECTRIC GREASE

9 4360601 1 AUX HYDRAULIC SWITCH

10 8004763 14 END SWITCH TRIM RING

11 1359720 11 BLANK SWITCH PLATE

12 4360673 1 HORN SWITCH

13 4360681 1 WIPER/WASHER SWITCH, (enclosed cabs only)

14 Ref PARKING BRAKE VALVE, (See HYDRAULIC CIRCUITS SECTION
for Breakdown)

16 1001005960 1 LOAD CHART HOLDER

17 2920213 1 INTERIOR LIGHT ASSEMBLY

18 1001093318 6 SCREW

19 1001098150 6 WASHER

20 7029560 1 ROOF LINING, (G6-23A)

20 7029561 1 ROOF LINING, (G5-19A)

22 1001094077 2 SCREW

23 1001093344 1 LEVELING INDICATOR BRACKET

23 1001094094 1 TILT ANGLE GAUGE

24 1001093319 8 SCREW

25 7029538 1 FUSE COVER, (G6-23A)

25 7029564 1 FUSE COVER, (G5-19A)

26 7029486 3 SCREW

27 70021858 1 DASH COVER, (for open cabs and cabs without heat or air
conditioning)

27 70022071 1 DASH COVER, (for cabs with heat or air conditioning)

28 70022072 1 BOTTOM COVER

29 1120593 1 PLUG, (G6-23A)

30 4420081 3 ANTI-SKID TAPE

31 70021477 1 FLOOR MAT

32 1001096902 1 INSULATION

31200194 G6-23A/G5-19A 149



SECTION 6 - CAB

FIGURE 6-3. SEAT ASSEMBLY

PAHO651

150

G6-23A/G5-19A

31200194



FIGURE 6-3. SEAT ASSEMBLY

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
1 3980047 1 OPERATOR SEAT, MECHANICAL, (includes items 14 thru 26)
2 0200843 1 ARM
3 8004672 1 LOWER JOYSTICK COVER
4 21011032 2 NUT
5 3767375 1 FOAM PAD
6 4569078 2 SPACER TUBE
7 Ref HEX HD CAPSCREW
8 Ref HEX HD CAPSCREW
9 Ref HEX HD CAPSCREW
10 Ref WASHER
11 7029515 4 NUT
12 Ref NUT
13 Ref HEX HD CAPSCREW
14 70020223 1 BACK COVER KIT
15 70020224 1 BACK CUSHION KIT, (includes item 14)

16 70020225 1 SEAT COVERKIT
17 70020226 1 SEAT CUSHION KIT, (includes item 16)
18 70020216 1 SUSPENSION ASSY KIT
19 70020217 1 DAMPER ASSY KIT
20 70020218 1 INDICATOR/ADJUSTER AND BUMP STOP
21 70020219 1 STUD ASSY
22 70020220 1 HANDLE ASSY KIT
23 70020221 1 SUSPENSION COVER KIT
24 70020222 1 FORE AND AFT ADJUSTER KIT
25 1001006731 1 SEAT BELT, 3 IN RETRACTABLE, (not illustrated)
26 8004762 1 UPPER JOYSTICK COVER
31200194 G6-23A/G5-19A 151



SECTION 6 - CAB

FIGURE 6-4. CAB WINDOWS

31200194 G6-23A/G5-19A 152



SECTION 6 - CAB
FIGURE 6-4. CAB WINDOWS

ITEM PART NUMBER QTY DESCRIPTION REV
1 7029566 1 FRONT WINDSHIELD GLASS, (G5-19A)
1 7029420 1 FRONT WINDSHIELD GLASS, (G6-23A)
2 7029569 1 REAR RIGHT WINDOW GLASS, (G5-19A)
2 7029421 1 REAR RIGHT WINDOW GLASS, (G6-23A)
3 7029567 1 RIGHT SIDE WINDOW GLASS, (G5-19A)
3 7029422 1 RIGHT SIDE WINDOW GLASS, (G6-23A)
4 7029568 1 REAR LEFT WINDOW GLASS, (G5-19A)
4 7029423 1 REAR LEFT WINDOW GLASS, (G6-23A)
5 7029565 1 REAR WINDSHIELD GLASS, (G5-19A)
5 70023103 1 GASKET, REAR WINDOW, (G5-19A)
5 2480075 1 REAR WINDSHIELD GLASS, (G6-23A)
5 2480079 1 GASKET, REAR WINDOW, (G6-23A)
6 2480080 1 LATCH ASSEMBLY
7 8004398 2 PVC WASHER
8 8000759 2 PVC WASHER
9 8000344 2 HINGE JOINT
10 7029491 2 HEX HD CAPSCREW
11 7029492 2 NUT
12 1001107286 1 FRONT TOP WINDSHIELD GLASS, (G5-19A)

31200194 G6-23A/G5-19A 153



SECTION 6 - CAB

FIGURE 6-5. CAB DOOR ASSEMBLY

4

P A

v
[N e 12

I
- 18 # - = o
N\

31200194 G6-23A/G5-19A 154



SECTION 6 - CAB
FIGURE 6-5. CAB DOOR ASSEMBLY

ITEM PART NUMBER | QTY DESCRIPTION REV

3380753 1 DOOR ASSY, (G6-23A), (includes all items) A
70023185 1 DOOR ASSY, (G5-19A), (includes all items)

1 8000802 1 LATCH ASSY

2 7029573 1 UPPER DOOR GLASS, (G5-19A)

2 7029425 1 UPPER DOOR GLASS, (G6-23A)

3 Ref |LOWER DOOR PANEL

4 2600298 2 HINGE

5 0903395 4 SPACER

6 2480069 1 PLATE

7 8000799 1 DOOR HANDLE

8 7029451 2 SCREW

9 7029452 2 WASHER

10 3946123 1 SPACER

11 7029498 6 SCREW

12 7029499 4 SCREW

13 3423260 1 PIN

14 2440675 1 RIP NUT

15 0903396 1 DOOR HOLD OPEN ASSY

16 3300504 1 THREAD NYLON PLUG

17 7029504 4 WASHER

18 7029505 2 SCREW

19 1001096365 5 CAP

20 2540050 4 SPACER

21 1001111975 1 WINDOW SHACKLE

22 8310608 3 NUT

23 8005553 1 COVER

24 0903397 4 CASING

25 7029512 3 NUT

26 7029582 1 BRACKET

27 8001144 1 UPPER DOOR WINDOW LATCH

28 8005553 1 COVER

29 7029572 1 DOOR FRAME, (G5-19A)

29 7029571 1 DOOR FRAME, (G6-23A)

31200194 G6-23A/G5-19A 155



SECTION 6 - CAB
FIGURE 6-6. WIPER ASSEMBLY G6-23A

PAHOGED

31200194 G6-23A/G5-19A 156



SECTION 6 - CAB
FIGURE 6-6. WIPER ASSEMBLY G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV

8000340 1 WIPER SYSTEM, (front), (includes items 1 thru 8)

1 4807707 1 FRONT WIPER ASSY, (includes items 9 thru 13)

2 3746392 1 DOUBLE NOZZLE

3 3746405 6m HOSE

4 1366865 2 NON RETURN VALVE

5 8002985 1 DUCT SOCKET

6 8005447 1 ANGLE

7 5200810 1 RIPP BOLT, 8X20MM

8 5220800 1 RIPP NUT, 8MM

9 4807752 1 WIPER MOTOR

10 4807729 2 WIPER BLADE

11 4807730 1 WIPER ARM

12 4807741 1 WIPER DRIVE ARM ASSY

13 5200608 4 RIPP BOLT, 6X16MM

31200194 G6-23A/G5-19A 157



SECTION 6 - CAB

FIGURE 6-7. AIR CIRCULATION INSTALLATION

FAHDGS4

31200194 G6-23A/G5-19A 158



SECTION 6 - CAB
FIGURE 6-7. AIR CIRCULATION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1 7029545 1 CONTROL PANEL COVER
2 7029546 1 LOWER HEATER/AC PLENUM COVER
3 Ref DASH COVER, (See CAB INTERIOR ASSEMBLY for Breakdown)
4 7029548 1 ROUND VENT
5 7029549 1 ROUND VENT
6 7029550 1 TUBE, (includes one 500mm piece and one 900mm piece)
7 3953973 4 NOZZLE
8 7029482 8 SCREW
9 7029551 1 HEATER CONTROL
9 70020781 1 AC/HEATER CONTROL
10 7029552 4 SCREW, M4x20
11 7029505 5 SCREW
12 7029504 5 WASHER
13 7029451 10 SCREW
14 7029553 6 WASHER
15 1001116129 1 CABIN AIR FILTER ELEMENT
16 1001094373 1 CABIN AIR FILTER COVER
17 Ref SCREW
18 2580058 1 HEATER WITHOUT AC A
18 2580061 1 HEATER W/ AC MODULE A
19 2720553 1 HEATER HOSE, UPPER
20 2720554 1 HEATER HOSE, LOWER
21 3759535 2 HOSE CLAMP
22 2754283 1 AC HOSE ASSEMBLY, (models with AC)
23 1001096029 1 AC HOSE ASSY, (models with AC)
23 1001096126 1 AC HOSE ASSY INSULATION, (models with AC)
24 7029556 4 SCREW
25 7029557 4 WASHER
26 7029562 1 COVER, (G6-23A)
26 7029563 1 COVER, (G5-19A)
27 70020880 1 COVER, (center right)
28 8003008 1 NOZZLE
29 70021846 1 TUBE SUPPORT
103 1320032 2 HOSE CLAMP
201 70021254 1 HOUSING
202 1001097445 1 THERMOSTAT KIT (G5-19A Prior to SN 1160003034; G6-23A
Including 1160003282)
202 1001097446 1 THERMOSTAT (G5-19A SN 1160003034 to Present; G6-23A
Including 1160003282)
203 1001099648 1 THERMOSTAT LOOM
204 70021262 1 HEAT EXCHANGER
205 70021260 1 TEMPERATURE SENSOR (G5-19A Prior to SN 1160003034; G6-
23A Including 1160003282)
205 70021261 1 TEMPERATURE SENSOR (G5-19A SN 1160003034 to Present;
G6-23A Including 1160003282)
206 70021265 10cm |TARBAND
207 70021263 1 EXPANSION VALVE
208 70021264 2 O-RING
209 70021256 1 VENTILATOR
210 70021255 1 COVER

31200194 G6-23A/G5-19A 159



SECTION 6 - CAB

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

301

70021924

WATER VALVE

160

G6-23A/G5-19A

31200194






SECTION 6 - CAB
FIGURE 6-8. TOOL BOX ASSEMBLY (OPTIONAL)

T W\N\YN\W
=21

B Wwn =

!

31200194 G6-23A/G5-19A 162



SECTION 6 - CAB
FIGURE 6-8. TOOL BOX ASSEMBLY (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092151 1 TOOL BOX ASSY, (includes items 1 thru 7) A

1 0100011 AR LOCTITE, #242
2 0761010 7 HEX HD CAPSCREW, M10X20, CLASS 8.8
3 4812000 7 WASHER, 10MM
4 5221000 4 RIPP NUT 10MM, CLASS 10
5 1001093429 1 GREASE GUN
6 1001093949 1 TOOL BOX, (includes items 101 thru 112) A
7 1001094057 1 TOOL BOX SUPPORT FENDER

101 0760508 2 HEX HD CAPSCREW, M5X16, CLASS 8.8

102 0760608 8 HEX HD CAPSCREW, M5X16, CLASS 8.8

103 909304 AR PROFILE RUBBER, 18X5MM

104 2940119 2 PANEL LATCH

105 3290505 2 HEX LOCKNUT, M5X.8

106 4811600 2 WASHER, 5MM

107 4811700 8 WASHER, 6MM

108 5220600 4 RIPP NUT, 6MM, CLASS 10

109 8344010 2 ADJUSTABLE HINGE

110 1001093696 1 GREASE GUN BRACKET

111 1001093950 1 TOOL BOX LID

112 1001093951 1 TOOL BOX BASE

31200194 G6-23A/G5-19A 163



SECTION 6 - CAB
FIGURE 6-9. FIRE EXTINGUISHER INSTALLATION (OPTIONAL) (G6-23A)

G6-23A

PAH1330

31200194 G6-23A/G5-19A 164



SECTION 6 - CAB
FIGURE 6-9. FIRE EXTINGUISHER INSTALLATION (OPTIONAL) (G6-23A)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092150 1 FIRE EXTINGUISHER INSTALLATION, (G6-23A), (includes all A
items)
1 1001092377 1 EXTINGUISHER BRACKET
2 1001092385 1 FIRE EXTINGUISHER, 10LB
3 1001092392 1 ACCESSORY BRACKET MOUNT
4 0760808 4 HEX HD CAPSCREW, M8X16, CLASS 8.8
5 0760810 4 HEX HD CAPSCREW, M8X20, CLASS 8.8
6 0940036 2 DOOR BUMPER
7 3290801 4 HEX NUT, M8X1.25
8 4811900 8 WASHER, 8MM
9 0100011 AR LOCTITE, #242

31200194 G6-23A/G5-19A 165






SECTION 7 - CONTROLS

SECTION 7 - CONTROLS

31200194 G6-23A/G5-19A 167



SECTION 7 - CONTROLS
FIGURE 7-1. BOOM JOYSTICK

PAH0700

31200194 G6-23A/G5-19A 168



SECTION 7 - CONTROLS
FIGURE 7-1. BOOM JOYSTICK

ITEM PART NUMBER QTY DESCRIPTION REV
1 1600384 1 BOOM JOYSTICK
2 4360601 1 CONTINUOUS AUXILIARY HYDRAULIC SWITCH

31200194 G6-23A/G5-19A 169



SECTION 7 - CONTROLS
FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS

PAHO710 i 3

31200194 G6-23A/G5-19A 170



SECTION 7 - CONTROLS
FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1 1460011 1 STEERING COLUMN ASSEMBLY
2 0903252 1 STEERING VALVE BRACKET
3 4641315 1 STEERING VALVE
4 2560189 1 LOCKING STEERING COLUMN ANGLE HANDLE
5 4360694 1 F-N-R SHIFTER SWITCH
6 91163028 1 SHIFTER DECAL
7 8007753 1 STEERING WHEEL
8 8007754 1 STEERING WHEEL CAP

31200194 G6-23A/G5-19A 171



SECTION 7 - CONTROLS
FIGURE 7-3. ACCELERATOR PEDAL ASSEMBLY

e &
P e & W I'.'
el .\aﬂ\\x\\g\ N <A
AN
R
\_} lmwzi
PZ4300

31200194 G6-23A/G5-19A 172



SECTION 7 - CONTROLS
FIGURE 7-3. ACCELERATOR PEDAL ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
8000345 1 ACCELERATOR PEDAL ASSEMBLY, (includes items 1 thru 18) B

1 7028526 1 GAS PEDAL

2 7028527 1 SPRING

3 7028528 2 BLIND RIVIT WITH FLAT ROUND HEAD
4 7028529 2 SLIDING BEARING

5 7028530 2 SAFETY DEVICE

6 7028531 1 HEX SCREW

7 7028532 1 HEX NUT

8 7028533 1 PIN

9 7028534 1 EYE BOLT

10 7028535 1 RING

11 7028536 1 BOOT

12 7028537 1 BUSHING

13 7028538 1 HEX NUT

14 7028539 1 FORK LINK AND CLIP

15 7029137 1 BRACKET WELDMENT

16 7029138 1 SHAFT

17 7028540 1 FRICTION BEARING

18 7028541 1 LEVER

101 8002599 1 THROTTLE CABLE

31200194 G6-23A/G5-19A 173



SECTION 7 - CONTROLS
FIGURE 7-4. BRAKE PEDAL ASSEMBLY

\ W, Le) S
o -~
N i
by \\
e
PAH1430

31200194 G6-23A/G5-19A 174



SECTION 7 - CONTROLS
FIGURE 7-4. BRAKE PEDAL ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

1 0310011 2 BALL JOINT, 8MM

2 0760814 2 HEX HD CAPSCREW, 8-1.25X30MM

3 0903185 1 BRAKE BRACKET

4 0903203 1 INCHING LEVER BRACKET

9 0940173 1 BRAKE PEDAL STOP BUMPER

57 3290801 8 HEX NUT, 8MM-1.25

58 3400021 1 BRAKE PEDAL

60 3841683 1 INCHING LINKAGE ROD

64 4031912 2 SOCKET HD CAPSCREW, 8-1.25X40MM

68 4360658 1 BRAKE LIGHT SWITCH

75 4641379 1 INCHING VALVE

79 4811900 4 FLAT WASHER, 8MM

80 0760408 2 HEX HD CAPSCREW, 4X16MM

81 4811400 2 FLAT WASHER, 4MM

117 3290607 1 HEX LOCK NUT, M6X1

31200194 G6-23A/G5-19A 175






SECTION 8 - HYDRAULIC CIRCUITS

SECTION 8 - HYDRAULIC CIRCUITS

31200194 G6-23A/G5-19A 177



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-1. SUPPLY CIRCUIT

10 PAHO741

31200194 G6-23A/G5-19A 178



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-1. SUPPLY CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV

1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

2 2142740 1 CONNECTOR

3 3460472 1 TUBE ASSY, (G6-23A)

3 3460568 1 TUBE ASSY, (G5-19A)

4 Ref STEERING VALVE, (See CONTROLS SECTION for Breakdown)

5 2142710 1 CONNECTOR

6 2754260 1 HOSE ASSY

7 2142704 1 CONNECTOR

8 2754261 1 HOSE ASSY

9 2140423 2 ELBOW, 90

10 2754251 1 HOSE ASSY

11 2143021 1 ELBOW, 90

12 Ref IMPLEMENT PUMP, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)

13 2142717 1 CONNECTOR

14 2142709 1 CONNECTOR

15 2754306 1 HOSE ASSY

16 2754250 1 HOSE ASSY

17 2754256 1 HOSE ASSY

18 2143317 1 ELBOW, 90

19 2140812 1 CONNECTOR

20 Ref HYDROSTATIC TRANSMISSION PUMP, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

21 3290805 1 HEX LOCK NUT, M8X1.25

22 0760812 1 HEX HD CAPSCREW, 8-1.25X25MM, GR 8.8

23 2443576 1 HOSE CLAMP

24 372101 1 O-RING

25 4360584 1 PRESSURE SWITCH

26 8002838 1 RUN TEE

27 1321142 2 CLAMP

28 1321143 2 TOP PLATE

29 0700817 2 HEX HD CAPSCREW, 8X45, GR 8.8

30 1616551 2 TEST PORT

31 2140826 1 CONNECTOR

32 2142103 1 SWIVEL NUT BRANCH TEE

33 2754610 1 HOSE ASSY, (G5-19A)

33 2754257 1 HOSE ASSY, (G6-23A)

34 Ref UNION, (See SERVICE/PARK BRAKE for Breakdown)

39 2755088 1 HOSE ASSY, (G6-23A Prior to SN 1160003811)

39 1001099000 1 HOSE ASSY, (G6-23A SN 1160003811 to Present)

39 2755078 1 HOSE ASSY, (G5-19A Prior to SN 1160003540)

39 1001098999 1 HOSE ASSY, (G5-19A SN 1160003540 to Present)

40 2142708 2 CONNECTOR

41 2754809 1 HOSE ASSY, (G5-19A)

41 2754500 1 HOSE ASSY, (G6-23A)

45 2141102 1 ELBOW, 90

46 2988632 1 TEST PORT

47 1062255 2 TIE STRAP

31200194 G6-23A/G5-19A 179



SECTION 8 - HYDRAULIC CIRCUITS

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

48

0100011

AR

LOCTITE, #242

180

G6-23A/G5-19A

31200194






SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-2. DUMP CIRCUIT

" 12 it s\

L " 1" <
%,r"”k’yl 43 50 Cooler inlet ///U 8 ]
. £ ~ = R f/ -//\II II| III|

45 i oA | .’7

/A 7

o

1
Cooler Outlet

PAHOTS1

31200194 G6-23A/G5-19A 182



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-2. DUMP CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV

1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

2 2143024 1 ELBOW, 90

3 3460569 1 TUBE ASSY, (G5-19A)

3 3460460 1 TUBE ASSY, (G6-23A)

4 2754799 1 HOSE ASSY, (G5-19A)

4 2754407 1 HOSE ASSY, (G6-23A)

5 2140221 1 CONNECTOR

6 Ref RETURN FILTER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

7 2754252 1 HOSE ASSY, (G5-19A)

7 2754313 1 HOSE ASSY, (G6-23A)

8 Ref DRIVE MOTOR, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

9 2754258 1 HOSE ASSY

10 2142207 1 SWIVEL NUT RUN TEE

11 2140827 2 CONNECTOR

12 2754255 1 HOSE ASSY

13 2754253 1 HOSE ASSY

14 2143607 1 SWIVEL UNION

15 1001094414 1 SWIVEL RUN TEE

16 Ref HYDROSTATIC TRANSMISSION PUMP, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

17 2754248 1 HOSE ASSY

18 2140419 2 ELBOW, 90

19 2754249 1 HOSE ASSY

20 2140819 1 CONNECTOR

21 2140921 1 CONNECTOR

22 2120193 1 FILTER

22 2120150 1 ELEMENT

22 7020020 1 INDICATOR

23 4641389 1 CHECK VALVE

24 1321142 1 CLAMP

27 2755077 1 HOSE ASSY, G5-19A (Prior to SN 1160003540)

27 1001098999 1 HOSE ASSY, G5-19A (SN 1160003540 to Present)

27 2755089 1 HOSE ASSY, G6-23A (Prior to SN 1160003811)

27 1001099000 1 HOSE ASSY, G6-23A (SN 1160003811 to Present)

28 1062255 2 TIE STRAP

32 2142708 1 CONNECTOR

33 2140829 1 CONNECTOR, (G5-19A)

33 2140810 1 CONNECTOR, (G6-23A)

34 2754761 1 HOSE ASSY, (G5-19A)

34 2754297 1 HOSE ASSY, (G6-23A)

35 2142715 1 CONNECTOR

36 Ref STEERING VALVE, (See CONTROLS SECTION for Breakdown)

37 2754762 1 HOSE ASSY, (G5-19A)

37 2754302 1 HOSE ASSY, (G6-23A)

38 2141103 1 ELBOW, 90

39 Ref BRAKE PEDAL ASSY, (See CONTROLS SECTION for Breakdown)

40 2754604 1 STEER DRAIN HOSE, (G5-19A), (inside tank), (remove return

31200194 G6-23A/G5-19A 183



SECTION 8 - HYDRAULIC CIRCUITS

184

ITEM PART NUMBER QTY DESCRIPTION REV
filter to service)
40 2754305 1 STEER DRAIN HOSE, (G6-23A), (inside tank), (remove return
filter to service)
41 2140607 1 RUN TEE
42 0760608 4 HEX HD CAPSCREW, 6-1.00X16MM, GR 8.8
43 0761012 6 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8
44 0903113 1 FILTER MOUNTING BRACKET
45 4811700 4 FLAT WASHER, 6MM
46 4812000 6 FLAT WASHER, 10MM
47 0903254 1 BRACKET SUPPORT
48 3291005 3 HEX LOCKNUT, 10MM-1.50
49 0182079 1 ANGLE
50 Ref BATTERY MOUNT, (See ELECTRICAL SECTION for Breakdown)
52 0700617 2 HEX HD CAPSCREW, 6-1.00X45MM, GR 8.8
53 1321372 1 CLAMP
54 3576203 1 COVER PLATE
58 2143403 1 ELBOW, 90, (swivel nut)
59 1321143 1 COVER PLATE
60 0700817 1 HEX HD CAPSCREW, 8-1.25X45MM, GR 8.8
61 0100011 AR LOCTITE, #242
G6-23A/G5-19A 31200194






SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-3. FRONT DRIVE CIRCUIT G5-19A

G5-19A

TO TANK | 5

NN o = i
Ny 4 TN
'\ ~_ /i PAHOTS1

31200194 G6-23A/G5-19A 186



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-3. FRONT DRIVE CIRCUIT G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
3 0700816 2 HEX HD CAPSCREW, 8-1.25X40MM
12 874960 2 CLAMP COVER PLATE
34 2140803 1 CONNECTOR
39 2141102 2 ELBOW, 90
60 2111616 2 CONNECTOR (Prior to SN 1160003034)
62 2180845 2 FLANGE KIT (Prior to SN 1160003034)
62 1001093076 2 FLANGE KIT (SN 1160003034 to Present)
77 2754254 1 HOSE ASSY
82 2754259 2 HOSE ASSY
116 2754340 1 HOSE ASSY (Prior to SN 1160003034)
116 1001093077 1 HOSE ASSY (SN 1160003034 to Present)
117 2754341 1 HOSE ASSY (Prior to SN 1160003034)
117 1001094467 1 HOSE ASSY (SN 1160003034 to Present)
131 1321321 2 CLAMP
209 Ref DRIVE MOTOR, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
214 0700614 2 HEX HD CAPSCREW, 6-1.00X30MM
215 0700616 2 HEX HD CAPSCREW, 6-1.00X40MM
218 1321125 2 CLAMP
221 2140206 2 CONNECTOR
222 2140603 1 RUN TEE
223 2140803 1 CONNECTOR
227 2171716 2 FLANGE KIT
228 3460427 1 PIPE
229 3460448 1 PIPE
231 3575391 2 CLAMP COVER PLATE
232 2754294 1 HOSE ASSY
233 2754406 1 TUBE ASSY
234 4569137 1 TUBE ASSY
237 4641334 1 SOLENOID VALVE
238 4811700 2 FLAT WASHER, 6MM
239 0700822 1 HEX HD CAPSCREW, 8-1.25X70MM
240 1321143 2 CLAMP COVER PLATE
241 1321320 1 CLAMP
242 3290805 1 HEX LOCKNUT, 8MM-1.25
301 Ref HYDROSTATIC TRANSMISSION PUMP, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
403 2141003 1 ELBOW, 45
410 2754758 1 HOSE ASSY
501 Ref BRAKE PEDAL ASSEMBLY, (See CONTROLS SECTION for
Breakdown)
502 0100011 AR LOCTITE, #242

31200194 G6-23A/G5-19A 187



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. FRONT DRIVE CIRCUIT G6-23A

G6-23A

=
TO TANK J}/',:}%’?%
S /. -
2 /

31200194 G6-23A/G5-19A 188



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. FRONT DRIVE CIRCUIT G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
3 0700816 2 HEX HD CAPSCREW, 8-1.25X40MM, GR 8.8
12 874960 2 CLAMP COVER PLATE
34 2140803 1 CONNECTOR
39 2141102 2 ELBOW, 90
60 2111616 2 CONNECTOR (Prior to SN 1160003444)

62 2180845 2 FLANGE KIT (Prior to SN 1160003444)

62 1001093076 2 FLANGE KIT (SN 1160003444 to Present)

77 2754254 1 HOSE ASSY

82 2754259 2 HOSE ASSY

116 2754340 1 HOSE ASSY (Prior to SN 1160003444)

116 1001093077 1 HOSE ASSY (SN 1160003444 to Present)

117 2754341 1 HOSE ASSY (Prior to SN 1160003444)

117 1001094467 1 HOSE ASSY (SN 1160003444 to Present)

134 1321321 2 CLAMP

209 Ref DRIVE MOTOR, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

214 0700614 2 HEX HD CAPSCREW, 6-1.00X30MM, GR 8.8

215 0700616 2 HEX HD CAPSCREW, 6-1.00X40MM, GR 8.8

218 1321125 2 CLAMP

221 2140206 2 CONNECTOR

222 2140603 1 RUN TEE

223 2140803 1 CONNECTOR

227 2171733 2 FLANGE KIT

228 3460450 1 PIPE

229 3460429 1 PIPE

233 3460411 1 TUBE ASSY

234 3575391 2 CLAMP COVER PLATE

235 2754294 1 HOSE ASSY

236 2754406 1 TUBE ASSY

237 4641334 1 SOLENOID VALVE

238 4811700 2 FLAT WASHER, 6MM

239 0700822 1 HEX HD CAPSCREW, 8X70, GR 8.8

240 1321143 2 CLAMP COVER PLATE

241 1321320 1 CLAMP

242 3290805 1 HEX LOCKNUT, 8mm-1.25

301 Ref HYDROSTATIC TRANSMISSION PUMP, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

403 2141003 1 ELBOW, 45

410 2754056 1 HOSE ASSY

501 Ref BRAKE PEDAL ASSY, (See CONTROLS SECTION for Breakdown)

502 0100011 AR LOCTITE, #242

31200194 G6-23A/G5-19A 189



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-5. STEER SELECT

TO STEERING
CONTROL UNIT

17 PAHOTED

31200194 G6-23A/G5-19A 190



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-5. STEER SELECT

ITEM PART NUMBER QTY DESCRIPTION REV
1 2140208 4 CONNECTOR
2 2143405 1 ELBOW, 90
3 2754066 1 HOSE ASSY
4 2754065 1 HOSE ASSY
5 0700816 3 HEX HD CAPSCREW, 8X40, GR 8.8
6 874960 3 COVER PLATE
7 874993 3 CLAMP
8 4569022 1 TUBE ASSY, (G5-19A)
8 4569024 1 TUBE ASSY, (G6-23A)
9 4569021 1 TUBE ASSY, (G5-19A)
9 4569025 1 TUBE ASSY, (G6-23A)
10 2142715 4 CONNECTOR
11 2143007 2 ELBOW, 90
12 0760612 2 HEX HD CAPSCREW, 6X25, GR 8.8
13 3290601 2 HEX NUT M6X1
14 4641314 1 STEER SELECT VALVE
15 2754094 1 HOSE ASSY, (G5-19A)
15 2754100 1 HOSE ASSY, (G6-23A)
16 2754759 1 HOSE ASSY, (G5-19A)
16 2754095 1 HOSE ASSY, (G6-23A)
17 2754760 1 HOSE ASSY, (G5-19A)
17 2754096 1 HOSE ASSY, (G6-23A)
31200194 G6-23A/G5-19A 191



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-6. SERVICE/PARK BRAKE

G5-19A ONLY

«o 27 N,
ey /B

: rf '_:E"B"*?r;:;;;" 2 SIDE ENTRY 14
_ (Q o H

MON

17 PAHOTS1

31200194 G6-23A/G5-19A 192



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-6. SERVICE/PARK BRAKE

ITEM PART NUMBER QTY DESCRIPTION REV
1 4641401 1 BRAKE VALVE
1 70020800 1 BALL KNOB
2 2143005 2 ELBOW, 90
3 2142708 2 CONNECTOR
4 2754634 1 HOSE ASSY, (G5-19A)
4 2754298 1 HOSE ASSY, (G6-23A)
5 2754303 1 HOSE ASSY
6 2754635 1 HOSE ASSY, (G5-19A)
6 2754299 1 HOSE ASSY, (G6-23A)
7 2754301 1 HOSE ASSY
8 2754763 1 HOSE ASSY, (G5-19A)
8 2754304 1 HOSE ASSY, (G6-23A)
9 0920121 1 BRAKE CYLINDER
10 2142103 1 SWIVEL NUT BRANCH TEE
11 2988632 1 MINI CHECK
12 2754764 1 HOSE ASSY, (G5-19A)
12 2754318 1 HOSE ASSY, (G6-23A)
13 2754319 4 TUBE ASSY
14 70022869 1 BRAKE RESERVOIR BOTTLE, (side entry)
14 4400472 1 BRAKE RESERVOIR BOTTLE, (bottom entry)
15 8002816 1 BOTTLE HOLDER
16 8009974 2 HOSE CLAMP
17 2140204 4 CONNECTOR
18 2141908 2 RUN TEE
19 2720548 1 HOSE
20 2141102 1 ELBOW, 90
21 2221204 1 HOSE BARB
22 2140208 1 CONNECTOR
26 2142203 1 SWIVEL NUT RUN TEE
27 2141908 1 UNION TEE
101 4360580 1 PARK BRAKE SWITCH, (NOT SHOWN)

31200194 G6-23A/G5-19A 193



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-7. LIFT CYLINDER

PAHOD800

31200194 G6-23A/G5-19A 194



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-7. LIFT CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV

1 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

2 Ref LIFT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

3 2142740 4 CONNECTOR

4 2754063 1 HOSE ASSY, (G5-19A)

4 2754083 1 HOSE ASSY, (G6-23A)

5 2754064 1 HOSE ASSY, (G5-19A)

5 2754084 1 HOSE ASSY, (G6-23A)

31200194 G6-23A/G5-19A 195



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-8. EXTEND/RETRACT CYLINDER G5-19A

PAHOB10

31200194 G6-23A/G5-19A 196



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-8. EXTEND/RETRACT CYLINDER G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
51 2142733 2 CONNECTOR
105 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
225 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
231 2754085 1 HOSE ASSY
232 2754086 1 HOSE ASSY
288 2142733 2 CONNECTOR

31200194 G6-23A/G5-19A 197



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-9. EXTEND/RETRACT CYLINDER G6-23A

PAHOB20

31200194 G6-23A/G5-19A 198



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-9. EXTEND/RETRACT CYLINDER G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
51 2142733 2 CONNECTOR
105 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
218 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
224 2754087 1 HOSE ASSY
259 2754086 1 HOSE ASSY
284 2142733 2 CONNECTOR

31200194 G6-23A/G5-19A 199



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-10. TILT AND TILT COMPENSATING CYLINDER G5-19A

G5-19A

ART_31200194-8-10

31200194 G6-23A/G5-19A 200



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-10. TILT AND TILT COMPENSATING CYLINDER G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
51 2142733 2 CONNECTOR
105 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
123 2142216 2 SWIVEL NUT RUN TEE
124 2143017 2 ELBOW, 90
126 2754307 2 HOSE ASSY
201 0700815 5 HEX HD CAPSCREW, 8-1.25X35MM
202 0700817 1 HEX HD CAPSCREW, 8-1.25X45MM
218 874960 5 COVER PLATE
219 1309435 1 COVER PLATE
221 1321128 7 CLAMP
222 1321133 2 STACKING BOLT
223 1321134 2 LOCKING PLATE
224 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
227 2141621 4 CONNECTOR
228 2143017 2 ELBOW, 90
233 2754113 2 HOSE ASSY
234 2754122 NLA HOSE ASSY, (no longer available, use 1001111491 for
replacement)
234 1001111491 1 HOSE ASSY
251 4569029 1 TUBE ASSY
252 4569042 1 TUBE ASSY
253 4569047 1 TUBE ASSY
254 4569053 1 TUBE ASSY
289 1321086 1 CLAMP
312 Ref COMPENSATION CYLINDER, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

31200194 G6-23A/G5-19A 201



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-11. TILT AND TILT COMPENSATING CYLINDER G6-23A

G6-23A

ART_31200194-8-11

31200194 G6-23A/G5-19A 202



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-11. TILT AND TILT COMPENSATING CYLINDER G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
4 0700817 1 HEX HD CAPSCREW, 8-1.25X45MM
51 2142733 2 CONNECTOR
105 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
122 1309435 1 COVER PLATE
123 1321086 1 CLAMP
125 2142216 2 SWIVEL NUT RUN TEE
126 2143017 2 ELBOW, 90
129 2754308 1 HOSE ASSY
130 2754310 1 HOSE ASSY
201 0700815 5 HEX HD CAPSCREW, 8-1.25X35MM
202 0700817 1 HEX HD CAPSCREW, 8-1.25X45MM
211 874960 5 COVER PLATE
212 1309435 1 COVER PLATE
214 1321128 7 CLAMP
215 1321133 2 STACKING BOLT
216 1321134 2 CLAMP LOCKING PLATE
217 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
220 2141621 4 CONNECTOR
221 2143017 2 ELBOW, 90
225 2754111 2 HOSE ASSY
226 2754120 NLA HOSE ASSY, (no longer available, use 1001111490 for
replacement)
226 1001111490 1 HOSE ASSY
243 4568870 1 TUBE ASSY
244 4569029 1 TUBE ASSY
245 4569036 1 TUBE ASSY
248 4569042 1 TUBE ASSY
285 1321086 1 CLAMP
312 Ref COMPENSATION CYLINDER, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

31200194 G6-23A/G5-19A 203



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-12. AUXILIARY FUNCTION

PAHDBS1

31200194 G6-23A/G5-19A 204



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-12. AUXILIARY FUNCTION

ITEM PART NUMBER QTY DESCRIPTION REV
51 2142733 2 CONNECTOR

105 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

201 0700815 5 HEX HD CAPSCREW, 8-1.25X35MM

202 0700818 1 HEX HD CAPSCREW, 8-1.25X50MM

218 874960 5 COVER PLATE

219 1309435 1 COVER PLATE

220 3117515 1 CLAMP

221 1321128 7 CLAMP

222 1321133 2 CLAMP BOLT

223 1321134 2 LOCKING PLATE

227 2141621 4 CONNECTOR

233 2754113 2 HOSE ASSY, (G5-19A)

233 2754111 2 HOSE ASSY, (G6-23A)

251 4569029 1 TUBE ASSY

252 4569042 1 TUBE ASSY

255 4569056 1 TUBE ASSY, (G5-19A)

255 4569038 1 TUBE ASSY, (G6-23A)

256 4569057 1 TUBE ASSY, (G5-19A)

256 4569037 1 TUBE ASSY, (G6-23A)

277 2143405 2 ELBOW, 90

279 2754153 1 HOSE ASSY, (G5-19A)

279 2754121 1 HOSE ASSY, (G6-23A)

280 3977460 1 DUST CAP, (use with screw type coupling)

280 1001093826 1 DUST CAP, (use with quick disconnect type coupling)

281 3977459 1 DUST PLUG, (use with screw type coupling)

281 1001093827 1 DUST PLUG, (use with quick disconnect type coupling)

283 Ref FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)

283 1001094555 1 FEMALE QUICK DISCONNECT COUPLING

284 Ref MALE SCREW COUPLING, (no longer available, order 1001097287
kit)

284 1001094556 1 MALE QUICK DISCONNECT COUPLING

285 2143305 2 ELBOW, 90, (bulkhead fitting)

286 2143605 2 SWIVEL UNION

1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 280 thru

284)

31200194 G6-23A/G5-19A 205



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-13. REAR HYDRAULIC OUTLET

VIEW OF
CAB CONSOLE

G6-23A

PAHOBH

206

G6-23A/G5-19A

31200194



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-13. REAR HYDRAULIC OUTLET

ITEM PART NUMBER QTY DESCRIPTION REV
0273815 1 REAR HYDRAULIC OUTLET INSTALLATION, (G5-19A), (includes |
all items)
1001096341 1 REAR HYDRAULIC OUTLET INSTALLATION, (G6-23A), (includes Cc
all items)
1 4031922 2 SOCKET HD CAPSCREW, M8X90
2 0761010 2 HEX HD CAPSCREW, 10-1.50X20MM
3 2142715 3 CONNECTOR
4 2142733 2 CONNECTOR
5 2143007 1 ELBOW, 90
6 2143405 1 ELBOW, 90
7 2754127 2 HOSE ASSY
8 2754128 2 HOSE ASSY, (G5-19A)
8 1001096338 2 HOSE ASSY, (G6-23A)
9 3574521 1 PLATE
10 Ref 2POS/6WAY VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
11 3977460 1 DUST CAP, (use with screw type coupling)
11 1001093826 1 DUST CAP, (use with quick disconnect type coupling)
12 3977459 1 DUST PLUG, (use with screw type coupling)
12 1001093827 1 DUST PLUG, (use with quick disconnect type coupling)
13 Ref MALE SCREW COUPLING, (no longer available, order
1001097287 kit)
13 1001094556 1 MALE QUICK DISCONNECT COUPLING
14 Ref FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)
14 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
15 1001096335 2 HOSE ASSY, (G6-23A)
16 3290805 2 HEX LOCKNUT, 8MM-1.25
17 4360605 1 SWITCH ASSY
17 4360593 1 SYMBOL PLATE, F/R HYD SELECT
17 4674353 1 SWITCH BODY
1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 11 thru 14)
31200194 G6-23A/G5-19A 207






SECTION 9 - HYDRAULIC COMPONENTS

SECTION 9 - HYDRAULIC COMPONENTS

31200194 G6-23A/G5-19A 209



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. LIFT CYLINDER G5-19A

G5-19A

25 PAHO900

31200194 G6-23A/G5-19A 210



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. LIFT CYLINDER G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV

1684356 1 LIFT CYLINDER, (G5-19A), (includes items 1 thru 17 & item 26) E

1 7028301 1 CASE ASSY

2 7028302 1 PISTON ROD

3 7028303 1 GLAND, (torque to 369-406 ft-Ib [500-550 Nmy])

4 7028304 1 PISTON, (torque to 1593-1630 ft-Ib [2160-2210 Nm])

5 7028856 1 BUSHING

6 Kit 1 WIPER RING

7 Kit 1 ROD SEAL

8 Kit 1 BACKRING

9 Kit 1 O-RING

10 Kit 1 O-RING

11 Kit 1 O-RING

12 Kit 1 PISTON SEAL

13 Kit 2 WEAR RING

14 7028314 2 GREASE NIPPLE

15 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])

16 70020418 1 LOAD CONTROL VALVE

17 7029239 4 HEX SOCKET HD SCREW

19 3575850 1 BAR

20 0761215 2 HEX HD SCREW, 12X35, GR 8.8

21 3423215 1 CYLINDER PIN

22 3423214 1 CYLINDER PIN

23 4812100 1 FLAT WASHER, 12MM

24 4832100 2 SPRING LOCK WASHER, 12MM

25 0701215 1 HEX HD CAPSCREW, 12-1.75X35MM, GR 8.8

26 7028899 4 BEARING
7029240 1 SEAL KIT, (includes items 6 thru 13 & 15)

31200194 G6-23A/G5-19A 211



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-2. LIFT CYLINDER G6-23A

G6-23A

Oy PAH0910

31200194 G6-23A/G5-19A 212



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-2. LIFT CYLINDER G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV

1684360 1 LIFT CYLINDER, (G6-23A), (includes items 1 thru 17 & item 26) C

1 7028319 1 CASE ASSY

2 7028320 1 PISTON ROD

3 7028321 1 GLAND, (torque to 516-553 ft-Ib [700-750 Nm])

4 7028322 1 PISTON, (torque to 1939-1977 ft-Ib [2630-2680 Nm])

5 7028856 1 BUSHING

6 Kit 1 WIPER RING

7 Kit 1 ROD SEAL

8 Kit 1 BACKRING

9 Kit 1 O-RING

10 Kit 1 O-RING

11 Kit 1 O-RING

12 Kit 1 PISTON SEAL

13 Kit 2 WEAR RING

14 7028314 2 GREASE NIPPLE

15 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])

16 70020418 1 LOAD CONTROL VALVE

17 7029239 4 HEX SOCKET HD SCREW

19 3575850 1 BAR

20 0761215 2 HEX HD SCREW, 12X35, GR 8.8

21 3423215 1 CYLINDER PIN

22 3423223 1 CYLINDER PIN

23 4812100 1 FLAT WASHER, 12MM

24 4832100 2 SPRING LOCKWASHER, 12MM

25 0701215 1 HEX HD CAPSCREW, 12-1.75X35MM, GR 8.8

26 7028899 4 BEARING
7028318 1 SEAL KIT, (includes items 6 thru 13 & 15)

31200194 G6-23A/G5-19A 213



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. EXTEND/RETRACT CYLINDER G5-19A

G5-19A

15

14

PAHDB20

31200194 G6-23A/G5-19A 214



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. EXTEND/RETRACT CYLINDER G5-19A

ITEM PART NUMBER | QTY DESCRIPTION REV
1684359 1 EXTEND/RETRACT CYLINDER, (G5-19A), (includes items 1 thru C
22)
1 7028329 1 CASE ASSY
2 7029993 1 PISTON ROD ASSY, (includes item 14)
3 7028331 1 GLAND, (torque to 221-258 ft-Ib [300-350 Nm])
4 7028332 1 PISTON, (torque to 406-443 ft-Ib [550-600 Nm])
5 Kit 1 WIPER RING
6 Kit 1 ROD SEAL
7 Kit 1 O-RING
8 Kit 1 BACKRING
9 Kit 1 O-RING
10 Kit 2 O-RING
11 Kit 2 WEAR RING
12 Kit 1 PISTON SEAL
13 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])
14 Ref ROD-EYE
15 7028342 1 SPACER
16 7028343 1 BEARING
17 7028344 1 PRESSURE RELIEF VALVE
18 7028345 2 SCREW NIPPLE
19 7028346 2 HEX SCREW
20 Kit 2 O-RING
21 Kit 4 BACK-RING
22 7028349 2 SEAL
7028328 1 SEAL KIT, (includes items 5 thru 13, 20 & 21)

31200194 G6-23A/G5-19A 215



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-4. EXTEND/RETRACT CYLINDER G6-23A

G6-23A

9

15

14

PAHD930

31200194 G6-23A/G5-19A 216



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-4. EXTEND/RETRACT CYLINDER G6-23A

ITEM PART NUMBER | QTY DESCRIPTION REV
1684363 1 EXTEND/RETRACT CYLINDER, (G6-23A), (includes items 1 thru F
22)
1 7028350 1 CASE ASSY
2 7028351 1 PISTON ROD
3 7028331 1 GLAND, (torque to 221-258 ft-Ib [300-350 Nm])
4 7028332 1 PISTON, (torque to 406-443 ft-Ib [550-600 Nm])
5 Kit 1 WIPER RING
6 Kit 1 ROD SEAL
7 Kit 1 O-RING
8 Kit 1 BACKRING
9 Kit 1 O-RING
10 Kit 2 O-RING
11 Kit 2 WEAR RING
12 Kit 1 PISTON SEAL
13 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])
14 7028341 1 ROD-EYE
15 7028342 1 SPACER
16 7028343 1 BEARING
17 7028344 1 PRESSURE RELIEF VALVE
18 7028345 2 SCREW NIPPLE
19 7028346 2 HEX SCREW
20 Kit 2 O-RING
21 Kit 4 BACKRING
22 7028349 2 SEAL
7028328 1 SEAL KIT, (includes items 5 thru 13, 20 & 21)

31200194 G6-23A/G5-19A 217



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-5. TILT CYLINDER G5-19A

G5-19A

17

i

7 25

1 panosso

31200194 G6-23A/G5-19A 218



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-5. TILT CYLINDER G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV

1684357 1 TILT CYLINDER, (G5-19A), (includes items 1 thru 17, 24 & 25) D

1 7028353 1 CASE ASSY

2 7028354 1 PISTON ROD

3 7028355 1 GLAND, (torque to 295-332 ft-Ib [400-450 Nm])

4 7028356 1 PISTON, (torque to 948-985 ft-lb [1285-1335 Nm])

5 7028357 1 BUSHING

6 Kit 1 WIPER RING

7 Kit 1 ROD SEAL

8 Kit 1 BACKRING

9 Kit 1 O-RING

10 Kit 1 O-RING

11 Kit 1 O-RING

12 Kit 1 PISTON SEAL

13 Kit 2 WEAR RING

14 7028314 2 GREASE NIPPLE

15 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])

16 7029241 1 LOAD CONTROL VALVE

17 7028317 4 HEX SOCKET HD SCREW

20 0701217 1 HEX HD CAPSCREW, 12X45

21 3423219 1 TILT CYLINDER PIN

22 4812100 2 FLAT WASHER, 12MM

23 3291201 1 HEX NUT, M12X1.75

24 7028899 4 BEARING

25 7029244 2 SCREW PLUG
7028352 1 SEAL KIT, (includes items 6 thru 13 & 15)

31200194 G6-23A/G5-19A 219



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. TILT CYLINDER G6-23A

G6-23A

17

14 PAHO950

31200194 G6-23A/G5-19A 220



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. TILT CYLINDER G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV

1684361 1 TILT CYLINDER, (G6-23A), (includes items 1 thru 17, 24 & 25) C

1 7028366 1 CASE ASSY

2 7028367 1 PISTON ROD

3 7028321 1 GLAND, (torque to 516-553 ft-Ib [700-750 Nm])

4 7028322 1 PISTON, (torque to 1939-1977 ft-lb [2630-2680 Nm])

5 7028856 1 BUSHING

6 Kit 1 WIPER RING

7 Kit 1 ROD SEAL

8 Kit 1 BACKRING

9 Kit 1 O-RING

10 Kit 1 O-RING

11 Kit 1 O-RING

12 Kit 1 PISTON SEAL

13 Kit 2 PISTON GUIDE RING

14 7028314 2 GREASE NIPPLE

15 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])

16 7029241 1 LOAD CONTROL VALVE

17 7028584 4 HEX SOCKET HD SCREW

20 0701217 1 HEX HD CAPSCREW, 12X45

21 3423224 1 TILT CYLINDER PIN

22 4812100 2 FLAT WASHER, 12MM

23 3291201 1 HEX NUT, M12X1.75

24 7028899 4 BEARING

25 7029244 2 SCREW PLUG
7028318 1 SEAL KIT, (includes items 6 thru 13 & 15)

31200194 G6-23A/G5-19A 221



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-7. COMPENSATING CYLINDER G5-19A

G5-19A

PAHOZE0

31200194 G6-23A/G5-19A 222



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-7. COMPENSATING CYLINDER G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
1684358 1 COMPENSATING CYLINDER, (G5-19A), (includes items1 thru 15 & C
22)
1 7028368 1 CASE ASSY
2 7028369 1 PISTON ROD
3 7028355 1 GLAND, (torque to 295-332 ft-Ib [400-450 Nm])
4 7028356 1 PISTON, (torque to 822-859 ft-Ib [1115-1165 Nm])
5 7028357 1 BUSHING
6 Kit 1 WIPER RING
7 Kit 1 ROD SEAL
8 Kit 1 BACKRING
9 Kit 1 O-RING
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 PISTON SEAL
13 Kit 2 WEAR RING
14 7028314 2 GREASE NIPPLE
15 7028315 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])
16 3423217 1 COMP CYLINDER PIN
18 0701217 1 HEX HD CAPSCREW, 12X45, GR 8.8
19 0761215 1 HEX HD CAPSCREW, 12X35, GR 8.8
20 3423216 1 COMP CYLINDER PIN
21 4812100 2 FLAT WASHER, 12MM
22 7029243 4 BEARING
7028352 1 SEAL KIT, (includes items 6 thru 13 & 15)

31200194 G6-23A/G5-19A 223



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. COMPENSATING CYLINDER G6-23A

PAHOS70

31200194 G6-23A/G5-19A 224



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. COMPENSATING CYLINDER G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
1684362 1 COMPENSATING CYLINDER, (G6-23A), (includes items 1 thru 15 E
& 21)
1 7028370 1 CASE ASSY
2 7028371 1 PISTON ROD
3 7028321 1 GLAND, (torque to 295-332 ft-Ib [400-450 Nm])
4 7028322 1 PISTON, (torque to 822-859 ft-Ib [1115-1165 Nm])
5 7028856 1 BUSHING
6 Kit 1 WIPER RING
7 Kit 1 ROD SEAL
8 Kit 1 BACKRING
9 Kit 1 O-RING
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 PISTON SEAL
13 Kit 2 WEAR RING
14 7028314 2 GREASE NIPPLE
15 Kit 1 SET SCREW, (torque to 15-18 ft-Ib [20-25 Nm])
16 3423221 1 COMP CYLINDER PIN
18 0761215 2 HEX HD CAPSCREW, 12X35, GR 8.8
19 3423222 1 COMP CYLINDER PIN
20 4812100 2 FLAT WASHER, 12MM
21 7028899 4 BEARING
7028318 1 SEAL KIT, (includes items 6 thru 13 & 15)

31200194 G6-23A/G5-19A 225



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. FORK LOCKING CYLINDER

ART_1684404-E

31200194 G6-23A/G5-19A 226



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. FORK LOCKING CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1684404 NLA |FORK LOCKING CYLINDER, (includes all items), (no longer E
available, order 1001107513 for service replacement)
1 7028792 1 CYLINDER HOUSING
2 7028784 1 PISTON ROD
3 7028786 1 BEARING
4 7028794 1 PISTON
5 7028787 1 BEARING
6 Kit 1 ROD SEAL
7 Kit 1 WIPER
8 Kit 1 BACK-UP RING
9 Kit 1 O-RING
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 PISTON SEAL
13 Kit 1 WEAR RING
14 Kit 1 LOCKNUT
101 7029225 1 SEAL KIT, (includes items 6 thru 14)

31200194 G6-23A/G5-19A 227



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-10. FORK LOCKING CYLINDER ASSAMBLY

ART_31200194-9-10

31200194 G6-23A/G5-19A 228



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-10. FORK LOCKING CYLINDER ASSAMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001107513 1 FORK LOCKING CYLINDER, (includes items 1 thru 13) A

1 70022698 1 CYLINDER HOUSING

2 70022699 1 PISTON ROD

3 70022704 1 GLAND

4 70022703 1 PISTON, (torque to 36 Nm)

6 70022701 1 CLEVIS, (torque to 36 Nm)

7 70022702 1 SET SCREW, (torque to 20 Nm)

8 70022700 1 RETAINER RING

9 Kit 1 PISTON SEAL

10 Kit 1 ROD SEAL

11 Kit 1 2 PIECE SEAL

12 Kit 1 O-RING

13 Kit 1 O-RING

14 0100011 AR LOCTITE 242, (apply to items 4 & 6)

15 0100035 AR LOCTITE 222, (apply to item 7)
101 70022705 1 SEAL KIT, (includes items 9 thru 13)

31200194 G6-23A/G5-19A 229



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-11. MAIN CONTROL VALVE (G5-19A Prior to SN 1160003034; G6-23A Prior to SN
1160003516)

31200194 G6-23A/G5-19A 230



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-11. MAIN CONTROL VALVE (G5-19A Prior to SN 1160003034; G6-23A Prior to SN

1160003516)
ITEM PART NUMBER QTY DESCRIPTION REV
4641359 1 MAIN CONTROL VALVE, (includes items 1 thru 32) F
1 7029082 1 INLET SECTION ASSY, (includes items 1 thru 7)
2 7029083 1 MAIN STAGE
3 7029084 1 RELIEF VALVE
4 7029085 1 SEALING SET
5 7029086 2 PLUG
6 80233260 1 PLUG
7 7029087 1 ORIFICE
8 7029088 5 SEAL KIT
9 7029089 2 SECTION ASSY, (EXTEND/RETRACT AND HOIST), (includes
items 10 thru 16)
10 7029097 2 CHECK VALVE
11 7029091 2 PLUG
12 7029092 2 CAP KIT
13 7029093 2 O-RING
14 7029094 2 SPRING PACK
15 7029095 4 SOLENOID VALVE
16 7029096 4 ORIFICE
17 7029090 2 SECTION ASSY, (TILT AND AUX), (includes items 18 thru 25)
18 7029091 2 PLUG
19 7029092 2 CAP KIT
20 7029093 2 O-RING
21 7029094 2 SPRING PACK
22 7029095 4 SOLENOID VALVE
23 7029096 4 ORIFICE
24 7029097 2 CHECK VALVE
25 7029098 4 RELIEF VALVE
26 7029099 1 OUTLET SECTION ASSY, (includes items 27 thru 32)
27 7029100 1 PLUG ASSY
28 7029101 1 TIE ROD KIT, (includes quantity of 4)
29 7029086 1 PLUG
30 7029102 1 PLUG KIT, (includes quantity of 5)
31 7029091 1 PLUG
32 7029608 4 NUT
101 0100011 AR LOCTITE, #242
104 4032011 3 SOCKET HD CAPSCREW, M10X35
106 4812000 3 FLAT WASHER, 10MM

31200194 G6-23A/G5-19A 231



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-12. MAIN CONTROL VALVE (G5-19A SN 1160003034 to Present; G6-23A SN 1160003516 to
Present)

ART_31200194-9-12

31200194 G6-23A/G5-19A 232



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. MAIN CONTROL VALVE (G5-19A SN 1160003034 to Present; G6-23A SN 1160003516 to

Present)
ITEM PART NUMBER | QTY DESCRIPTION REV
1001099032 1 MAIN CONTROL VALVE, (includes items 1 thru 27) B
1 70023157 1 INLET SECTION ASSY, (includes items 2 thru 7)
2 7029083 1 MAIN STAGE
3 7029084 1 RELIEF VALVE
3 70024374 1 SEAL KIT, RELIEF VALVE
4 83304118 1 SEALING SET
5 Ref PLUG, HOLLOW HEX
6 Ref PLUG
7 7029087 1 ORIFICE
8 7029088 5 SEAL KIT
9 70023158 1 SECTION ASSY, (LIFT AND TILT), (includes items 10 thru 16)
10 7029097 4 CHECK VALVE
10 70024371 1 SEAL KIT, CHECK VALVE
11 70024372 4 PLUG, CAVITY
11 88304161 1 SEAL KIT
12 70024375 8 ACTUATOR CAP
13 70024366 2 SEAL KIT, SIDE SECTION
14 70024367 8 SPRING PACK
15 70024368 8 SOLENOID VALVE
16 70024369 1 SEAL KIT, SOLENOID VALVE
17 70023159 1 SECTION ASSY, AUX AND EXTEND/RETRACT, (includes items
18 thru 20)
18 7029098 4 RELIEF VALVE
19 70024373 1 SEAL KIT
20 70024370 8 PILOT ORIFCE KIT
21 70023160 1 OUTLET SECTION ASSY, (includes items 22 thru 24)
22 7029100 1 PLUG ASSY
23 7029101 1 TIE ROD KIT, (includes quantity of 4)
24 7029608 4 NUT
25 Ref PLUG
26 Ref PLUG
27 Ref PLUG ASSY
101 0100011 AR  |LOCTITE, #242
104 4032011 3 SOCKET HD CAPSCREW, M10X35
106 4812000 3 FLAT WASHER, 10mm

31200194 G6-23A/G5-19A 233



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. FRONT DRIVE MOTOR G5-19A

G5-19A

‘26 PAH1000

31200194 G6-23A/G5-19A 234



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. FRONT DRIVE MOTOR G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
3160304 1 FRONT DRIVE MOTOR, (G5-19A), (includes all items) D

1 80934052 1 SNAP RING

2 7028802 1 SHIM

3 Kit 1 SHAFT SEAL

4 7028800 1 HOUSING

5 7028801 2 PLUG, M18X1.5

6 7028805 1 PLUG, M14X1.5

7 7028804 2 STOP SCREW KIT

8 Kit 2 SEAL NUT, M12

9 7028806 1 ORIFICE SEAT, (outer)

10 7028798 1 ROTARY GROUP

11 Kit 1 O-RING

12 7028799 1 CONTROL ASSY, (includes items 15, 18 & 20 thru 25)

13 7028807 2 FITTING

14 7028808 4 CAPSCREW, M8X50

15 7028809 1 DA1 CONTROL, (includes items 13, 14, 16 & 17)

16 7028810 1 SLIDER

17 Kit 1 O-RING

18 7028811 8 CAPSCREW, M12X35

19 7028812 1 SHUTTLE ORIFICE

20 7028813 1 STROKING PISTON

21 7028814 3 SQUARE-RING

22 7028815 1 PISTON

23 7028816 1 THREADED PIN

24 7028817 1 CAPSCREW, M12X25

25 7028818 1 FLUSHING VALVE, (includes items 6, 9, 26 & 27)

26 7028819 4 CAPSCREW, M10X55

27 83924123 1 ORIFICE SEAT, (inner)

7028803 1 SEAL KIT, (includes items 3, 8, 11, 17 and additional items not

illustrated)

31200194 G6-23A/G5-19A 235



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. FRONT DRIVE MOTOR G6-23A

2% PAH1010

31200194 G6-23A/G5-19A 236



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. FRONT DRIVE MOTOR G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
3160305 1 FRONT DRIVE MOTOR, (G6-23A), (includes all items) D

1 7028821 1 SNAP RING

2 7028822 1 SHIM

3 Kit 1 SHAFT SEAL

4 7028823 1 HOUSING

5 7028824 1 PLUG, M22X1.5

6 7028805 1 PLUG, M14X1.5

7 7028804 2 STOP SCREW KIT

8 Kit 2 SEAL NUT, M12

9 7028806 1 ORIFICE SEAT, (outer)

10 7028825 1 ROTARY GROUP

11 Kit 1 O-RING

12 7028826 1 CONTROL ASSY, (includes items 15, 18 & 20 thru 25)

13 7028807 2 FITTING

14 7028808 4 CAPSCREW, M8X50

15 7028827 1 DA1 CONTROL, (includes items 13, 14, 16 & 17)

16 7028810 1 SLIDER

17 Kit 1 O-RING

18 7028828 8 CAPSCREW, M16X45

19 7028812 1 SHUTTLE ORIFICE

20 7028829 1 STROKING PISTON

21 7028830 3 SQUARE-RING

22 7028831 1 PISTON

23 7028832 1 THREADED PIN

24 7028833 1 CAPSCREW, M14X25

25 7028834 1 FLUSHING VALVE, (includes items 6, 9, 26 & 27)

26 7028835 4 CAPSCREW, M10X55

27 83924123 1 ORIFICE SEAT, (inner)

28 7028836 1 PLUG, M26X1.5

7028820 1 SEAL KIT, (includes items 3, 8, 11, 17 and additional items not

illustrated)

31200194 G6-23A/G5-19A 237



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. HYDROSTATIC TRANSMISSION PUMP

31200194 G6-23A/G5-19A 238



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. HYDROSTATIC TRANSMISSION PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
3600390 1 HYDROSTATIC TRANSMISSION PUMP, (includes all items) D

1 7029940 2 RETAINING RING

2 7029941 1 RETAINING RING

3 7028865 1 DRIVE SHAFT

4 7028866 1 COVER

5 Kit 2 O-RING

6 Kit 2 GUIDE RING

7 Kit 2 TURCON-GLYD RING AND O-RING

8 7028868 1 STROKING PISTON ASSY

9 7028869 1 COVER

10 7028870 1 HEX NUT

11 7028871 8 SOCKET HD SCREW, M8X20

12 Ref HOUSING

13 Kit 2 PLUG

14 7028873 2 JOINT PIN

15 Kit 2 PLUG

16 Ref ECCENTRIC SCREW

17 Kit 1 SEAL LOCKNUT, M12X1

18 Kit 1 LOCKING SCREW

19 Kit 4 LOCKING SCREW

20 7028875 1 4/3-WAY DIRECTIONAL VALVE, (includes item 21)

21 7028876 1 SOLENOID PAIR

22 Kit 1 THROTTLE SCREW

23 7028877 2 CLAMPING PIN

24 7028878 1 ROTARY GROUP, (includes items 1, 2, 3 & 40)

25 Kit 1 O-RING

26 7028879 1 PORT BLOCK W/VALVES, (includes items 25 & 27 thru 32)

27 Kit 4 LOCKING SCREW

28 7028880 1 P.O.R. VALVE

29 Kit 1 LOCKING SCREW

30 70022729 2 RELIEF VALVE

31 Kit 2 LOCKING SCREW

32 7028881 1 PRESSURE RELIEF VALVE

33 91144099 1 CONTROL CARTRIDGE

34 Kit 2 O-RING

35 Ref WEAR PLATE

36 7028882 1 CHARGE PUMP, (includes items 34, 35, 37 & 38)

37 Ref CAPSCREW, M10X25, GR8.8

38 80234023 1 SHAFT BEARING

39 70023022 1 SHAFT SEAL RING

7029534 1 SEAL KIT, (includes items 5, 6, 7, 13, 15, 17, 18, 19, 22, 25, 27, 29,
31, 34 & 39)
31200194 G6-23A/G5-19A 239



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-16. HYDRAULIC TANK ASSEMBLY

PAH1031

31200194 G6-23A/G5-19A 240



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-16. HYDRAULIC TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref CONNECTOR, (See HYDRAULIC CIRCUITS SECTION for
Breakdown)
2 2120194 1 HYDRAULIC FILTER
2 2120195 1 ELEMENT
2 7029364 1 PRESSURE SWITCH
2 7028909 1 CONNECTOR
2 7029948 2 O-RING
3 0761012 4 HEX HD CAPSCREW, 10X25, GR8.8
4 2120206 1 BREATHER
5 Ref ELBOW, 90, (See HYDRAULIC CIRCUITS SECTION for
Breakdown)
6 8005248 1 FLUID LEVEL GUAGE
7 Ref RUN TEE, (See HYDRAULIC CIRCUITS SECTION for Breakdown)
8 3460451 1 HYDRAULIC TUBE
9 1120587 1 FILLER CAP
10 0760810 4 HEX HD CAPSCREW, 8-1.25X20MM, GR8.8
11 3960603 1 SEAL
12 2171948 1 PLUG
13 2142503 2 FITTING CAP
14 7029949 1 O-RING
15 2180874 1 SPACER
31200194 G6-23A/G5-19A 241



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. IMPLEMENT PUMP

T PAH1042

31200194 G6-23A/G5-19A 242



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. IMPLEMENT PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
3600429 1 IMPLEMENT PUMP, (includes all items) A
1 7029585 1 FLANGE
2 7029108 1 BODY
3 Ref END COVER
4 7029109 1 DRIVE GEAR-SHAFT
5 7029110 1 DRIVEN GEAR
6 7029112 2 DRIVE SCREW
7 7029113 4 HEX NUT, M12
8 7029114 1 NAME PLATE
9 7029115 4 SCREW, M12
10 7029116 2 SEAL
11 7029117 2 SEAL
12 7029118 4 BUSHING
13 7029119 2 LIP SEAL
14 7029120 2 BALANCE PLATE
15 7029111 2 SCREW, 40MM
16 7029121 2 SCREW, 55MM
17 7029122 1 CLIP
18 7029123 8 WASHER
19 7029124 1 SECTION SEAL
20 7029125 1 O-RING
21 7029126 1 O-RING

31200194 G6-23A/G5-19A 243



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-18. AUXILIARY DIVERTER VALVE

244

G6-23A/G5-19A

31200194



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-18. AUXILIARY DIVERTER VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
4641404 1 AUXILIARY DIVERTER VALVE A
1 70021530 1 COIL, (includes item 2)
2 7028909 1 CONNECTOR
3 70021531 1 RETAINER KIT

31200194 G6-23A/G5-19A 245






SECTION 10 - ELECTRICAL

SECTION 10 - ELECTRICAL

31200194 G6-23A/G5-19A 247



SECTION 10 - ELECTRICAL
FIGURE 10-1. ELECTRICAL INSTALLATION

ART_31200194-10-1

31200194 G6-23A/G5-19A 248



SECTION 10 - ELECTRICAL
FIGURE 10-1. ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0274708 1 ELECTRICAL INSTALLATION, (ENG, PWR AND GND), (includes G
items 1 thru 30)
1001092132 1 ELECTRICAL INSTALLATION, HEAVY DUTY BATTERY, C
(optional), (ENG, PWR AND GND), (includes items 2, 4, 7 thru 18,
20 thru 27, 30, 501 thru 505, 507 & 508)
1 0700815 2 HEX HD CAPSCREW, 8-1.25X35MM, GR 8.8
2 0760606 3 HEX HD CAPSCREW, 6-1.00X12MM, GR 8.8
4 0761015 4 HEX HD CAPSCREW, 10-1.50X35MM, GR 8.8
6 1787217 1 BATTERY HOLD CLAMP
7 2400073 1 FUSE HOLDER
8 2400074 1 FUSE, 50 AMP
9 3290601 3 HEX NUT, 6MM-1.00
11 3291001 1 HEX NUT, 10MM-1.50
12 3300480 1 HEX NUT, BRASS, 5MM-0.8
13 3300481 1 HEX NUT, BRASS, 6MM-1.00
14 3310405 2 HEX LOCKNUT, 4-40
15 3740112 1 RELAY, 75 AMP
16 3910408 2 ROUND HD SCREW, 4-40X.50
17 4341413 1 ELECTRICAL COMPONENT MOUNT
18 4341008 1 BATTERY MOUNT, (no longer available, use1001109790 for
replacement)
18 1001109790 1 BATTERY MOUNT
19 4811900 2 FLAT WASHER, 8MM
20 4812000 5 FLAT WASHER, 10MM
21 Ref ENGINE HARNESS, (See ENGINE HARNESS for Breakdown)
22 4923207 1 POSITIVE BATTERY CABLE
23 4923208 1 NEGATIVE BATTERY CABLE
24 4923209 1 NEGATIVE BATTERY WIRE
25 Ref GROUND HARNESS, (See GROUND HARNESS for Breakdown)
26 5200808 1 RIPP BOLT, 8X16MM
27 5201014 1 RIPP BOLT, 10X30MM
28 8008750 1 BATTERY
30 1001095650 AR LOCTITE, #243
39 Ref ENGINE PREHEAT MODULE, (See ENGINE AND ATTACHING
PARTS SECTION for Breakdown)
0275777 1 ELECTRICAL INSTALLATION, (FRONT AND REAR), (includes B
items 101 thru 116)
102 Ref CHASSIS HARNESS, FRONT, (See FRONT CHASSIS
HARNESS for Breakdown)
103 Ref CHASSIS HARNESS, REAR, (See REAR CHASSIS HARNESS
for Breakdown)
105 0140047 1 REVERSING ALARM
106 8009766 1 HORN, 12V
107 0903624 1 BRACKET, REVERSING ALARM
108 0760812 2 HEX HD CAPSCREW, 8-1.25X25MM
109 3290605 2 LOCKNUT, 6X1MM
110 4811700 4 FLAT WASHER, 6MM
111 4811900 2 FLAT WASHER, 8MM
112 4831900 2 LOCKWASHER, 8MM
113 0700610 2 HEX HD CAPSCREW, 6X20MM
114 0760805 2 HEX HD CAPSCREW, 8-1.25X10MM
31200194 G6-23A/G5-19A 249



SECTION 10 - ELECTRICAL

250

ITEM PART NUMBER QTY DESCRIPTION REV

115 1320061 1 HOSE CLAMP

116 5211900 2 LOCKWASHER, 8MM

0275242 1 HEAD/TAILLIGHT INSTALLATION, (G5-19A), (includes items 201 B
thru 219)
0275240 1 HEAD/TAILLIGHT INSTALLATION, (G6-23A), (includes items 201 B

thru 219)

201 0701016 8 HEX HD CAPSCREW, 10-1.50X40MM, GR 8.8

203 0761012 4 HEX HD CAPSCREW, 10-1.50X25MM, GR 8.8

204 0903013 1 HEADLIGHT BRACKET, L.H.

205 3290807 4 HEX LOCKNUT, 8MM-1.25

206 3291001 8 HEX NUT, 10MM-1.50

207 3928789 1 HEADLIGHT, LEFT

208 3928790 1 HEADLIGHT, RIGHT

209 4341140 1 TAILLIGHT WELDMENT, R.H. (G5-19A)

209 4341044 1 TAILLIGHT WELDMENT, R.H. (G6-23A)

210 4341141 1 TAILLIGHT WELDMENT, L.H. (G5-19A)

210 4341045 1 TAILLIGHT WELDMENT, L.H. (G6-23A)

212 4360682 1 HAZARD SWITCH

214 4811900 4 FLAT WASHER, 8MM

215 4812000 8 FLAT WASHER, 10MM

216 5212000 4 RIPP WASHER, 10MM

217 8001989 1 TAILLIGHT, RIGHT

217 0313279 2 REPLACEMENT BULB, 12V-10W

217 0388450 4 REPLACEMENT BULB, 12V-21W

218 8001991 1 TAILLIGHT, LEFT

218 0313279 2 REPLACEMENT BULB, 12V-10W

218 0388450 4 REPLACEMENT BULB, 12V-21W

219 8223073 1 TURN SIGNAL CONTROL

333 4812000 4 FLAT WASHER, 10MM

345 0701016 4 HEX HD CAPSCREW, 10-1.50X40MM

346 0903012 1 HEADLIGHT BRACKET, R.H.

347 Ref MIRROR, (See FRAME AND ATTACHING PARTS SECTION for
Breakdown)

348 3291001 4 HEX NUT, 10MM

351 4806693 1 ROD

354 3292001 2 HEX NUT, 20MM

355 4812500 2 FLAT WASHER, 20MM

401 0761008 2 HEX HD CAPSCREW, 10-1.50X16MM

501 3290801 2 HEX NUT, M8X1.25

502 1001091683 1 BATTERY

503 1001092197 2 THREADED ROD

504 1001092201 1 TOP PLATE

505 1001092202 1 PLATE (Prior to SN 1160005369)

505 1001109843 1 BATTERY BRACKET (SN 1160005369 to Present)

507 4811902 4 FLAT WASHER, 8MM

508 0700815 2 HEX HD CAPSCREW, 8-1.25X35MM, GR 8.8

G6-23A/G5-19A 31200194






SECTION 10 - ELECTRICAL
FIGURE 10-2. ENGINE HARNESS (G5-19A Prior to SN 1160002222; G6-23A Prior to SN 1160002234)

e
[Cemry | vome! -
g3 RSN b Dk,
[e] . i 11 ou
=1 ! f e
_. D A | sty | wn
= E e %Y, 4 E
- TR, 6.5 SPAE
s B
el {.’r N
I N [ ] et b
[ LY ! e s T
] [ smERms
/ / /
| AT J ol ; i
g===i = // ! X
/. Bl T 7 F & — 7
V| AR CHTAL | (e | % -
/ W TR 1| s /; \\ A !E
A WL NG HROLE 00 4 WA
M -
- T ,/
———————————————————————————————————————————————— A=
o et [T et
T & 5 SIR0E ~ RED. tan5Tun
CAET] st () Sacna

i 77 or— WHT i LI
A P EIZE RING faf
A gc?{r/ (=3¢ g
p 17 J -
e [ —
y 4 )V __,”.f&'&a 112

[ ] vt wnr, i

C A SomiTii
0 \\ EMA

X - {r‘.\c-_tcw | 1D WHT, 65F SPACE
B MALE SPALE TE) R B
ST RING ALGFTER BN
Can TiEmme | % AT, 6 9F SMOE

= o) SN 1 eeWHT 6 3F EPADE

TONN| _ WHE [
Pos

PAH1060

31200194 G6-23A/G5-19A

DESIGUATION | BC0L0S
[awr |

252



SECTION 10 - ELECTRICAL
FIGURE 10-2. ENGINE HARNESS (G5-19A Prior to SN 1160002222; G6-23A Prior to SN 1160002234)

ITEM PART NUMBER QTY DESCRIPTION REV
4923183 1 ENGINE HARNESS, (includes all items) D

1 1001116939 1 CONNECTOR

2 1001116692 4 TERMINAL

3 4460466 1 PLUG

4 7026408 3 CONNECTOR

5 80604018 3 LOCK

6 7028996 1 CONNECTOR

7 7028997 1 PLUG

8 7028998 1 TERMINAL

9 7028999 3 CONNECTOR

10 4461006 3 SEAL

11 7029000 3 CONTACT

12 4461008 1 PLUG

13 7029001 1 CONNECTOR

14 7029002 1 SEAL

15 1001116756 1 CONTACT

31200194 G6-23A/G5-19A 253



SECTION 10 - ELECTRICAL

FIGURE 10-3. ENGINE HARNESS (G5-19A SN 1160002222 to Present; G6-23A SN 1160002234 to
Present)

i
WHT, 8P SPAnE \\ D
A
B!
Tl X 3
BN A OF SPADE i \
b
1
W
Y
il
,{',:"/
A
i
Jof
i
.’ 4
/Y

A rome?
WHT, 6.3 5Pase A

AT ] 10wt

\?-3; R D

;‘{/ BIE RN = L
- Tl

% | ¥l

c 6%7 [T, e,

S Moo FEMALE EFADE
%

"\ AL SO T
ST G ADAFTER

| :
i i
sgns | !
T ",
DHODE INETALLATICN
L1 e e ¥
sy H > |18 g
[Go] oo / S 14 1

| 7 :

' ,ﬂ? f ({/ Yo

1 A il P AW E:] 9
- 4 A | my
K] ., 1 7, f/

\ i

31200194 G6-23A/G5-19A 254



SECTION 10 - ELECTRICAL
FIGURE 10-3. ENGINE HARNESS (G5-19A SN 1160002222 to Present; G6-23A SN 1160002234 to

31200194

Present)
ITEM PART NUMBER QTY DESCRIPTION REV
4923629 1 ENGINE HARNESS, (includes all items) (G5-19A Prior to SN D
1160004784; G6-23A Prior to SN 1160004665)
1001096111 1 ENGINE HARNESS, (includes all items) (G5-19A SN 1160004784 B
to Present; G6-23A SN 1160004665 to Present)

1 1001116939 1 CONNECTOR

2 1001116692 4 TERMINAL

3 4460466 1 PLUG

4 7026408 3 CONNECTOR

5 80604018 3 LOCK

6 7028996 1 CONNECTOR

7 7028997 1 PLUG

8 7028998 1 TERMINAL

9 7028999 3 CONNECTOR

10 4461006 3 SEAL

11 7029000 3 CONTACT

12 4461008 1 PLUG

13 7029001 1 CONNECTOR

14 7029002 1 SEAL

15 1001116756 1 CONTACT

G6-23A/G5-19A 255



31200194

1160001708)

ot WIRE WIRE
POS | DESIGMATION | GA
1 FLEL G W
Fl EWPTY
3 [=r=11] [

19

20 | !
N

\.
= A S )|
8 @EE_I:\*:

Conn| WL TR - .
oU5 | DESIGNATION | Gt fcomn[  wies  TunRe
1] micEr | # o5 | DESIGHATION | Ga
2 LM CELLD 1 i e 1 [ REARALKHYD | +* |
oy WIRE | F] GHOG =
POS | DESKSNATION | GA 4L g Lr
1 GHLIE [
E]

[comn] __w T
|E0h | DERIGNATON | oi
[0 [mvour | v
1 _owme [7] |
5 &} |
\
6 X
RTEARKLT | 1] &3F SPADE N\
b

N\ s

|~|°|"|*~|“|~ -3
|

G6-23A/G5-19A

SECTION 10 - ELECTRICAL
FIGURE 10-4. REAR CHASSIS HARNESS (G5-19A Prior to SN 1160001709; G6-23A Prior to SN

1
1
1

o —j o

N

—:%’J';Zli F1

JE@T@ F2

=] [EFs
il

A
=] [

P4

conn| _ WAE
P | DESIGHATION
1 UFTP
2 Qo | ¥
CONM|  WIRE WIRE
Poe | DERGNATION | 'dA
00 2 7
2 | choos
Conn] ___WRE HE
| Fos | DESSGHATION | G
1 AU 3
2 GO 1
Conn|  WIRE |wiAE
| Pr:| DEIATICH.

[ 1 [ TELEOUT ¥
2 GNOZ3 ¥
cora  WRE [wnr
POS | DESIGHATION | GA

n

el
—=( TEFe

S -f:'m]'_]j]' F7.

>
:,::ﬂ:ufﬁ'[@ F8

CouN] _WRE |WRF
"Fos | DEsiGHATION | G
T
2 | Guoes | v
conn] W RE
PO | DESIGHATION | Ga
1 THTON [}
T
o] WIRE_ [vaRE
oS | CESIGNATION | Ga
B O Va1 L o
3 cmoz |
PAH1070

256



SECTION 10 - ELECTRICAL
FIGURE 10-4. REAR CHASSIS HARNESS (G5-19A Prior to SN 1160001709; G6-23A Prior to SN

1160001708)
ITEM PART NUMBER QTY DESCRIPTION REV
4923099 1 REAR CHASSIS HARNESS, (includes all items) D
1 1001116938 1 CONNECTOR
2 77363229 1 TERMINAL
3 4460466 1 PLUG
4 4461118 2 CONNECTOR
5 1001107854 2 TERMINAL
6 1001104498 2 SEAL
7 4461134 2 CONNECTOR
8 4461006 2 SEAL
9 4461008 2 PLUG
10 1001118392 2 TERMINAL
11 1001118393 8 TERMINAL
12 7028639 2 CAP
13 7026408 1 CONNECTOR
14 80604018 1 CAP
15 77363229 1 TERMINAL
16 7028640 8 CONNECTOR
17 7028641 8 TERMINAL
18 7028642 8 SEAL
19 250176 1 CONNECTOR
20 7029234 1 TERMINAL

31200194 G6-23A/G5-19A 257



SECTION 10 - ELECTRICAL

FIGURE 10-5. REAR CHASSIS HARNESS (G5-19A SN 1160001709 to Present; G6-23A SN 1160001708
to Present)

[CORN]  WARE [WiRE
LFOE | DESIGRATION | EIZE |

1 REV OUT 1

7 | BRKLIS T

E] LMICELLY 1

4 | LMIGELLE | 1

5 JELEN 121

6 | TELEQUT | 7

3

F TURN i

> 3

1

LA 5

X 1

Conn]  WIRE  |wRE GHD! 1
FOS | DESIGNATION | g
i FUELGA | 1°
2 EMPTY =
3 GNOTE 1

19 \

\

fonn] —_AiRE
TR s | DESIGRATION
i ; 16 i LFuF | T
TRLBRKLT | 1 e T
o 0 17

18

208\
)

! -
\ T e
S—— ol WIoF | v |
—=r( [l e
-
2
|I i Gy nssglr:"fnuu Koy
" = I 1"
S| pasnmon | " “_""._-—H:{}D] m F2 =1 onoar |+
| 1 [REARALXHYD | ¥ | = i,
2 GND1E 1 3
II\ e E&g:ﬁlm iy -’//.
I T 0T I " 3
T e [ W Ea =l i
[A | mewrir [ v} By DESI‘I;;‘-TM iy | e@})
e ] (RS A7t
[z [ TP | v 7 - G2 -
: L 3 ome :
EEECTRES S O —=<qn(T] [15) F4
T BRKLTS | £ S 2 o
i EMETY | % VA 1 g
8 I N o g
9 B \{ / .2 14 ] Cann| _ WIRE  [wiRE
1 ) — Fer ®
1 \gw___r:/ - & "‘\.\‘ 2 | ampes | 1 |
A
12 D LN |8 osiananon | "o |
p e 1 FTa 3
= -~ 2 R
/. - 5 A =
H2 H ;3 H | =] [ Fo
. & | 2
(8! pechion |6 By | :‘Ig ......
[T mevor [ | | ¥ m
z GHDIA i 24 T BT T —*«-—’-ECIDIELIW F5
& Ir.’ai DESKSNATION | G | =
C ' TALBK ¥ —
4 %ﬂ I T b
N . oss| _ WiRE  [WIRE
Sl —=(] [0 Fe (o1
[Areemin 1] ﬁ;lf..ﬂ.m._'\ [ \ : S, 2 | onpba | T
. \ e
J':“'J_qu“i T [ I T
: b — == s | pesiowarion |G
B ‘ =<0 I F7 e £
3 S
™,
=]
\FB el el
\ N G 7 T
\ z GND23 | 1
b
N
N
CONN. WIRE WRE
L DEGNATION _EL
1 LIFTON 1
WIRE 2 GHNDZ3 1
i) o
o
W
5
v PAH1290

31200194 G6-23A/G5-19A 258



SECTION 10 - ELECTRICAL

FIGURE 10-5. REAR CHASSIS HARNESS (G5-19A SN 1160001709 to Present; G6-23A SN 1160001708
to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
4923099 1 REAR CHASSIS HARNESS, (includes all items) H
1 1001116938 1 CONNECTOR
2 1001116692 5 TERMINAL
3 4460466 1 PLUG
4 4461118 2 CONNECTOR
5 1001107854 2 TERMINAL
6 1001104498 2 SEAL
7 4461134 2 CONNECTOR
8 4461006 2 SEAL
9 4461008 2 PLUG
10 1001118392 2 TERMINAL
11 1001118393 8 TERMINAL
12 7028639 2 CAP
13 7026408 3 CONNECTOR
14 80604018 3 CAP
16 7028640 9 CONNECTOR
17 7028641 9 TERMINAL
18 7028642 9 SEAL
19 250176 1 CONNECTOR
20 7029234 1 TERMINAL
21 77363242 1 PLUG CONNECTOR
22 70020200 1 CAP
23 70020911 2 FEMALE FASTON
24 1001116995 2 FEMALE FASTON COVER

31200194

G6-23A/G5-19A

259



SECTION 10 - ELECTRICAL
FIGURE 10-6. FRONT CHASSIS HARNESS

COMNN WIRE WIRE
POS ™ | GA

1 EMPTY -
2 RIGHT LD BEAM il

3 [mommean | v | Ll |1
4 RTPARKLT | 1% - ‘|2
5 HTTURN | 1*
e 1 own [ v] i
Hiin$
CONN WIRE WIRE
POS | DESIGNATION | GA CONN VARE WiRE]
_1 | loMEGN1 FOS | DEBIGNATION | GA
2 | seeRnd 1 ] eveesn [ ¢ ]
3 GHD13 z GHD13 *®
61 === |-
\
At \i3
T o AT = 4
L |§'F.C'B.'_\__‘__ - = |
- I ﬂ BCHEMATIC 5
. . e _ i
| %
I - }
/ ]
| mouneopiooe | L, i 9
Y {ii=tia, Vme=ano| x [} ] o 10
£ or T = / ~
: 47~ \ e R aAL
LR DIODE INSTALLATION ¥
g TYPIGAL = E
. : B . i
—[WIRE
SIZE |
A =
f o]
[EONN WIRE. WIRE | E |
POS oM | @A 3|
[ 1 STR CRE. ¥ C G
2 GHD22 r |‘J’|
lcom WIRE WIRE Il |‘|.\ —3
) PO} DESHEHRTION | oX: / \ T =
| 1 STR AW ¥ 4 / \ T i
2 GND22 | F D1 |'|I / HORN | 1] 6.3 F SPADE :: u:‘_\'-.:::: :
£ LE| 1] 3
121 GND 22/1°] 6.3F SPADE | ; gmg:L
| o
GHB13 2
13 | PLUGEED | -
14 STR AW ;
k. Z?_
- .
g

B

—
150 | pesitamon “3'15 ,jjf;_ll
1 EMPTY -1 i
2 | LEFTLOBEAM | 1 = |1
|2 LLCFTRUBERM L 11 2
4 | ueaRklT | ¥
| &8 | Cweh | ¥ EE
e Ghaiz T ;%;

ART_31200184-10-6

31200194 G6-23A/G5-19A 260



SECTION 10 - ELECTRICAL
FIGURE 10-6. FRONT CHASSIS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923098 1 FRONT CHASSIS HARNESS, (includes all items) D
1 1001116997 2 HOUSING
2 7028644 2 CONTACT
3 7026408 1 CONNECTOR
4 80604018 1 LOCK
5 77363229 1 TERMINAL
6 7028645 1 CONNECTOR
7 1001107854 1 CONTACT
8 1001104498 1 SEAL
9 1001116942 1 CONNECTOR
10 7029526 1 TERMINAL
11 4460466 1 PLUG
12 7028640 2 CONNECTOR
13 7028641 2 TERMINAL
14 7028642 2 SEAL

31200194 G6-23A/G5-19A 261



SECTION 10 - ELECTRICAL
FIGURE 10-7. PWM VALVE CONTROLLER ASSEMBLY

31200194 G6-23A/G5-19A 262



SECTION 10 - ELECTRICAL

FIGURE 10-7. PWM VALVE CONTROLLER ASSEMBLY

ITEM

PART NUMBER

QTY

DESCRIPTION REV

N R v d R A ©®ENNN~NOOOA®N

1810005
0380025
0861730
1600388
1705983
3900336
3900339
4923258
4460265
4460268
4920017
4010414
3290405
4811400
4100106
0903217
2400086
1001100781
70021567

a
:_\_\_\_hm_hhgl\)_\_\wh_\_\_\_\_\

Ref
Ref

PWM VALVE CONTROLLER ASSEMBLY, (includes items 1 thru 7) D

BOX BASE

CLEAR BOX COVER
CONTROLLER
DECAL

SPECIAL SCREW, #10-32X.500 TORX

SPECIAL SCREW, #6-19X.500 LG

PCB BOARD JUMPER HARNESS
TERMINAL, CONNECTOR PLUG, 9 PIN

TERMINAL, SOCKET
WIRE, 18 GA RED
PAN HD SCREW, 4X30
HEX LOCKNUT, 4MM-.70
FLAT WASHER, 4MM
SPACER
MOUNTING BRACKET
FUSE PAD ASSEMBLY
FLASHER RELAY
RELAY

ROOF HARNESS, (See ROOF HARNESS for Breakdown)
MAIN HARNESS, (See MAIN HARNESS for Breakdown)

31200194

G6-23A/G5-19A

263



SECTION 10 - ELECTRICAL
FIGURE 10-8. ROOF HARNESS

=
Ly
p )
o
<
ﬁ.w

v . 7 10/

S o - 1.

e
A N . 131

/
Bw

E o

N

el

4 PAH1100

31200194 G6-23A/G5-19A 264



SECTION 10 - ELECTRICAL

FIGURE 10-8. ROOF HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923254 1 ROOF HARNESS, (includes all items) C
1 7029461 1 PLUG
2 7029462 14 SOCKET
3 7029463 12 FEMALE FASTON
4 7029464 12 FEMALE FASTON COVER
5 7029465 1 4 WAY CONNECTOR
6 7029466 4 FEMALE FASTON
7 7029460 7 FEMALE TERMINAL
8 7029467 1 8 WAY CONNECTOR, BLACK
9 7029468 1 8 WAY CONNECTOR, BROWN
10 7029469 2 HEAT SHRINK TUBE, (30mm)
11 7029470 2 FEMALE FASTON
12 7029471 2 FEMALE FASTON
13 7029472 2 FEMALE FASTON
14 Ref PVC TAPE
31200194 G6-23A/G5-19A 265



SECTION 10 - ELECTRICAL
FIGURE 10-9. MAIN HARNESS

PAH1110

31200194 G6-23A/G5-19A 266



SECTION 10 - ELECTRICAL

ATTENTION. SHON B
S
Y
%,
N\ X0 ;
W FEATER MOTCA = s
i 4
\

. \\ BETNLA __r'{

Wk e | o Nl

)
B

31200194 G6-23A/G5-19A 267

83 PAH1121



SECTION 10 - ELECTRICAL

FIGURE 10-9. MAIN HARNESS

268

ITEM PART NUMBER QTY DESCRIPTION REV
4923506 1 MAIN HARNESS, (includes all items) |
1 70020911 3 FEMALE FASTON
2 1001116995 3 FEMALE FASTON COVER
3 1001104519 90 FEMALE FASTON
5 1001116986 1 4 WAY CONNECTOR
6 1001116991 1 2 WAY CONNECTOR
8 7029671 12 2 WAY CONNECTOR
9 7029672 11 SWITCH CONNECTOR
10 1001116716 3 FEMALE FASTON
12 7029642 1 4 WAY KEY CONNECOTOR
13 7029643 1 6 WAY KEY CONNECTOR
14 1001118383 2 GIANT FEMALE FASTON
15 7029645 4 FEMALE TERMINAL
16 7029646 1 6 WAY CONNECTOR
17 1001107854 1 CONTACT
18 7029647 5 WIRE SEAL
20 1001103012 1 4 WAY SUPERSEAL CONNECTOR
21 1001116698 1 SEAL PLUG
24 1001118378 10 MATE-N-LOCK MALE TERMINAL
25 91504093 6 SEALING PLUG
26 7029653 8 MATE-N-LOCK 15 WAY CONNECTOR
28 7029655 3 MATE-N-LOCK FEMALE CONNECTOR
29 7029656 2 THIMBLE
30 N.S.S. AR HEAT SHRINK TUBE
31 1001116692 53 TERMINAL
32 83481301 38 SEALING PLUG
33 4460814 1 CONNECTOR
37 4460761 1 CAP
38 91504092 1 PIN
39 1001116693 44 MALE CONTACT
40 1001116934 1 CONNECTOR
41 1001116936 1 CONNECTOR
42 1001116943 1 CONNECTOR
43 80484072 1 CONNECTOR
44 80604020 1 CONNECTOR
47 7029664 8 MALE CONTACT
48 1001116941 1 CONNECTOR
50 250176 1 CONNECTOR
51 7029675 1 WIRE SEAL
52 7029676 8 INTERFACE SEAL
53 1001118382 17 SOCKET TERMINAL
54 7029678 1 CONNECTOR PLUG
56 91364013 1 CONNECTOR
57 4460746 4 TERMINAL
58 7029679 4 WIRE SEAL
59 7026425 1 CONNECTOR
60 80363179 1 LOCK CONNECTOR
61 4461164 1 8 POS CONNECTOR
62 7029681 1 12 POS CONNECTOR
G6-23A/G5-19A 31200194



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
63 4460532 1 CONNECTOR
64 80363179 1 LOCK CONNECTOR
66 7029682 1 BOOT
67 1001091751 1 BUZZER
68 4460268 28 FEMALE TERMINAL
70 83481286 3 NUT
71 83481286 3 LOCK WASHER
77 7029674 1 CONNECTOR
79 7029667 1 NUT
80 N.S.S. 1 WASHER
81 N.S.S. AR BAND
82 7026408 1 CONNECTOR
83 80604018 1 LOCK CONNECTOR

31200194 G6-23A/G5-19A 269



31200194

SECTION 10 - ELECTRICAL

FIGURE 10-10. GROUND HARNESS

famen’ F RED, Hrem STUD SIZE
RING

ORANGE, Smm STUD ——_ =,
SIZE RING ()

PREHEAT ALY| 6mm’

X !
RED. Smm 5TUD 5RE by
Ry b Pz

[PREHEAT RLY. 16’ H
RED, Smm 37U SIZE
R

- ESE

" ORANGE, B S5TUD
SIZE RING

P T femim
RED, Amm STUD SIPE ~_
RING

G5-19A PRIOR TO SN 0160025995
G6-23A PRIOR TO SN 0160002234

| 1Emm?

GRANGE, Som STUD ——
BIZE RING

i e i i N
[ PREHEAT FLY|  18imm’ \\\

RED, Erm STUD SIZE b
RING by

EHEAT ALY| 16mm’ H

RED, Smm STUDSIZE ~_
RING TESN

W
i

74
[CsTRTPaR |t

RED, Smm STUD SIZE
RING

ALL IN ONE

12mm STUD SIZE RING
dmm' BLACK
Amm’ BLACK
Amm' BLACK
A BLAGK

FREIEAT PR, 16men’
RED, Smm STLD SIZE ~_
RN B

48 GhD 1
CAB GND I
CAHGND 3

G6-23A/G5-19A

ALL I ONE
A0mm ETUD SIZE RING -
HEAVY DUTY RIGHT ANGLE

PAH1251

270



SECTION 10 - ELECTRICAL
FIGURE 10-10. GROUND HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
4923210 1 GROUND HARNESS, (includes all items) (G5-19A Prior to SN D
0160025995; G6-23A Prior to SN 0160002234)
4923631 1 GROUND HARNESS, (includes all items) (G5-19A SN 0160025995 B
to Present; G6-23A SN 0160002234 to Present)
1 1001116940 1 CONNECTOR
2 77363347 1 CONTACT

31200194 G6-23A/G5-19A 271



SECTION 10 - ELECTRICAL
FIGURE 10-11. BUCKET SHAKE SWITCH (OPTIONAL)

VIEW OF SWITCH IN CAB

31200194 G6-23A/G5-19A 272



SECTION 10 - ELECTRICAL
FIGURE 10-11. BUCKET SHAKE SWITCH (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001098424 1 BUCKET SHAKE SWITCH, (Includes all items) A
1 1001098423 1 SWITCH ASSY, (Includes items 2 & 3)
2 4674353 1 ROCKER SWITCH
3 1001098422 1 SYMBOL PLATE

31200194 G6-23A/G5-19A 273



SECTION 10 - ELECTRICAL
FIGURE 10-12. OIL TEMPERATURE GAUGE INSTALLATION G6-23A (OPTIONAL)

G6-23A

PAH1350

31200194 G6-23A/G5-19A 274



SECTION 10 - ELECTRICAL
FIGURE 10-12. OIL TEMPERATURE GAUGE INSTALLATION G6-23A (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001092149 1 OIL TEMPERATURE GAUGE INSTALLATION, (G6-23A), (includes
all items)
1 1001093084 1 OIL TEMPERATURE SENSOR
2 1001093085 1 TEMPERATURE OIL GAUGE
3 1001093089 1 SENSOR CONNECTOR COUPLING
4 1001093694 1 OIL TEMPERATURE HARNESS

31200194 G6-23A/G5-19A 275






SECTION 11 - DECALS

SECTION 11 - DECALS

31200194 G6-23A/G5-19A 277



SECTION 11 - DECALS

FIGURE 11-1. FRAME AND BOOM DECALS

PAH1132

278

G6-23A/G5-19A

31200194



SECTION 11 - DECALS

=

=
o5

PAH1141

== G6-23A ONLY

31200194 G6-23A/G5-19A 279



SECTION 11 - DECALS

FIGURE 11-1. FRAME AND BOOM DECALS

280

ITEM PART NUMBER QTY DESCRIPTION REV
0275150 1 DECAL INSTALLATION, (includes items 1 thru 19) D
1 1701500 4 LIFT DECAL
2 1702300 4 TIE DOWN DECAL
3 1704885 1 WEBSITE DECAL
4 N.S.S. 1 SERIAL NO. PLATE
9 1706297 1 WARNING DECAL, EXPLOSIVE GASES
10 1706298 1 WARNING DECAL, FALLING OFF ATTACHMENT
12 1706301 1 WARNING DECAL, KEEP CLEAR OF ROTATING PARTS
13 1704972 1 WARNING DECAL, EXPLOSION/FIRE
19 1701504 1 HYDRAULIC OIL DECAL
113 0630585 1 SHOULDER BOLT, METRIC
114 1705998 1 BOOM ANGLE INDICATOR DECAL
115 3575478 1 PENDULUM
201 8009815 1 DIESEL FUEL DECAL
301 N.S.S. 1 UNIVERSAL IDENTIFICATION PLATE, (if applicable)
302 N.S.S. 4 AMTAK FASTENER
303 8526042 AR ADHESIVE, 3M #90
Ref NOTE: ITEM NUMBERS NOT LISTED ARE NOT USED ON THIS
FIGURE
G6-23A/G5-19A 31200194






SECTION 11 - DECALS

FIGURE 11-2. CAB DECALS

G5-19A Prior to SN 1160002382
G6-23A Prior to SN 1160002380

PAH1151

31200194 G6-23A/G5-19A 282



SECTION 11 - DECALS
FIGURE 11-2. CAB DECALS

ITEM PART NUMBER QTY DESCRIPTION REV

1 1706944 1 JOYSTICK DECAL, FORK TILT ON ROCKER SWITCH

1 1706951 1 JOYSTICK DECAL, EXTEND/RETRACT ON ROCKER SWITCH,
(option)

2 1706767 1 MACHINE ROLL AWAY DECAL (G5-19A Prior to SN 1160002382;
G6-23A Prior to SN 1160002380)

3 1706851 1 DO NOT JUMP DECAL (G5-19A Prior to SN 1160002382; G6-23A
Prior to SN 1160002380)

4 1706306 1 TIP OVER DECAL (G5-19A Prior to SN 1160002382; G6-23A
Prior to SN 1160002380)

5 1706304 1 RUN OVER HAZARD DECAL (G5-19A Prior to SN 1160002382;
G6-23A Prior to SN 1160002380)

6 1706299 1 CONTACTING POWER LINES DECAL (G5-19A Prior to SN
1160002382; G6-23A Prior to SN 1160002380)

7 1706303 1 READ MANUAL DECAL (G5-19A Prior to SN 1160002382; G6-
23A Prior to SN 1160002380)

8 1706850 1 CRUSH HAZARD DECAL (G5-19A Prior to SN 1160002382; G6-
23A Prior to SN 1160002380)

9 1706463 1 FUSE DECAL

10 8005870 1 EMERGENCY EXIT DECAL

11 1706801 1 STEERING MODE DECAL

12 1706209 1 PARK BRAKE DECAL

13 1706835 1 NO RIDERS DECAL

14 1706859 1 HI/LO DECAL

15 1706391 1 LUBE CHART DECAL

16 2447967 1 OIL ATF DECAL

17 8006516 1 FLUID LEVEL MAX

18 8006515 1 FLUID LEVEL MIN

19 1707078 1 CAB WARNING/DANGER DECAL (G5-19A SN 11160002382 to
Present; G6-23A SN 1160002380 to Present)

20 91163028 1 SHIFTER DECAL

31200194 G6-23A/G5-19A 283



SECTION 11 - DECALS
FIGURE 11-3. MACHINE DECALS, G5-19A

PAH1161

31200194 G6-23A/G5-19A 284



SECTION 11 - DECALS
FIGURE 11-3. MACHINE DECALS, G5-19A

ITEM PART NUMBER QTY DESCRIPTION REV
0275296 1 G5-19A DECAL INSTALLATION, (includes items 1 thru 4) C
1 1706865 1 G5-19A DECAL
2 1706866 2 GOOSENECK 5 DECAL
3 1702773 2 JLG DECAL
4 1706928 1 LOAD CHART KIT
4 1706930 1 LOAD CHART, FORKS
4 1706970 1 LOAD CHART, BUCKET
4 1706972 1 LOAD CHART, FORK HOOK
4 1706974 1 LOAD CHART, TRUSS
4 1706976 1 LOAD CHART, SIDE SHIFT
4 1707108 1 LOAD CHART, SIDE TILT

31200194 G6-23A/G5-19A 285



SECTION 11 - DECALS
FIGURE 11-4. MACHINE DECALS, G6-23A

PAH1171

31200194 G6-23A/G5-19A 286



SECTION 11 - DECALS

FIGURE 11-4. MACHINE DECALS, G6-23A

ITEM PART NUMBER QTY DESCRIPTION REV
0275329 1 G6-23A DECAL INSTALLATION, (includes items 1 thru 4) C
1 1706170 2 GOOSENECK 6 DECAL
2 1706864 1 G6-23A DECAL
3 1702773 2 JLG DECAL
4 1706927 1 LOAD CHART KIT
4 1706929 1 LOAD CHART, FORKS
4 1706969 1 LOAD CHART, BUCKET
4 1706971 1 LOAD CHART, FORK HOOK
4 1706973 1 LOAD CHART, TRUSS
4 1706975 1 LOAD CHART, SIDE SHIFT
4 1707109 1 LOAD CHART, SIDE TILT
4 1001093736 1 LOAD CHART, FORK POSITION
31200194 G6-23A/G5-19A 287






SECTION 12 - OPTIONS

SECTION 12 - OPTIONS

31200194 G6-23A/G5-19A 289



SECTION 12 - OPTIONS
FIGURE 12-1. CAB WORKLIGHT INSTALLATIONS

PAH1180

31200194 G6-23A/G5-19A 290



SECTION 12 - OPTIONS
FIGURE 12-1. CAB WORKLIGHT INSTALLATIONS

ITEM PART NUMBER QTY DESCRIPTION REV
0274107 1 CAB WORKLIGHT INSTALLATION, (includes items 1 thru 3) B
1 4360597 1 SWITCH ASSY, FRONT WORKLIGHT
1 4360617 1 SYMBOL PLATE
1 4674353 1 SWITCH BODY
2 4360598 1 SWITCH ASSY, REAR WORKLIGHT
2 4360594 1 SYMBOL PLATE
2 4674353 1 SWITCH BODY
3 8002787 4 WORK LIGHT
3 0409672 4 REPLACEMENT BULB
0274756 1 CAB WORKLIGHT INSTALLATION, (FRONT ONLY), (includes A
items 101 thru 102)
101 4360597 1 SWITCH ASSY, FRONT WORKLIGHT
101 4360617 1 SYMBOL PLATE
101 4674353 1 SWITCH BODY
102 8002787 2 WORK LIGHT
102 0409672 2 REPLACEMENT BULB
31200194 G6-23A/G5-19A 291



SECTION 12 - OPTIONS
FIGURE 12-2. BOOM WORKLIGHT INSTALLATION

PAH1190 Q)

31200194 G6-23A/G5-19A 292



SECTION 12 - OPTIONS
FIGURE 12-2. BOOM WORKLIGHT INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0274122 1 BOOM WORKLIGHT INSTALLATION, (includes all items) B
1 471678 10 CABLE BAND
2 4360600 1 SWITCH ASSEMBLY
2 4360616 1 SYMBOL PLATE
2 4674353 1 SWITCH
3 8002787 2 WORK LIGHT
3 0409672 2 REPLACEMENT BULB
4 8005249 1 BOOM LIGHTS CABLE
101 Ref OPTION HARNESS, (See OPTION HARNESS for Breakdown)

31200194 G6-23A/G5-19A 293



SECTION 12 - OPTIONS

FIGURE 12-3. ROTATING BEACON INSTALLATION

PAH1200

294

G6-23A/G5-19A

31200194



SECTION 12 - OPTIONS
FIGURE 12-3. ROTATING BEACON INSTALLATION

ITEM PART NUMBER | QTY DESCRIPTION REV
0274137 1 |ROTATING BEACON INSTALLATION, (includes items 1 & 2) C
1 1001091573 1 ROTATING BEACON
2 4360599 1 SWITCH ASSEMBLY
101 Ref |UPPER CAB ELECTRICAL INSTALLATION, (See UPPER CAB
ELECTRICAL INSTALLATION for Breakdown)

31200194 G6-23A/G5-19A 295



SECTION 12 - OPTIONS

FIGURE 12-4. AIR CONDITIONER INSTALLATION (G5-19A Prior to SN 1160004784; G6-23A Prior to
SN 1160004665)

PAH1211

31200194 G6-23A/G5-19A 296



SECTION 12 - OPTIONS
FIGURE 12-4. AIR CONDITIONER INSTALLATION (G5-19A Prior to SN 1160004784; G6-23A Prior to

SN 1160004665)

ITEM PART NUMBER QTY DESCRIPTION REV
0274212 1 AIR CONDITIONER INSTALLATION, (includes items 1 thru 104) G
1 0480139 1 BELT
2 0760610 4 HEX HD CAPSCREW, 6X20, GR 8.8
3 0701015 3 HEX HD CAPSCREW, 10-1.50X35MM
4 0701031 2 HEX HD CAPSCREW, 10X140MM, (torque to 50Nm)
5 0760606 2 HEX HD CAPSCREW, 6-1.00X12MM
6 1321296 1 CLAMP
9 2754285 1 HOSE ASSY
10 2754286 1 HOSE ASSY
11 3290605 6 HEX LOCK NUT, M6X1
13 3291005 2 HEX LOCK NUT, M10X1.5
14 3575688 1 MOUNTING PLATE
15 3620058 1 RADIATOR ASSY, (includes items 101 thru 104) A
17 4341075 1 A/C PUMP MOUNT
18 4812000 8 FLAT WASHER, 10MM
19 8003166 1 AIR DRYER ASSY, (includes items 301, 302 & 303)
19 70020721 1 PRESSURE SWITCH
19 70020722 1 CONNECTOR
20 8003167 1 AIR COMPRESSOR
22 4812100 2 FLAT WASHER, 12MM
23 0761029 1 HEX HD CAPSCREW, 10X120MM
24 4220262 1 IDLER BLOCK
25 3580345 1 IDLER PULLY
26 4811900 4 FLAT WASHER, 8MM
27 0630604 1 AC PULLY BOLT
28 0760812 3 HEX HD CAPSCREW, 8-1.25X25MM
29 1671241 1 AC PULLY COVER
30 3290801 1 HEX NUT, M8X1.25
101 0700415 6 HEX HD CAPSCREW, 4X35, GR 8.8
102 0903133 3 RADIATOR BRACKET
103 3290405 6 HEX LOCK NUT, M4X.7
104 3620057 1 RADIATOR
245 2754283 1 HOSE ASSY
246 2754284 1 HOSE ASSY
301 70021482 1 DRYER
302 70021483 1 CLAMP
303 70021484 1 DRYER BRACKET
31200194 G6-23A/G5-19A 297



SECTION 12 - OPTIONS

FIGURE 12-5. AIR CONDITIONER INSTALLATION (G5-19A SN 1160004784 to Present; G6-23A SN
1160004665 to Present)

=5
201 ———_(/|/ i

y

ART_31200194-12-5

31200194 G6-23A/G5-19A 298



SECTION 12 - OPTIONS
FIGURE 12-5. AIR CONDITIONER INSTALLATION (G5-19A SN 1160004784 to Present; G6-23A SN

1160004665 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
0274212 1 AIR CONDITIONER INSTALLATION, (includes items 1 thru 104) J
1 0480139 1 BELT
2 0760610 3 HEX HD CAPSCREW, 6X20, GR 8.8
3 0701015 3 HEX HD CAPSCREW, 10-1.50X35MM
4 0701031 2 HEX HD CAPSCREW, 10X140MM, (torque to 50Nm)
5 0760606 2 HEX HD CAPSCREW, 6-1.00X12MM
9 1001096030 1 HOSE ASSY
10 2754286 1 HOSE ASSY
11 3290605 5 HEX LOCK NUT, M6X1
13 3291005 2 HEX LOCK NUT, M10X1.5
15 3620058 1 RADIATOR ASSY, (includes items 101 thru 104) A
17 1001096644 1 A/C PUMP MOUNT
18 4812000 8 FLAT WASHER, 10MM
19 1001096032 1 AIR DRYER ASSY, (includes items 301 thru 304)
20 8003167 1 AIR COMPRESSOR
22 4812100 2 FLAT WASHER, 12MM
23 0761029 1 HEX HD CAPSCREW, 10X120MM
24 4220262 1 IDLER BLOCK
25 3580345 1 IDLER PULLY
26 4811900 4 FLAT WASHER, 8MM
27 0630604 1 AC PULLY BOLT
28 0760812 3 HEX HD CAPSCREW, 8-1.25X25MM
29 1001096701 1 AC PULLY COVER
30 3290801 1 HEX NUT, M8X1.25
31 1001096100 2 RUBBER SEAL
33 0760405 4 HEX HD CAPSCREW, M4X10
34 4811400 4 WASHER, 4MM
35 1001093785 2 SPACER SLEEVE
38 2443576 1 CLAMP
39 0760808 1 HEX HD CAPSCREW, M8X16
45 1001096696 1 DRYER MOUNT
46 0760614 2 HEX HD CAPSCREW, M6X30
47 1001112094 1 WATER CONTROL VALVE
48 3961951 2 CLIP
49 1001104686 AR SHIM, 1.0
50 1001104687 AR SHIM, 0.5
101 0700415 6 HEX HD CAPSCREW, 4X35, GR 8.8
102 0903133 3 RADIATOR BRACKET
103 3290405 6 HEX LOCK NUT, M4X.7
104 3620057 1 RADIATOR
201 2720554 1 HOSE ASSY
245 2754283 1 HOSE ASSY
246 1001096029 1 HOSE ASSY
301 70021482 1 AIR DRYER
302 70021483 1 CLAMP
303 70021484 1 BRACKET
304 70020721 1 PRESSURE SWITCH
304 70020722 1 CONNECTOR
31200194 G6-23A/G5-19A 299



SECTION 12 - OPTIONS
FIGURE 12-6. DRAW BAR COUPLING INSTALLATION

| #
i) »\. .
s
f
. | |
7~ . R P
| \
\ |
\ L
X \
"] | |
|
|
.- \
! == \
r.-‘ [ 1
i i K
b gl
I L | )
| sl 1 L
1 i ¥
. |
iV | \ .
II_I | | I
: )
4 ¢
‘f“ -l |
) I 1
| Pl
| L #
2 s P
LN : 4] P!
, 1 oy !
o |
i
2
!
It
)
TN I
! |
|
\4 |
|
|
|
|
|
|
|

ART 4805932-B

31200194 G6-23A/G5-19A 300



SECTION 12 - OPTIONS
FIGURE 12-6. DRAW BAR COUPLING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
4805932 1 DRAW BAR COUPLING INSTALLATION, (includes all items) B
1 4804533 1 TOWING ATTACHMENT
2 3944574 1 PIN
3 0771619 2 HEX HD CAPSCREW, 10.9-16X55MM
4 4805921 2 HEX NUT, 16MM
5 4812300 2 WASHER, 16MM

31200194 G6-23A/G5-19A 301



SECTION 12 - OPTIONS
FIGURE 12-7. DUAL BOOM AUX HYDRAULIC, MANUAL

PAH1230

31200194 G6-23A/G5-19A 302



SECTION 12 - OPTIONS
FIGURE 12-7. DUAL BOOM AUX HYDRAULIC, MANUAL

ITEM PART NUMBER QTY DESCRIPTION REV
0273814 1 DUAL BOOM AUX HYDRAULIC, (includes items 1 thru 7) D
1 2142805 5 CONNECTOR, (swivel nut)
2 3977459 1 DUST CAP, (use with screw type coupling)
2 1001093826 1 DUST CAP, (use with quick disconnect type coupling)
3 3977460 DUST PLUG, (use with screw type coupling)
3 1001093827 1 DUST PLUG, (use with quick disconnect type coupling)
4 4641357 1 2POS/6WAY VALVE
4 70021532 1 ADJUSTMENT ASSY
5 Ref FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)
5 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
6 Ref MALE SCREW COUPLING, (no longer available, order
1001097287 kit)
6 1001094556 1 MALE QUICK DISCONNECT COUPLING
7 2142905 1 ELBOW, 45
177 2143405 2 ELBOW, 90
180 3977459 1 DUST CAP, (use with screw type coupling)
180 1001093826 1 DUST CAP, (use with quick disconnect type coupling)
181 3977460 DUST PLUG, (use with screw type coupling)
181 1001093827 1 DUST PLUG, (use with quick disconnect type coupling)
183 Ref FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)
183 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
184 Ref MALE SCREW COUPLING, (no longer available, order 1001097287
kit)
184 1001094556 1 MALE QUICK DISCONNECT COUPLING
186 2143605 1 SWIVEL UNION
1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 180 thru
184)
31200194 G6-23A/G5-19A 303



SECTION 12 - OPTIONS
FIGURE 12-8. DUAL BOOM AUX HYDRAULIC, ELECTRICAL

PAH1242

31200194 G6-23A/G5-19A 304



SECTION 12 - OPTIONS
FIGURE 12-8. DUAL BOOM AUX HYDRAULIC, ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
0275668 1 DUAL BOOM AUX HYDRAULIC, ELECTRICAL, (G5-19A), C
(includes items 1 thru 19)
0274065 1 DUAL BOOM AUX HYDRAULIC, ELECTRICAL, (G6-23A), |
(includes items 1 thru 19)
1 2142805 5 SWIVEL CONNECTOR
3 Ref 2POS/6WAY VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
4 3977459 1 DUST CAP, (use with screw type coupling)
4 1001093826 1 DUST CAP, (use with quick disconnect type coupling)
5 3977460 DUST PLUG, (use with screw type coupling)
5 1001093827 1 DUST PLUG, (use with quick disconnect type coupling)
11 Ref FEMALE SCREW COUPLING, (no longer available, order
1001097287 kit)
11 1001094555 1 FEMALE QUICK DISCONNECT COUPLING
13 Ref MALE SCREW COUPLING, (no longer available, order
1001097287 kit)
13 1001094556 1 MALE QUICK DISCONNECT COUPLING
18 2142905 1 ELBOW, 45
19 4360604 1 SWITCH ASSY
19 4674353 1 SWITCH BODY
19 8002833 1 DUAL AUX HYD SELECT SYMBOL
186 2143605 1 SWIVEL UNION
201 Ref OPTION HARNESS, (See OPTION HARNESS for Breakdown)
1001097287 1 QUICK DISCONNECT ADAPTOR KIT, (includes items 4, 5, 11 &
13)

31200194 G6-23A/G5-19A 305



SECTION 12 - OPTIONS

FIGURE 12-9. OPTION HARNESS

CONNECT TO BOOM
LIGHTS AND/OR FRONT
AUX HARNESS ON THE

BOOM

——r-
=

e

WIRETIETO
HYDRAULIC TUBE
ALONG THE FRAME

ROUTE THROUGH HOLE IN 104
SIDE OF CAB AND CONNECT TO 105
_{191 MAIN CAB HARNESS 106 \\

PAH12T

31200194 G6-23A/G5-19A 306



FIGURE 12-9. OPTION HARNESS

SECTION 12 - OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
0274662 1 OPTION HARNESS INSTALLATION, (INCLUDES ITEM 1) A
1 4923298 1 FRONT AUX AND BOOM LIGHTS HARNESS, (INCLUDES A
ITEMS 101 THRU 108)
101 80484087 1 CONNECTOR
102 1001116692 1 SOCKET TERMINAL
103 80604021 1 CONNECTOR LOCK
104 4461118 1 CONNECTOR
105 1001107854 2 TERMINAL
106 1001104498 2 SEAL
107 4461128 1 HOUSING
108 1001116698 1 PLUG
31200194 G6-23A/G5-19A 307



SECTION 12 - OPTIONS

FIGURE 12-10. UPPER CAB ELECTRICAL INSTALLATION (G5-19A Prior to SN 1160003034; G6-23A

Prior to SN 1160003240)

ROOF SHOWN
TRANSPARENT
FOR CLARITY

PAH1280

308

G6-23A/G5-19A

31200194



SECTION 12 - OPTIONS

FIGURE 12-10. UPPER CAB ELECTRICAL INSTALLATION (G5-19A Prior to SN 1160003034; G6-23A
Prior to SN 1160003240)

ITEM PART NUMBER QTY DESCRIPTION REV
0275336 1 UPPER CAB ELECTRICAL INSTALLATION, (G5-19A), (includes C
items 1 thru 11)
0275337 1 UPPER CAB ELECTRICAL INSTALLATION, (G6-23A), (includes C
items 1 thru 12)
1 1719419 1 SOCKET PLUG
2 1001093318 8 SCREW, (G5-19A)
2 Ref SCREW, (G6-23A)
3 7029486 2 SCREW
4 2920213 1 INTERIOR LIGHT
5 7029561 1 ROOF LINING, (G5-19A)
5 7029560 1 ROOF LINING, (G6-23A)
6 4923254 1 ROOF HARNESS
7 8007986 6 MOUNTING CLIP
8 0903573 1 DOME LIGHT BRACKET
9 1671326 2 SPEAKER COVER
10 1671327 1 RADIO COVER
11 1001093319 8 SCREW
12 3900386 4 SELF-TAPPING SCREW

31200194 G6-23A/G5-19A 309



SECTION 12 - OPTIONS

FIGURE 12-11. UPPER CAB ELECTRICAL INSTALLATION (G5-19A SN 1160003034 to Present; G6-
23A SN 1160003240 to Present)

ROOF SHOWN
TRANSPARENT
FOR CLARITY

PAH1281

31200194 G6-23A/G5-19A 310



SECTION 12 - OPTIONS

FIGURE 12-11. UPPER CAB ELECTRICAL INSTALLATION (G5-19A SN 1160003034 to Present; G6-
23A SN 1160003240 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
0275336 1 UPPER CAB ELECTRICAL INSTALLATION, (G5-19A), (includes E
items 1 thru 11 & 13)
0275337 1 UPPER CAB ELECTRICAL INSTALLATION, (G6-23A), (includes E
items 1 thru 13)
1 1719419 1 SOCKET PLUG
2 1001093318 8 SCREW, (G5-19A)
2 1001093318 4 SCREW, (G6-23A)
5 1001093321 1 ROOF LINING, (G5-19A)
5 1001093320 1 ROOF LINING, (G6-23A)
6 4923254 1 ROOF HARNESS
7 8007986 6 MOUNTING CLIP
9 1671326 2 SPEAKER COVER
10 1671327 1 RADIO COVER
11 1001093319 8 SCREW
12 3900386 2 SELF-TAPPING SCREW
13 1001100061 8 WASHER, (G5-19A)
13 1001100061 6 WASHER, (G6-23A)
31200194 G6-23A/G5-19A 311



SECTION 12 - OPTIONS
FIGURE 12-12. PINTLE HITCH INSTALLATION

ART_1001092148-8

31200194 G6-23A/G5-19A 312



SECTION 12 - OPTIONS
FIGURE 12-12. PINTLE HITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001092148 1 PINTLE HITCH INSTALLATION, (includes all items) B
1 2620060 1 PINTLE HOOK
2 1001092144 1 ADAPTER WELDMENT HITCH
3 1001093305 1 HITCH MOUNTING BRACKET
4 1001093306 2 HITCH MOUNTING PIN
5 0712020 4 HEX HD CAPSCREW, M20X60, CLASS 10.9
6 3332017 4 HEX NUT, M20X2.5
7 4812500 4 WASHER, 20MM

31200194 G6-23A/G5-19A 313



SECTION 12 - OPTIONS
FIGURE 12-13. DUMP VALVE INSTALLATION

PAH1420

31200194 G6-23A/G5-19A 314



SECTION 12 - OPTIONS
FIGURE 12-13. DUMP VALVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001091623 1 DUMP VALVE INSTALLATION, (Includes items 1 thru 14) B
1 0700618 2 HEX HD CAPSCREW, GR 8.8, M6X50
2 2142216 2 SWIVEL NUT RUN TEE
3 2142709 1 CONNECTOR
4 2142729 2 CONNECTOR
5 1001091180 1 VENTING VALVE
6 1001091352 2 CONNECTOR
7 1001091354 1 HOSE ASSY
8 1001091355 1 HOSE ASSY
9 1001091361 1 VALVE SPACER PLATE
10 1001091491 1 HOSE ASSY
11 1001092023 1 HARNESS
12 1001092138 1 SWITCH
13 2142203 1 SWIVEL NUT RUN TEE
14 1001092282 1 ADAPTER
15 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
15 1001092352 1 DUMP VALVE FIELD KIT, (G5-19A), (includes items 1 thru 14 & 16) A
15 1001092351 1 DUMP VALVE FIELD KIT, (G6-23A), (includes items 1 thru 14 & 16) A
16 2755077 1 VALVE DRAIN HOSE ASSY, (G5-19A)
16 2755089 1 VALVE DRAIN HOSE ASSY, (G6-23A)
31200194 G6-23A/G5-19A 315



SECTION 12 - OPTIONS
FIGURE 12-14. BOOM AUXILIARY ELECTRIC

S PZ438D

31200194 G6-23A/G5-19A 316



SECTION 12 - OPTIONS

FIGURE 12-14. BOOM AUXILIARY ELECTRIC

ITEM PART NUMBER QTY DESCRIPTION REV
1001102264 1 BOOM AUXILIARY ELECTRIC, (G5-19A) B
1001102178 1 BOOM AUXILIARY ELECTRIC, (G6-23A) B
1 0700818 1 HEX HD CAPSCREW, M8X50
2 0700826 1 HEX HD CAPSCREW, M8X90
3 0903637 1 CLAMP MOUNT BRACKET
4 1321264 2 CLAMP
5 2755030 1 HOSE ASSY, (G5-19A)
5 2754325 1 HOSE ASSY, (G6-23A)
6 2997586 1 CLIP
7 3290801 1 HEX NUT, M8X1.25
8 4010616 2 PAN HD SCREW, M6X40
10 4811900 1 FLAT WASHER, 8MM
11 4923633 1 HARNESS
12 1062255 1 TIE STRAP
101 4360703 1 SWITCH ASSY
101 4674353 1 SWITCH BODY
101 1707115 1 BOOM AUX ELECTRIC SYMBOL
31200194 G6-23A/G5-19A 317






SECTION 13 - RECOMMENDED SPARE PARTS

SECTION 13 - RECOMMENDED SPARE PARTS

31200194 G6-23A/G5-19A 319



SECTION 13 - RECOMMENDED SPARE PARTS
FIGURE 13-1. RECOMMENDED SPARE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service fleets of machines (built to
current production per date on the front cover) with repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts
stock supplied. For further information, contact your JLG
dealer or the JLG Industries Parts Department.
Ref Boom
2754122 2 Tilt Cylinder Hose, (G5-19A)
2754111 2 Tilt Cylinder Hose, (G6-23A)
4700027 8 Bearing Pad, (G5-19A)
8002200 12 Bearing Pad, (G6-23A)
8002199 2 Bearing Pad
8008640 AR Shim, 0.5
8008641 AR Shim, 1.0
8008642 AR Shim, 1.5
8008070 AR Shim, 2.0
8008634 AR Shim Offset, 0.5
8008644 AR Shim Offset, 1.0
8008645 AR Shim Offset, 1.5
8008069 AR Shim Offset, 2.0
3964987 1 Split Pin
8002027 1 Fork Locking Rod
Ref Engine
80273010 1 Air Filter Element
80273042 1 Air Filter Safety Element
1120576 1 Fuel Tank Cap
2060034 1 Fan
1001108807 1 Fuel/Engine Oil Kit
Ref Drive Train
7028379 2 Wheel End Seal
7028380 2 Wheel End Bushing
91474161 2 Wheel Hub Seal
7028929 1 Universal Joint Kit
Ref Hydraulic System
7029240 1 Lift Cylinder Seal Kit, (G5-19A)
7028318 1 Lift Cylinder Seal Kit, (G6-23A)
7028328 1 Extend/Retract Cylinder Seal Kit
7028352 1 Tilt Cylinder Seal Kit, (G5-19A)
7028318 1 Tilt Cylinder Seal Kit, (G6-23A)
7028352 1 Compensating Cylinder Seal Kit, (G5-19A)
7028318 1 Compensating Cylinder Seal Kit, (G6-23A)
2120194 1 Hydraulic Filter
2120195 1 Hydraulic Filter Element
2120206 1 Breather
8005248 1 Fluid Level gauge
2120150 1 Filter Element
7020020 1 Filter Indicator
Ref Electrical
0140047 1 Back-up Alarm

31200194 G6-23A/G5-19A 320



SECTION 13 - RECOMMENDED SPARE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Miscellaneous
2901443 1 Analyzer Kit
80904003 1 Hydraulic Test Kit
24604083 1 ORS O-Ring Kit
90214009 1 O-Ring Kit
31200192 1 Operator and Safety Manual
31200193 1 Service Manual

31200194 G6-23A/G5-19A 321






PART NUMBER INDEX

PART NUMBER INDEX

31200194 G6-23A/G5-19A 323



PART NUMBER INDEX

0100011..13, 67, 73, 137,
161, 163, 177, 180
183, 185, 225, 227, 229

0100019......... 17,19, 137
0100035........ccceeeee 225
0100048.................... 147
0140047............. 245, 316
0182079........ccceeeeee. 180
0200843..........cccue. 149
0240110 47
0273808.........ccceeeunene 139
0273809........cccoeeeunen. 139
0273812.....ceciree 15
0273814.........ccveeee. 299
0273815......cccecveenn 203
0273866..................... 143
0274065..................... 301
0274107 ... 287
0274122......cooveen. 289
0274137 ..o 291
0274198.......cccovreee 75
0274202........cccovveene 77
0274212............. 293, 295
0274662..................... 303
0274708.........cceeeue. 245
0274756..........coccu.. 287
0274769.......cccceeene. 139
0274770.....coeveennn. 139
0274812......oceiren 15
0275002.......cccoeveiennn 67
0275028.........cceevennee 12
0275150.......cccceennn. 276
0275240.........cccocue. 246
0275242..........cccu.. 246
0275255.......ccciiien 12
0275259.......cccoviiieenn 15
0275296.........ccceeeuee. 281
0275329......cccccceen 283
0275336............. 305, 307
0275337............. 305, 307
0275555.......cccoviie 67
0275668.................... 301
0275777 ..o 245
0280160........cccereeenne. 83
0280161......oeveeene 115
0280162.......cccvveienne 83
0280163.........cceeeee 115
0310011 ..o, 173
0313279.....cevee 246
0380025...........c.ccee. 259
0388450........ccceeunen. 246
0409672............. 287, 289
0480139............. 293, 295
0498748.........ccoveeun. 143
0630583........cceeeienen 73
0630585.........cceeeeee 276
0630586.........c.cccveenee 67
0630599................ 17,19
0630604............. 293, 295
0700415............. 293, 295
0700610.......ccccvennee 245
0700614............. 183, 185
0700616............. 183, 185
0700617 ......ooeeeenenn. 180
0700618.........cceeuee. 311

324

0700812.....ccceeeennen. 12 0771212 ... 137
0700815..... 27, 197, 199, 0771619 ... 297

201, 245, 246 0801412 ..o 23
0700816..... 79, 183, 185, 0801413 ..o 25

187 0801415 ..o 29
0700817 .....73, 177, 180, 0801416 .......ceeevvenneen. 31

197, 199 0801417 ....oovvvieen 31
0700818............ 201, 313 0801419 ..o, 27
0700819.......ccveeeeee 33 0801420 .......coeevenneen. 33
0700822............ 183, 185 0801421 ..o 33
0700826.................... 313 0860520 ........cceceueenee 143
0700827 ................ 37,55 0861730 ......cccueeennee 259
070101567, 73, 144, 293, 0879192 ... 143

295 0903012 .....coecvieis 246
0701016......... 23, 25, 246 0903013 ..o 246
0701017 ..o 23,25 0903113 .. 180
0701018.......... 15, 23, 26 0903133 ............ 293, 295
0701029.......ccceeeenee 53 0903134 ... 67
0701031............. 293, 295 0903185 ......ccceeenee 173
0701215............ 207, 209 0903203 .......ccceeeieee 173
0701217 .... 215, 217, 219 0903217 ....ovveieee 259
0701229.......ccceeee 67 0903225 ........cceceee 143
07112156 . 137 0903252 .......cceeennnee 169
0712020.................... 309 0903254 ........cccceeee 180
0712029.........cccceeee 12 0903274 ......ccoeeeen. 12
0712040 ..........c.ccee.e 17 0903395 ... 153
0712445.........cocee 19 0903396 .......ccceeeunnee 153
0760405.............. 75,295 0903397 .....cocveeene 153
0760408.........ccccee.. 173 0903573 ......cciieeee 305
0760410 ......ccccveeeen 73 0903624 .................... 245
0760508.................... 161 0903637 .......ccveennnee 313
0760605...................... 31 0920121 ... 189
0760606 .... 245, 293, 295 0930003 .......cooeieen. 43
0760608 .67, 73, 161, 180 0930004 ..........cccvenee. 49
0760610...... 75, 293, 295 0930005 .......coeeveeenee. 49
0760612.......ccceceueee 187 0930006 .........coeeueenneen. 43
0760614 .........coceneeee 295 0930008 ........ooevueenee. 41
0760805.........cceueeee 245 0930009 ......ccceeeveenee. 41
0760806................ 73,75 0930015 ... 41
0760807 .........ceeeeueene 73 0930016 ......ccveveeennnen. 41
0760808. 27, 29, 67, 163, 0940036 ........ccccueee 163

295 0940173 ..o 173
0760810. 12, 67, 73, 163, 1001002961 .............. 143

237 1001002963 .............. 143
076081275, 79, 177, 245, 1001005960 .............. 147

293, 295 1001006731 .............. 149
0760814 ........ 73,77,173 1001091180 .............. 311
0761005................ 17,19 1001091316 ................ 58
0761008 ...23, 27, 67, 246 1001091352 .............. 311
0761010... 12, 15, 23, 25, 1001091354 .............. 311

27,29, 33, 73, 161, 203 1001091355 .............. 311
0761012... 12, 23, 25, 27, 1001091361 .............. 311

29, 67, 73, 180, 237, 1001091491 .............. 311

246 1001091550 ................ 58
0761014 .... 25, 29, 67, 75 1001091573 .............. 291
0761015.....ccciene 245 1001091623 .............. 311
0761029............ 293, 295 1001091683 .............. 246
0761210 ....ccciiiee 29 1001091751 .............. 265
0761212.......... 29, 31, 33 1001091783 .............. 143
0761214 ................ 29, 51 1001092023 .............. 311
0761215... 207, 209, 219, 1001092132 .............. 245

221 1001092138 .............. 311
0761218 .....eeeenee 31,33 1001092144 .............. 309
0761612......ccciene 51 1001092148 .............. 309
0761617 .............. 15, 137 1001092149 .............. 271

G6-23A/G5-19A

1001092150............... 163
1001092151............... 161
1001092197............... 246
1001092201............... 246
1001092202............... 246
1001092280................. 61
1001092282............... 311
1001092351............... 311
1001092352............... 311
1001092377 ............... 163
1001092385............... 163
1001092392............... 163
1001092465................. 58
1001092481................. 61
1001092482................. 61
1001092764................. 58
1001093076....... 183, 185
1001093077....... 183, 185
1001093084............... 271
1001093085............... 271
1001093089............... 271
1001093305............... 309
1001093306............... 309
1001093318......147, 305,
307
1001093319......147, 305,
307
1001093320............... 307
1001093321............... 307
1001093344............... 147
1001093411................ 58
1001093412................. 59
1001093413................. 59
1001093414................. 59
1001093429............... 161
1001093440............... 143
1001093441............... 143
1001093446............... 143
1001093447............... 143
1001093450............... 143
1001093451............... 143
1001093456............... 143
1001093457............... 143
1001093458............... 143
1001093459............... 143
1001093694............... 271
1001093696............... 161
1001093736............... 283
1001093785............... 295

1001093826 58, 201, 203,
299, 301
1001093827 58, 201, 203,

299, 301
1001093852................. 12
1001093949............... 161
1001093950............... 161
1001093951............... 161
1001094057............... 161
1001094077............... 147
1001094094............... 147
1001094373............... 157
1001094414............... 179
1001094467 ....... 183, 185
1001094486............... 139
1001094487 ............... 139

31200194



PART NUMBER INDEX

1001094488 .............. 139 1001099585................. 73 106225568, 75, 177, 179, 1706170......ccceeeee 283
1001094495 .............. 139 1001099586................. 73 313 1706209.................... 279
1001094496 .............. 139 1001099648............... 157 10733183......oiee. 77 1706297 ......ccocoeee 276
1001094497 .............. 140 1001099761................. 73 1120576............... 73,316 1706298 .................... 276
1001094512 ...... 139, 140 1001100061............... 307 1120587 ... 237 1706299.................... 279
1001094555 ... 33, 43, 49, 1001100781............... 259 1120593........cccee 147 1706301 ... 276

55, 58, 201, 203, 299, 1001102178............... 313 1170002.........ooceee 53 1706303..........cceeeee. 279

301 1001102264............... 313 1170028..........cccvve. 37 1706304 .................... 279
1001094556 ... 33, 43, 49, 1001103012............... 264 1170046...........cceee. 55 1706306 .................... 279

55, 58, 201, 203, 299, 1001103371................ 12 130943533, 73, 197, 199, 1706391 ... 279

301 1001103482........... 17,19 201 1706463 .................... 279
1001094587 ................ 67 1001104299........... 17,19 1320032............... 73, 157 1706767 .......cccoueee 279
1001094611 ................ 41 1001104300........... 17,19 1320061........coeeeee 246 1706801 .......oceeee 279
1001094612................. 41 1001104498......253, 255, 1320318.....cciiie. 73 1706835 ... 279
1001094615 ................ 41 257, 303 1321086............. 197, 199 1706850..................... 279
1001094616 ................ 41 1001104519............... 264 1321125............. 183, 185 1706851 ... 279
1001095650.............. 245 1001104686............... 295 1321128.....197, 199, 201 1706859.................... 279
1001095953 ................ 75 1001104687............... 295 1321133.....197, 199, 201 1706864 .................... 283
1001096019................. 61 1001107286............... 151 1321134.....197, 199, 201 1706865 .................... 281
1001096020 ................ 61 1001107336................. 39 1321142............. 177,179 1706866 .................... 281
1001096021 ................ 61 1001107338................. 39 1321143....177, 180, 183, 1706892 ..o 61
1001096023 ................ 61 1001107513............... 225 185 1706927 ......coeveee 283
1001096024 ................ 61 1001107581................. 39 1321264..................... 313 1706928 .................... 281
1001096025 ................ 61 1001107586................. 51 1321296..........cceee 293 1706929.................... 283
1001096029 ...... 157, 295 1001107854......253, 255, 13213071 . 75 1706930.........ccueeee. 281
1001096030............... 295 257, 264, 303 1321320............. 183, 185 1706944 ................... 279
1001096032 .............. 295 1001108807......... 71, 316 1321321............. 183, 185 1706951 ... 279
1001096100............... 295 1001108926............... 144 1321367 ... 79 1706969 ..................... 283
1001096111 .............. 251 1001109764............... 144 1321372 180 1706970........ccoeeee 281
1001096126 .............. 157 1001109790............... 245 1349717 77 1706971 ..o 283
1001096306................. 61 1001109843............... 246 1359720.......covee 147 1706972 .......coeoee 281
1001096335 .............. 203 1001111490............... 199 1366865..................... 155 1706973 ... 283
1001096338............... 203 1001111491............... 197 1380161 ... 77 1706974 .................... 281
1001096341 .............. 203 10011119765............... 153 1460011 ... 169 1706975 ... 283
1001096345 ................ 15 1001112094............... 295 1600384..................... 167 1706976 .................... 281
1001096365 .............. 153 1001112161........... 17,19 1600388...........ccoee.. 259 1707078 ..o 279
1001096493 ................ 75 1001112559................. 51 1616551 . ... 177 1707108 ..o 281
1001096569................. 15 1001112560................. 51 1660281......coveeee 67 1707109 ... 283
1001096644 .............. 295 1001116129............... 157 1671156.....cciee 12 1707115 313
1001096696............... 295 1001116692......249, 251, 1671177 12 1707149 ... 139
1001096701 .............. 295 255, 264, 303 1671206...........cceee. 19 1719419.... 143, 305, 307
1001096886 ................ 12 1001116693............... 264 1671241 ... 293 1749733 ... 143
1001096892 ................ 12 1001116698....... 264, 303 1671260...........cceee. 12 1781813 . 12
1001096902 .............. 147 1001116716............... 264 1671326............. 305, 307 1787217 .o 245
1001096904 ................ 61 1001116756....... 249, 251 1671327............. 305, 307 1810005.........cceeeee. 259
1001096917 .............. 139 1001116934............... 264 1671334 ... 17 1810053 ........ceee 147
1001097072................ 61 1001116936............... 264 1684356..........cccueee. 207 2000265.........cceeeeuenne 71
1001097241 .......... 17,19 1001116938....... 253, 255 1684357......ccovv 215 2014226.........ccocccueee 12
1001097287 ... 33, 43, 49, 1001116939....... 249, 251 1684358..........ccee 219 2060034 ............... 67,316

59, 201, 203, 299, 301 1001116940............... 267 1684359..........cceee 211 2090061 ..o 15
1001097294 ................ 79 1001116941............... 264 1684360..................... 209 21011032........ccceee. 149
1001097389................. 79 1001116942............... 257 1684361......ceeveene 217 2110606 ..........cocecuennnee 58
1001097445 .............. 157 1001116943............... 264 1684362.........ccccueene 221 2111616............ 183, 185
1001097446 .............. 157 1001116986............... 264 1684363.........ccccveee 213 2120150............ 179, 316
1001097922 ................ 51 1001116991............... 264 1684404..........ccceee. 223 2120186......cceceeeene 77
1001098150 .............. 147 1001116995....... 255, 264 1686997 ... 79 2120193 ... 179
1001098263 ................ 15 1001116997............... 257 1701500...........ceee 276 2120194 ............ 237, 316
1001098422 .............. 269 1001117511............... 27 1701504.........ccceee 276 2120195............ 237, 316
1001098423 .............. 269 1001118378............... 264 1701509......ccccoi. 61 2120206............ 237, 316
1001098424 .............. 269 1001118382............... 264 1702300........cccecuenee 276 2130404 .......cccvees 58
1001098999 ...... 177,179 1001118383............... 264 1702773....... 61, 281, 283 2130606 ........cccevruvenne 58
1001099000...... 177,179 1001118392....... 253, 255 1704277 ..o 61 2140204 .........cooeeuee. 189
1001099032............... 229 1001118393....... 253, 255 1704885............... 61, 276 2140206............ 183, 185
1001099383 ................ 17 1001120262................. 27 1704972....ccoiv 276 2140208............ 187, 189
1001099425 ................ 63 1001120263................. 27 1705983........coce 259 2140221 ... 179
1001099531 ................ 19 1009352 .......ccooeeee. 67 1705998..........ccceee 276 2140419 179

31200194 G6-23A/G5-19A 325



PART NUMBER INDEX

2140423........ccceee. 177
2140603............. 183, 185
2140607 .........coveenee. 180
2140808............. 183, 185
2140810....ccciiienn. 179
2140812 177
2140819.....cccccvienn. 179
2140826..................... 177
2140827 ..o 179
2140829..........cceeuee. 179
2140921 ..o 179
2141008............. 183, 185

2141102....177, 183, 185,
189

2141103 179
2141621.....197, 199, 201
2141908...........coeeee. 189
2142103............. 177,189
2142208............. 189, 311
2142207 ....ccevee. 179
2142216.....197, 199, 311
21425808.......ccce 237
2142704.........cccee. 177
2142708.....177, 179, 189
2142709............. 177, 311
2142710, 177
2142715.....179, 187, 203
2142717 . 177
2142729.....coi. 311

2142733....193, 195, 197,
199, 201, 203

2142740............. 177, 191
21428065............. 299, 301
2142906............. 299, 301
21430065.........ccceeee. 189
2143007 ............. 187, 203
2143017 ............. 197, 199
2143021 ..o, 177
2143024.......c.ccoe. 179
2143305......cccoiee. 201
2143317 oo 177
2143403..........cceeen. 180

2143511 s 33
2143605.....201, 299, 301
2143607 ......cooeveenen. 179
2160016........... 23, 25,33
2160018................. 27,29
2170806..........cceeeneee 58
2170706.........cccveeene 58
2171716 183
2171733 185
2171948............... 73, 237
2180845............. 183, 185
2180874.......ccccoee. 237
2221204.......coe 189
2340029......cccccies 51
2340030......cccciiienne 51
2340040........cccceeenenne 51
2340041 ... 51
2360663............coeune 12
2360729.....c.ccoeevviens 12
2360778....ccceeerrieens 12
2400073......cccieenn. 245
2400074........ccoeeeee. 245

326

2400086.................... 259
2420205.........ccoeeeiene 73
2440675.........ccoeeneee. 153
2443576 ...... 73,177, 295
2447967 ... 279
24604083.................. 317
2480069.................... 153
2480075........ccceeneen. 151
2480079........ccceeneen. 151
2480080.................... 151
250176...... 253, 255, 264
2520136....cceiieeiee 12
2540050.........ccceeneeee. 153
2560189........ccceeneee. 169
2580058..........coccnee. 157
2580061 ........cccvenene. 157
2600298.................... 153
2620060..........cc....... 309
2700118 ..o 45
2720533......oieeie 75
2720534 ..o 75
2720535......ccieeie 75
2720536........ccceeee 75
2720537 ... 73
2720538.......ccccieie 73
2720543 ... 73
2720548..........coc. 189
2720853.......ccccee 157
2720554 ............ 157, 295
2720556.........cccveeenee 73
2720613 ... 73
2754056.................... 185
2754063...........coc. 191
2754064 .................... 191
2754065............c...... 187
2754066............c....... 187
2754083........ccceene. 191
2754084 .........cceen. 191
2754085........cccene. 193
2754086............ 193, 195
2754087 ..o 195
2754094 ... 187
2754095.........cce. 187
2754096.........cceenee. 187
2754100.......ccccoeenen. 187
2754111.... 199, 201, 316
2754113 ............ 197, 201
2754120......ccceee. 199
2754121 201
2754122 ............ 197, 316
2754127 ... 203
2754128 ... 203
2754153 ... 201
2754168 ......ooveeeee 33
2754248 ... 179
2754249.................... 179
2754250........ccceneee. 177
2754251 ..o 177
2754252........ccuen. 179
2754253 ..o 179
2754254 ............ 183, 185
2754255........cccuee. 179
2754256 ........cccovenee. 177
2754257 ......ovveee 177
2754258........ccoe 179
2754259............ 183, 185

G6-23A/G5-19A

328027 .....coooviviiei 15

3290405......73, 259, 293,
295

3290505........ccceeees 161

3290601............. 187, 245

3290605..12, 67, 75, 245,
293, 295

3290607 ........ccceeuenne 173

3290801....163, 173, 246,
293, 295, 313

3290805....12, 37, 55, 73
75,77,79,177, 183,

185, 203
3290807 ......cccveeenns 246
3291001............. 245, 246

3291005....53, 67, 73, 75
180, 293, 295

3291007 .......ccovveienns 144
3291201.....137, 215, 217
3291205........... 31, 33,67
3291601.....cciiiein. 13
3292001......... 12, 13, 246
3300480.........cccccuennnee 245
3300481.......ccveiens 245
3300504..........cccueee 153
3310405........cccceee 245
3332011 17
3332017 . 309
3332411 19
3380577 ....oeeiiieenn 73
3380585.......cceeeee 79
3380687........ceeeennnn. 12
3380753.......cceeees 153
3391410....ccciiiiin. 33
3400021.......ccoeeens 173
3423075........oc.... 27,29
3423149.....ciii 29
3423152....iiii 27
3423210......cccuennen. 31,33
3423211 .. 31,33
3423214......cois 207
3423215............. 207, 209
3423216.....cccciees 219
3423217 .. 219
3423218....eiiiii 23
3423219, 215
3423220......ccccieiennn. 25
3423221 221
3423222......ccceee 221
3423223......cccis 209
3423224..........ocee 217
3423260........cceeeenne 153
3460402.........cccveenne. 77
3460403..........cceeeen. 79
3460404..........ccoeeeen. 79
3460411 185
3460421......cccvii 77
3460427 ... 183
3460429.........ccccee 185
3460448..................... 183
3460450..........cc....e. 185
3460451.....coiiiees 237
3460456............cccvennen. 73
3460460..................... 179
3460472.......cccoceee 177
3460567 ........ceoeveen 73
31200194



3460568 .................... 177
3460569 .................... 179
3520054 ........ccceeee 143
3574521 ..o 203
3574798 ................ 27,29
3574821 ................ 23,25
3574829 ... 17
3575386 .........ccveeen 15
3575391 ............ 183, 185
3575424 .................... 144
3575478 ... 276
3575641 ... 12
3575643 ... 12
3575650 ..o 67
3575658 ... 75
3575659 ... 75
3575661 ... 75
3575662 ..........ccoceee. 75
3575671 ..o 67
3575688 .........ccceee. 293
3575706 .......ccocceeen 19
3575717 e 73
3575838 ... 33
3575850 ............ 207, 209
3576203 ... 180
3576380 ... 67
3580345 ............ 293, 295
3600390 ........cceeenne. 235
3600429 ........ccceeve 239
3620055 .......cccceenn 75
3620057 ............ 293, 295
3620058 ............ 293, 295
372107 177
3740112 .o 245
3746392 ................... 155
3746405 ... 155
3759535 ... 157
3760491 ................ 27,29
3760492 ................ 27,29
3760497 ... 67
3760508 ................ 37, 55
3767057 ............ 139, 140
3767375 ... 149
3767853 .......ceeee 139
3767864 .................... 139
3841634 ... 13
3841683 ........ccceee 173
3900336 .........ccenee. 259
3900339 ......ccceeen 259
3900386 ............ 305, 307
3910408 ... 245
3928789 ......ceeee 246
3928790 .......ccvevenen, 246
3929780 ......cccveiinns 77
3944574 ..o 297
3946123 ... 153
3953973 ... 157
3960589 ..o 73
3960603............... 73, 237
3960608 ..........ccoce... 143
3960927 ........coeeevinnnne 75
3961951 .............. 75,295
3964987 .............. 31, 316
3977459 ..... 58, 201, 203,
299, 301

31200194

PART NUMBER INDEX

4420081......cccveenen. 147
4460265...........c.c...... 259
4460268............. 259, 265
4460466....249, 251, 253,
255, 257
4460532.........ccceenee. 264
4460746..................... 264
4460761 ......cccccveen. 264
4460814..........ccoee. 264

4461006....249, 251, 253,
255

4461008....249, 251, 253,
255

4461118.....253, 255, 303
4461128.......ccci 303
4461134............. 253, 255
4461164......cccoveen. 264
4520297 ............. 139, 140
4520300........ccceeneenn. 139
4520301 ...ccccieien. 139
4520302.......ccccueeneee. 139
4520308........ccccveeneee. 139
4520390......cccccuennen. 139
4520566.............c....... 139
4520567 ......cocoven. 139
4520568...........ccn. 139
4520569..........cceneee. 139
4568870.........ccceeenee. 199
4569021......ccevienn. 187
4569022.........ccceeenee. 187
4569024...........cocn.. 187
4569025..........ccece. 187
4569029.....197, 199, 201
4569036...........cccene. 199
4569037 .....cceevvenn. 201
4569038.........ccceeeneee. 201
4569042.....197, 199, 201
4569047 ......ccocoeeeeen. 197
4569053.........ccceeneeee. 197
4569056.............c....... 201
4569057 ......cccovenneen. 201
4569078.........ccceene. 149
4569137 ..., 183
4569149......ccciiiiis 77
463929......ccciiiiis 31
4641314 187
4641315, 169
4641334............. 183, 185
4641357 ....cccvvee 299
4641359......ccccoveen. 227
4641379....cccei. 173
4641389......cccviee. 179
4641401 ..o, 189
4641404.......c.ccocee. 241
466104 ... 67

4674353....203, 269, 287,
289, 301, 313

4700026................. 27,29
4700027 ......... 23,27, 316
471678....oeeieeee 289
4804533.........cccveee 297
4805921.....ccveviennnn. 297
4805932........cccvvenee. 297
4806433.......cccceieeens 12
4806444...........ceeee. 12
4806580........cccueeeenne 79

G6-23A/G5-19A

4806626 ...................... 12
4806693.................... 246
4807707 ....cevveene. 155
4807729 ......oeeeene 155
4807730 .....ccceveennee. 155
4807741 ..o 155
4807752 .......ccccuennen. 155
4811400..... 75, 173, 259,
295
4811600.................... 161

4811700... 12, 17, 19, 67,
75, 161, 180, 183, 185,
245

4811900... 12, 27, 29, 67,
73,75,77,79, 163
173, 245, 246, 293
295, 313

4812000... 12, 13, 15, 17,
19, 23, 25, 27, 29, 33,
67,73, 75, 144, 161,
180, 227, 229, 245
246, 293, 295

4812100... 27, 29, 31, 33,
207, 209, 215, 217,
219, 221, 293, 295

4812300........ 13, 15, 297
4812500...... 13, 246, 309
4831700.......ccccceeenne 73
4831900.............. 27, 245
4832000 ........ccceeunene 33
4832100............ 207, 209
4920017 ..o 259
4923098.........ccceenee. 257
4923099............ 253, 255
4923183 ... 249
4923207 ....cvveen. 245
4923208..........cccuenne. 245
4923209........ccccuennee. 245
4923210 ... 267
4923254 .... 261, 305, 307
4923258 .......ccceen 259
4923298 ..o 303
4923506 .........cceenee. 264
4923629.........ccceenne. 251
4923631 ....ccveeee 267
4923633........ccceee 313
5200605..........ccccuenenee 79
5200608.................... 155
5200808...........ce... 245
5200810........cceeueee 155
5201014 ..o 245
5201215 .o 67
5211900.......cccovveunene 246
5212000.............. 67, 246
5220600.........ccccueee. 161
5220800...12, 15, 67, 1565
5221000.............. 15, 161
5241200.......cccoveienne 67
5241600........ccceunee 67
5272611 .....oceee 23,25
6616072.......ccccevnenee 58
6616152.......cccvvnnee 58
6616313......ccccene 58
6616372......cccieeee 58
6616553........cceeee 58
327



PART NUMBER INDEX

6617012......ccceiene 58 70021484 .......... 293, 295 7020487 .......coeeevenn. 71 7028374................. 85, 87
6618622.........ccccuenne 58 70021530........ccocueeee 241 7026408 ... 249, 251, 253, 7028375................. 85, 87
6618632........cccveeee 58 70021531 ..o 241 255, 257, 265 7028376................. 85, 87
6619882.......c.ccciiee 58 70021532.......cccuee 299 7026425 ........cceee 264 7028377 ......... 85, 87, 117
6621863........ccceeee 58 70021558 ..o 53 7028095 .........oeee 77 7028378......... 85, 87, 117
70000919......ccceeieenn 71 70021559 ........cccueee 53 7028096 ...........ccenne. 77 7028379.85, 87, 117, 316
70020037 ........ccoovennee 7 70021560.................... 53 7028007 ..o 7 7028380.85, 87, 117, 316
70020200................... 255 70021561 ........coconeeee 53 7028118 ..., 7 7028381......... 85, 87, 117
70020201........ccoeinee 45 70021562 .................... 53 7028121 .. 45 7028382......... 85, 87, 117
70020202..................... 45 70021563............c.e..... 53 7028122 ... 45 7028383.89, 91, 119, 121
70020203............c.ocee. 45 70021567 .........c....... 259 7028123 ..o 45 7028385.89, 91, 119, 121
70020204..................... 45 70021846.................. 157 7028124 ... 49 7028386.89, 91, 119, 121
70020205..............c...... 45 70021858.................. 147 7028125 ... 49 7028387.89, 91, 119, 121
70020206..................... 45 70021924 .................. 158 7028126 ..o 49 7028389.89, 91, 119, 121
70020216................... 149 70022071 .......cceeenee 147 7028127 ... 49 7028390.89, 91, 119, 121
70020217 ... 149 70022072 .................. 147 7028128 ... 49 7028391............. 119, 121
70020218.................. 149 70022076.................. 109 7028129 ... 49 7028392.89, 91, 119, 121
70020219........cceee. 149 70022116 .....ccveeee 7 7028130 ..., 49 7028393............... 89, 119
70020220................... 149 70022376............ 89, 119 7028131 ... 43, 49 702839%4............... 89, 119
70020221.......cceeeeen 149 70022377 ............ 89, 119 7028132 ..o 49 7028395............. 119, 121
70020222................... 149 70022378............... 89, 91 7028133 ... 49 7028396................. 89, 91
70020223................... 149 70022380.......... 111, 113 7028134 ..o 49 7028398............. 119, 121
70020224................... 149 70022381 .......... 111, 113 7028135 ..o 49 7028399.......cccii 89
70020225................... 149 70022404 ............ 91,121 7028136 ..o 53 7028400.89, 91, 119, 121
70020226................... 149 70022443 .......... 107, 135 7028137 e 53 7028401.89, 91, 119, 121
70020392.............cc.... 41 70022498............... 89, 91 7028301 ..o 207 7028402...........cccee 93
70020418........... 207, 209 70022499............ 91, 121 7028302 .......cceeens 207 7028403............... 93, 123
70020423..........ccceee 47 70022698 .................. 225 7028303 ..o 207 7028404....... 95, 125, 127
70020424...................... 47 70022699.................. 225 7028304 .......cceee 207 7028405..........cocovie 95
70020506..............c...... 55 70022700..........c....... 225 7028314 ...207, 209, 215, 7028406............cceenne. 97
70020507 ........c.coeeennee 55 70022701 ..o 225 217, 219, 221 7028407 ..o 97
70020508..................... 55 70022702.................. 225 7028315 ... 219 7028408............... 97,129
70020721........... 293, 295 70022703.................. 225 7028317 ..o 215 7028409............... 97,129
70020722........... 293, 295 70022704 .................. 225 7028318 ...209, 217, 221, 7028410............... 97,129
70020730.......cccccvennee 55 70022705.................. 225 316 7028411............... 97,129
70020731 ....ccccvirennn 55 70022729 ..o 235 7028319 .. 209 7028412.....cciiiis 101
70020768.............coce..... 41 70022831 .....cveee 51 7028320 ......ccceeenee 209 7028413............. 105, 133
70020781 .......cceeeeen. 157 700228609.................. 189 7028321 ....209, 217, 221 7028414....105, 107, 133
70020800................... 189 70022894 .......... 119, 121 7028322 ....209, 217, 221 135
70020880................... 157 70022920.................... 7 7028328 ....211, 213, 316 702841517, 19, 105, 107
70020911........... 255, 264 70023022................... 235 7028329 ... 211 133, 135
70021238.........cccceee 55 70023103..........c.e.. 151 7028331 ............ 211,213 702841617, 19, 105, 107,
70021239......cccceee 55 70023157 .....cceeene 229 7028332 ............ 211,213 133, 135
70021240........coceeenee. 55 70023158.........ccee.e 229 7028341 ... 213 7028417....105, 107, 133,
70021241 ..o 55 70023159......cceeeeee 229 7028342 ............ 211, 213 135
70021242.........ooceee 55 70023160.................. 229 7028343 ............ 211, 213 7028418............. 105, 133
70021243........c.coee 55 70023185........ccceee 153 7028344 ............ 211, 213 7028419....105, 107, 133
70021244..................... 55 70023271 ... 55 7028345 ............ 211,213 135
70021245...........coee. 55 70023272 ... 55 7028346 ............ 211,213 7028420....105, 107, 133
70021246..................... 55 70023451 ... 7 7028349 ............ 211,213 135

70021247 ... 55 70023452 .................... 7 7028350 ......ccceennnns 213 7028421....105, 107, 133,
70021248...........cceee 55 70023484 .................... 49 7028351 ... 213 135
70021254........cccoueee. 157 70023537 .....cocveeen 7 7028352 ....215, 219, 316 7028423....105, 107, 133
70021255.......cceeee. 157 70024131 ..o 7 7028353 ..o 215 135
70021256........cooeeuee. 157 70024338..........cccuvne 7 7028354 ......ccceee 215 7028424......99, 105, 131,
70021260................... 157 70024366................... 229 7028355 ............ 215,219 133
70021261..........c..... 157 70024367 .................. 229 7028356 ............ 215,219 7028426............. 105, 133
70021262................... 157 70024368................... 229 7028357 ............ 215,219 7028428............. 105, 133
70021263................... 157 70024369.................. 229 7028366 ........cccecuee 217 7028430............. 105, 133
70021264................... 157 70024370........ccccun.e 229 7028367 .....ooeveeenene 217 7028431............. 105, 133
70021265...........c....... 157 70024371 ..o 229 7028368 .......cccvvenenene 219 7028432.....109, 119, 121
70021467 ......ccovveeenne 73 70024372........oeen 229 7028369 ......ccccveeien 219 7028433.......ccvees 109
70021477 ..o 147 70024373.......coeee 229 7028370 ....ooveeeeiene 221 7028434........cove 109
70021481 ..o 7 70024374 .........ccu.. 229 7028371 .o 221 7028435.......ccveee 109
70021482........... 293, 295 70024375..........c...... 229 7028372 ..o 85 7028436..........ccceee 109
70021483........... 293, 295 7020020............ 179, 316 7028373 ................ 85, 87 7028437 ... 109

328 G6-23A/G5-19A 31200194



7028438 ...........c..c..... 109
7028439 ..o 109
7028440 .................... 109
7028441 ... 111
7028442 ............ 111, 113
7028443 ............ 111, 113
7028444 ............ 111, 113
7028445 ............ 111, 113
7028447 ............ 111, 113
7028448 ............ 111, 113
7028449 ............ 111, 113
7028451 ............ 111, 113
7028452 ............ 111, 113
7028453 .......coccee 111
7028454 ............ 111, 113
7028455 ............ 111, 113
7028456 .................... 111
7028457 ......cccceen 117
7028458 .........cccoee 117
7028459 .......cccceen 117
7028460 ...........c..c..... 117
7028461 ......covee 117
7028462 .................... 117
7028463 .................... 117
7028464 .................... 117
7028465 .................... 117
7028466 .................... 117
7028467 ......ccceeee 117
7028468 .............c...... 117
7028470 ............ 119, 121
7028472 ............ 119, 121
7028475 ............ 119, 121
7028476 ...... 91, 119, 121
7028477 ... 123
7028478 ..o 123
7028479 .....ccove 123
7028480 .........ccceeeee. 125
7028481 ..o 125
7028482 .........cceee 125
7028483 ............ 125,127
7028484 .................... 129
7028485 ................... 129

135

7028488 ............ 105, 133
7028490 ............ 105, 133
7028491 ............ 105, 133
7028493 ... 117
7028496............... 91, 121
7028497 ............ 119, 121
7028498 .............. 99, 131
7028499 .............. 99, 131
7028500.............. 99, 131
7028501 .............. 99, 131
7028502 .............. 99, 131
7028503............... 99, 131
7028504 .............. 99, 131
7028505............... 99, 131
7028507 ............ 107, 135
7028508 ............ 107, 135
7028509 ............ 107, 135
7028510 ............ 107, 135
7028511 ............ 107, 135
7028512 ..o 87
7028513 ..., 87
7028514 .............. 91, 121

31200194

PART NUMBER INDEX

7028517 ..o, 113 7028832.........cceenn 233
7028521 ..o, 113 7028833.........cceee 233
7028526 .................... 171 7028834.........cceen. 233
7028527 ......ccocoeen 171 7028835........ccceee 233
7028528 .........cceeue. 171 7028836.........ccceene. 233
7028529 .......ccceeen. 171 7028856....207, 209, 217,
7028530 ........ccvvennee. 171 221

7028531 ...ccvviien, 171 7028865............cc.... 235
7028532 ........ccven. 171 7028866..................... 235
7028533 ..o 171 7028868..................... 235
7028534 ..o 171 7028869.........ccceeenee. 235
7028535 ..o 171 7028870.......c.ccceee. 235
7028536 ........ccceeenee. 171 7028871 235
7028537 ...cevveen 171 7028873.......oeeiee 235
7028538 .........ccecn. 171 7028875........cccee 235
7028539 ........cceene. 171 7028876..........c.ccne. 235
7028540 ... 171 7028877 ..o 235
7028541 ..o 171 7028878.........cceen. 235
7028584 ........cccecn. 217 7028879......c.cceee. 235
7028626 ..........ceeeuenee 51 7028880.........ccceenee. 235
7028628 .........cceeeueene 51 7028881.......ceeie 235
7028639 ............ 253, 255 7028882.........ccvene 235
7028640 .... 253, 255, 257 7028899....207, 209, 215
7028641 ....253, 255, 257 217, 221

7028642 ....253, 255, 257 7028909............. 237, 241
7028644 .................... 257 7028910.........c...... 43, 49
7028645 .................... 257 7028911 .. 43
7028784 ..o 223 7028912 43
7028786 ........ccceeenee. 223 7028913, 43
7028787 ..o 223 7028915, 43
7028792 .....cooe 223 7028916.......cccvreene 43
7028794 ... 223 7028917 ..o 43
7028798 ... 231 7028918.......cccii 43
7028799 ..o 231 7028919, 43
7028800 .........ccce. 231 7028920........ccceeienn 43
7028801 ...ccoeeeien. 231 7028923.......ccciii 43
7028802 ........cceeenee. 231 7028929............. 137, 316
7028803 ........ccveen 231 7028982.......cccvie 43
7028804 ............ 231, 233 7028983.......ccciiee 43
7028805 ............ 231, 233 7028984................. 43, 49
7028806 ............ 231, 233 7028985........ccei 43
7028807 ............ 231, 233 7028986.........cccceenne 49
7028808 ............ 231, 233 7028987 .......cocviiin 49
7028809 .......ccceeenee. 231 7028988........cccevee 49
7028810 ............ 231, 233 7028989.......cccvii 49
7028811 oo 231 7028990.......cccceviienne 43
7028812 ............ 231, 233 7028991 43
7028813 ... 231 7028996............. 249, 251
7028814 ..o 231 7028997 ............. 249, 251
7028815 ... 231 7028998............. 249, 251
7028816 ........cceenee. 231 7028999............. 249, 251
7028817 ..o 231 7029000............. 249, 251
7028818 ......ooevvee 231 7029001............. 249, 251
7028819 ...ccvviien. 231 7029002............. 249, 251
7028820 ........cccveenee. 233 7029082........ccccveeneen 227
7028821 ... 233 7029083............. 227, 229
7028822 ... 233 7029084............. 227, 229
7028823 ..o 233 7029085.........cce 227
7028824 .................... 233 7029086............cc...... 227
7028825 ........ccven. 233 7029087............. 227, 229
7028826 ..........coc.n... 233 7029088............. 227, 229
7028827 ......ooevvene 233 7029089........ccccveenne. 227
7028828 ........cccoeene. 233 7029090.........cccveennee. 227
7028829 .......cccveene. 233 7029091 .....cvieinn 227
7028830 ........coeeenee. 233 7029002.........ccceene. 227
7028831 ..o 233 7029093.........cccee. 227

G6-23A/G5-19A

7029094 .................... 227
7029095.................... 227
7029096............ce... 227
7029097 ............ 227,229
7029098............ 227,229
7029099........ccceeueee 227
7029100............ 227, 229
7029101............ 227, 229
7029102........cceeeee. 227
7029108.........coceeee 239
7029109.....ccccceee. 239
7029110 i 239
7029111 239
7029112 239
7029113 . 239
7020114 .. 239
7020116 239
7029116 239
7029117 o 239
7029118 . 239
7029119 i 239
7029120 239
7029121 . 239
7029122.....cci 239
7029123 ... 239
7029124 ... 239
7029125 239
7029126.......cccveeeee. 239
7029137 oo 171
7029138.....ociiiene 171
7029225.......ccceeee 223
7029234 ............ 253, 255
7029239............ 207, 209
7029240............ 207, 316
7029241 ............ 215, 217
7029243 ... 219
7029244 ............ 215, 217
7029255......cccciiiie 67
7029256 ........cceveenn 67
7029258 ... 67
7029259 67
7029274 ... 71
7029275 ... 73
7029276 ......coocveeeene 71
7029321 ..o 49
7029322......ooiiiiene 49
7029323 ... 49
7029356 ........ccveeee 49
7029364 .........cocce. 237
7029370 ... 73
7029371 .o 71
7029372 ..o 71
7029373 .. 71
7029374 ... 71
7029375 .. 71
7029376 ......cceeeeee 71
7029377 .o 71
7029378.....ooiiiiiis 71
7029379 ... 71
7029380.......cccccvvenee 71
7029382......coivivieene 71
7029383.......ccceiie 71
7029384 ... 71
7029385.......ccccciie 71
7029386 .........ceeeee 71
7029387 .....ooeviieeins 71
329



PART NUMBER INDEX

7029388.........cceeie 71
7029389.......ccceviie 71
7029390.......cccoviiinn 7
7029391 ... 71
7029392.......cccii 71
7029393......ccc 7
7029394........ccoii 7
7029395.......ccceiii 7
7029396.........cceceennen 7
7029397 ... 7
7029398.......cccoei 7
7029399......ccccii 7
7029400........ccoieienne 71
7029401 ... 71
7029402........cccoeiien 7
7029420..........cceee. 151
7029421 151
7020422.........ccoeen. 151
7029423........cccie 151
7029425........cccie 153
7029447 ..o 73
7029451 ............. 153, 157
7020452........ccceinnn. 153
7029456...........ccceen 75
7029457 ... 75
7029458........ccoeee 75
7029460............c..... 261
7029461 261
7029462.........ccceeue. 261
7029463.........ccoeeeen 261
7029464..........coen. 261
7029465................... 261
7029466..................... 261
7029467 ... 261
7029468..................... 261
7029469.........ccoeeenee. 261
7029470......ccovieennn. 261
7029471 .o 261
7029472......ovvinn 261
7020482.........cceee. 157
7029486............. 147, 305
7029491 ... 151
7020492.........cceee. 151
7029498.........ccoeen. 153
7029499.......ccccciinn 153
7029504............. 153, 157
7029505............. 153, 157
7029512 ... 153
7029515 ... 149
7029526..................... 257
7020534.........cceee. 235
7029538........ccceeen 147
7029545........cccien 157
7029546..........ccoeeeue. 157
7029548.........ccven. 157
7029549.........cccee. 157
7029550........cccceeuee. 157
7029551 ..., 157
7029552........cccii 157
7029553........coccie 157
7029556...........cccuenee 157
7029557 .....covveeennn 157
7029560............. 147, 305
7029561.............. 147, 305
7020562.........ccoeee. 157
7029563.........cceenn 157
330

7020564 .................... 147 8002820 ........ccccue. 147
70209565.................... 151 8002833 ........cceeennee 301
7029566.................... 151 8002838 ........cceeuunee 177
7029567 .......ccceeenenee 151 8002901 .... 23, 25, 27, 29
7029568...........cce.. 151 8002927 .......ceeeveenn 77
7029569.........cccueee 151 8002985 ........ccoceue 155
7020571 ...ccviis 153 8003008 ............c.e... 157
7020572......cccvie 153 8003166 .........ccccueee 293
7020573......ccoii 153 8003167 ............ 293, 295
7020582.........cccne 153 8003242 ................ 27,29
7029585.......ccceee 239 8003293 .......ccceee 143
7029608............ 227, 229 8003392 .......ceeeen. 12
7029642...........cc..... 264 8004398 .......ccceeennnee 151
7029643 .........cccee 264 8004672 .......ccceeenue. 149
7020645.................... 264 8004762 ........ccccu.. 149
7020646 .................... 264 8004763 ........cc.ccu. 147
7020647 ..o 264 8005248 ............ 237, 316
7020653 ... 264 8005249 ... 289
7029655.........cceeeee 264 8005376 .......ceeeuenn 75
7029656...........cc....... 264 8005447 ......cccoveenes 155
7029664 ............c.e.. 264 8005553 ..o 153
7029667 ........cceeennee 265 8005741 ....oooien. 75
7029671 ..o 264 8005743 ..o 75
7029672.......cceeene 264 8005825 ........cccccee 139
7029674 .........c.cce. 265 8005827 .......ccceeennees 139
7029675.........cecceeee 264 8005870 .......ccoeeennee 279
7029676 .................... 264 8006515 ... 279
7029678.......ccceeeeeee 264 8006516 .......ccceeenunee 279
7029679.......cccveeeee 264 8006580 ........ccevueennen. 15
7029681 .......ccveeee 264 8007753 ..o 169
7029682.........coceeeee 265 8007754 .......ccceeenn 169
7029940 .........cccee 235 8007986 ............ 305, 307
7029941 ... 235 8008049 .................. 147
7029948 .................. 237 8008069 ........ 27,29, 316
7029949................... 237 8008070 ... 23, 25, 27, 29
7029993 ... 211 316
7115372 i 58 8008634 ........ 27,29, 316
7116171 58 8008640 ... 23, 25, 27, 29
77363229.......... 253, 257 316
77363242 .................. 255 8008641 ...23, 25, 27, 29
77363347 ... 267 316
773831564 ... 77 8008642 ...23, 25, 27, 29
8000340.........cccueee 155 316
8000344 .........cceeeee 151 8008644 ........ 27,29, 316
8000345.........ceceueee 171 8008645 ........ 27,29, 316
8000382.......ccceeeeuee 12 8008675 ............ 139, 140
8000565.........cceeuenee 12 8008750 .......ccceeenunee 245
8000567 .........cececueee 12 8009766 .................... 245
8000759........cceeneee 151 8009815 ... 276
8000799........cceeeeee 153 8009974 ........ccceee. 189
8000801 .......ccveenne 12 80233260 .................. 227
8000802.........cccuueeee 153 80234023 .................. 235
8001144 ..o 153 80273010 ............ 77,316
8001331 .. 143 80273042 ............ 77,316
8001332.....cccvveeiee 143 8033544 ...... 95, 125, 127
8001888.........cceeuene 33 8034679 ........cceeeee 127
8001989.......ccceeeee 246 8035118 ... 117
8001991 ... 246 8035160 .............. 93, 123
8002027 .............. 31, 316 8035180 ....... 95, 125, 127
8002110 ..c.ceeivieieee 33 8035235 ... 105, 107, 133,
8002199........ 27,29, 316 135
8002200...23, 25, 29, 316 80363179 .......... 264, 265
8002599.......ccceeuenee 171 80363195 .......oeeeee. 13
8002781 .....cccevee 33,73 80383311 ...oeeeeeee 143
8002787 ............ 287, 289 80484072 .................. 264
8002816.........ccccuueee 189 80484087 .................. 303
G6-23A/G5-19A

80604018..249, 251, 253,
255, 257, 265

80604020................... 264
80604021..........cceee 303
80904003...........c.c.... 317
80934052..........ccc... 231
80973107 ......ceeeennn. 77
8223073.......ccvieies 246
8301428.........cccvien 58
8303702........ceeevveenn. 58
8303757 ..o 58
8305006............ccceevneee. 58
8305624............ccceee 58
8305644............cceee 58
8305645...........cccee 58
8307004............cceenne. 58
8307109.......cccveinn. 58
8307110....cccoiiiiinn. 58
8310261......cccieii 58
8310264.........cocevee 58
8310341 58
8310608..........cccuenene 153
83304118.......ccceenee 229
8344010.......ccceenenns 161
83481286................... 265
83481301......ceeeienns 264
83924123........... 231, 233
8406105.........ceceveene. 58
8406109.......ccceeeveennn. 58
8526042.........ccccueee 276
874960......183, 185, 187,
197, 199, 201
874993......cccccis 187
88304161..........ceeee 229
8881800.........ccccuennnee 144
90214009........ccceene 317
909304........... 75,77, 161
91083129.......ceeeee 77
91144099.........cccee 235
91163028........... 169, 279
91364013.......ccceeee 264
91364041........... 101, 103
91364042........... 101, 103
91364078..........cc.c.... 109
91403239......ccvevien. 77
91474037 ......85, 87, 105,
107, 133, 135
91474038............... 85, 87
91474039............... 85, 87
91474040............... 85, 87
91474041............... 85, 87
91474043................... 117
91474045.........ccce... 117
91474047 .......ovveee 117
91474048..........cc.e.... 117
91474050............... 85, 87
91474058....... 85, 87, 117
91474059............... 85, 87
91474062............... 85, 87
91474063....... 85, 87, 117
91474064............... 85, 87
91474065............... 85, 87
91474066............... 85, 87
91474067 ............... 85, 87
91474068............... 85, 87
914740609.................. 117

31200194



91474071 .....ccceee. 17
91474072 .................. 17
91474073 ...........c...... 117
91474075 .................. 109

91474078 ..... 89, 91, 119,
121

91474091 ............. 89, 91
91474092 ..... 89, 91, 119
121

91474095 ..... 89, 91, 119,
121

91474100............ 93, 123
91474101 ............ 93, 123
91474102 ............ 93, 123
91474103 ............ 93, 123

31200194

PART NUMBER INDEX

91474105 ............ 93, 123 91474124 ..................... 95
91474106 ............ 93, 123 91474125........ccce 95
91474107 ............ 93, 123 91474126.........ooceee 95
91474108 ............ 93, 123 91474128.....95, 125, 127
91474109 ............ 93, 123 91474129.....95, 125, 127
91474110 ............ 93, 123 91474136........... 101, 103
91474111 ........... 93, 123 91474137........... 101, 103
91474112 ............ 93, 123 91474138.......cccee. 103
91474113 ............ 93, 123 91474139........... 101, 103
91474115 ... 123 91474140........... 101, 103
91474116 ... 123 91474141........... 101, 103
91474119 ..105, 123, 133 91474142........... 101, 103
91474121 ....95, 125, 127 91474143........... 101, 103
91474122 ............ 95, 127 91474144........... 101, 103
91474123 ... 95 91474145........... 101, 103

G6-23A/G5-19A

91474146 .......... 101, 103
91474147 .......... 101, 103
91474149.......... 101, 103
91474151 .......... 101, 103
91474152.......... 101, 103

91474161. 105, 107, 133,
135, 316

91474163........... 107, 135
91474176 .......... 125, 127
91504092.................. 264
91504093.................. 264
933940 ......cciiiiis 31
331









UYL

31200194

@

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive

McConnellsburg, PA 17233-9533

usA

‘B +1-717-485-5161 (Corporate)
W +1-877-554-5438 (Customer Support Toll Free)
2L +1-717-485-6417

JLG Worldwide Locations

JLG Industries

358 Park Road

Regents Park

N5SW 2143

Sydney 2143

Australia

| +6(12) 87186300

E+6 (12) 65813058

Email: techservicesaus@jlg.com

JLG Ground Support Oude
Bunders 1034
Breitwaterstraat 12A

3630 Maasmechelen
Belgium

+32 ()89 B4 B2 26

Email: emeaservice@jlg.com

JLG Latine Americana LTDA
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
Indaiatuba-SP 13347-404

Brasil

W +55 (19) 3936 7664 (Parts)
[T +55 (19) 3936 9049 (Service)
Email: comercialpecas@jlg.com
Email: servicos@jlg.com

Oshkosh-JLG (Tianjin)
Equipment Technology LTD
Shanghai Branch

No 465 Xiao Nan Road
Feng Xian District

Shanghai 201204

China

f@+86 (21) 800 8190050

JLG Industries Dubai

Jafza View

PO Box 262728,1LB 19

20th Floor, Office 05

Jebel Ali, Dubai

|+971 (048841131
=+971(0) 4 884 7683
Email: emeaservice@jlg.com

JLG France SAS

ZI1. Guillaume Mon Ay
30204 Fauillet

47400 Tonniens

France

|3 +33(0) 55384 8586
£4+33(0) 553848574
Email: pieces@jlg.com

JLG Deutschland GmbH

Max Planck Str, 21

27721 Ritterhude-|hlpohl
Germany

@ +49 (0) 421 693500

=1 +49 (0} 421 69350-45
Email: german-parts@jlg.com

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N, T.

Hong Kong

& +(852) 2639 5783

1 +(B52) 2639 5797

JLG Industries (ltalia) S.R. L.

Via Po, 22

IT-20010 Pregnana Milanese (MI)
Italy

R +39(0) 293595210
=1+39(0) 29359 5211

Email: ricambi@jlg.com

JLG EMEAB.V.

Polaris Avenue 63

2132 JH Hoofdorf

The Metherlands

[Z+31(0) 23 565 5665
Email: emeaservice@jlg.com

JLG NZ Access Equipment & Services

2B Fisher Cresent

Mt Wellington 1060

Auckland, New Zealand
&+6(12) 87186300

E+6 (12) 65813058

Email: techservicesaus@jlg.com

JLG Industries
Vahutinskoe shosse 24b
Khimki,

Moscow Region 141400
Russia Federation

& +7 (499) 92206 99
[E1+7 (499) 922 06 99

Oshkosh-JLG Singapore
Technology Equipment P te Ltd.
35 Tuas Avenue 2

Jurong Industrial Estate
Singapore 639454

& +65 6591 9030

= +65 6591 9045

Email: 5SEA@jlg.com

JLG Iberica S. L.

Trapadella, 2

Pol. Ind. Castellbisbal Sur
08755 Castellbisbal
Barcelona

Spain

B +34(0) 9377247 00
E+34(0)9377117 62
Email: parts_iberica@jlg.com

JLG Sverige AB
Enkopingsvagen 150

17627 Jarfalla

Sweden

& +46 (0) 8 506 595 00

=, +46 (0) 8 506 595 27

Email: nordicsupport@jlg.com

JLG Industries (UK) Ltd.

Bentley House

Bentley Avenue

Middleton, Greater Manchester
M24 2GP

United Kingdom

| +44(0) 161 654 1000
E+44(0) 161 654 1003

Email: ukparts@jlg.com

www.jlg.com



	31200194_G_G5-19A G6-23A_JLG_Parts
	Effectivity Page
	Table of Contents
	SECTION 1 - FRAME AND ATTACHING PARTS
	FIGURE 1-1. FRAME SHROUDING AND TRIM
	FIGURE 1-2. FRAME SHROUDING AND TRIM, FENDER INSTALLATION
	FIGURE 1-3. AXLE INSTALLATION G5-19A
	FIGURE 1-4. AXLE INSTALLATION G6-23A

	SECTION 2 - BOOM
	FIGURE 2-1. FIRST BOOM SECTION G5-19A
	FIGURE 2-2. FIRST BOOM SECTION G6-23A
	FIGURE 2-3. SECOND BOOM SECTION G5-19A
	FIGURE 2-4. SECOND BOOM SECTION G6-23A
	FIGURE 2-5. QUICK SWITCH ASSEMBLY
	FIGURE 2-6. HYDRAULIC QUICK SWITCH ASSEMBLY

	SECTION 3 - ATTACHMENTS
	FIGURE 3-1. CARRIAGE ASSEMBLY
	FIGURE 3-2. CARRIAGE ASSEMBLY
	FIGURE 3-3. BUCKETS
	FIGURE 3-4. FOUR IN ONE BUCKET
	FIGURE 3-5. FORK MOUNTED HOOK
	FIGURE 3-6. TRUSS BOOM
	FIGURE 3-7. MANURE BUCKET
	FIGURE 3-8. FORK
	FIGURE 3-9. SIDE SHIFT CARRIAGE
	FIGURE 3-10. SIDE TILT CARRIAGE
	FIGURE 3-11. FORK POSITION/SIDE SHIFT CARRIAGE
	FIGURE 3-12. FORK MOUNTED PLATFORM
	FIGURE 3-13. UNIVERSAL HITCH ATTACHMENT

	SECTION 4 - ENGINE AND ATTACHING PARTS
	FIGURE 4-1. ENGINE ASSEMBLY
	FIGURE 4-2. DEUTZ ENGINE
	FIGURE 4-3. FUEL TANK AND LINES
	FIGURE 4-4. RADIATOR ASSEMBLY
	FIGURE 4-5. AIR CLEANER INSTALLATION
	FIGURE 4-6. EXHAUST INSTALLATION

	SECTION 5 - DRIVE TRAIN
	FIGURE 5-1. FRONT AXLE
	FIGURE 5-2. FRONT AXLE - HOUSING G5-19A
	FIGURE 5-3. FRONT AXLE - HOUSING G6-23A
	FIGURE 5-4. FRONT AXLE - HOUSING AND STEERING CYLINDER G5-19A
	FIGURE 5-5. FRONT AXLE - HOUSING AND STEERING CYLINDER G6-23A
	FIGURE 5-6. FRONT AXLE - BEVEL GEAR SET
	FIGURE 5-7. FRONT AXLE - DIFFERENTIAL
	FIGURE 5-8. FRONT AXLE - DOUBLE U-JOINT G5-19A
	FIGURE 5-9. FRONT AXLE - DOUBLE U-JOINT G6-23A
	FIGURE 5-10. FRONT AXLE - BRAKES G5-19A
	FIGURE 5-11. FRONT AXLE - BRAKES G6-23A
	FIGURE 5-12. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A
	FIGURE 5-13. FRONT AXLE - WHEEL HUB AND FINAL REDUCTION G6-23A
	FIGURE 5-14. FRONT AXLE - TRANSMISSION HOUSING
	FIGURE 5-15. FRONT AXLE - LOWER AND UPPER SHAFT G5-19A
	FIGURE 5-16. FRONT AXLE - LOWER AND UPPER SHAFT G6-23A
	FIGURE 5-17. REAR AXLE
	FIGURE 5-18. REAR AXLE - HOUSING
	FIGURE 5-19. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G5-19A
	FIGURE 5-20. REAR AXLE - SWIVEL HOUSING AND STEERING CYLINDER G6-23A
	FIGURE 5-21. REAR AXLE - BEVEL GEAR SET
	FIGURE 5-22. REAR AXLE - DIFFERENTIAL G5-19A
	FIGURE 5-23. REAR AXLE - DIFFERENTIAL G6-23A
	FIGURE 5-24. REAR AXLE - DOUBLE U-JOINT G5-19A
	FIGURE 5-25. REAR AXLE - DOUBLE U-JOINT G6-23A
	FIGURE 5-26. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G5-19A
	FIGURE 5-27. REAR AXLE - WHEEL HUB AND FINAL REDUCTION G6-23A
	FIGURE 5-28. DRIVE SHAFT
	FIGURE 5-29. TIRES AND RIMS

	SECTION 6 - CAB
	FIGURE 6-1. CAB ASSEMBLY
	FIGURE 6-2. CAB INTERIOR ASSEMBLY
	FIGURE 6-3. SEAT ASSEMBLY
	FIGURE 6-4. CAB WINDOWS
	FIGURE 6-5. CAB DOOR ASSEMBLY
	FIGURE 6-6. WIPER ASSEMBLY G6-23A
	FIGURE 6-7. AIR CIRCULATION INSTALLATION
	FIGURE 6-8. TOOL BOX ASSEMBLY (OPTIONAL)
	FIGURE 6-9. FIRE EXTINGUISHER INSTALLATION (OPTIONAL) (G6-23A)

	SECTION 7 - CONTROLS
	FIGURE 7-1. BOOM JOYSTICK
	FIGURE 7-2. STEERING COLUMN AND ATTACHING PARTS
	FIGURE 7-3. ACCELERATOR PEDAL ASSEMBLY
	FIGURE 7-4. BRAKE PEDAL ASSEMBLY

	SECTION 8 - HYDRAULIC CIRCUITS
	FIGURE 8-1. SUPPLY CIRCUIT
	FIGURE 8-2. DUMP CIRCUIT
	FIGURE 8-3. FRONT DRIVE CIRCUIT G5-19A
	FIGURE 8-4. FRONT DRIVE CIRCUIT G6-23A
	FIGURE 8-5. STEER SELECT
	FIGURE 8-6. SERVICE/PARK BRAKE
	FIGURE 8-7. LIFT CYLINDER
	FIGURE 8-8. EXTEND/RETRACT CYLINDER G5-19A
	FIGURE 8-9. EXTEND/RETRACT CYLINDER G6-23A
	FIGURE 8-10. TILT AND TILT COMPENSATING CYLINDER G5-19A
	FIGURE 8-11. TILT AND TILT COMPENSATING CYLINDER G6-23A
	FIGURE 8-12. AUXILIARY FUNCTION
	FIGURE 8-13. REAR HYDRAULIC OUTLET

	SECTION 9 - HYDRAULIC COMPONENTS
	FIGURE 9-1. LIFT CYLINDER G5-19A
	FIGURE 9-2. LIFT CYLINDER G6-23A
	FIGURE 9-3. EXTEND/RETRACT CYLINDER G5-19A
	FIGURE 9-4. EXTEND/RETRACT CYLINDER G6-23A
	FIGURE 9-5. TILT CYLINDER G5-19A
	FIGURE 9-6. TILT CYLINDER G6-23A
	FIGURE 9-7. COMPENSATING CYLINDER G5-19A
	FIGURE 9-8. COMPENSATING CYLINDER G6-23A
	FIGURE 9-9. FORK LOCKING CYLINDER
	FIGURE 9-10. FORK LOCKING CYLINDER ASSAMBLY
	FIGURE 9-11. MAIN CONTROL VALVE (G5-19A Prior to SN 1160003034; G6-23A Prior to SN 1160003516)
	FIGURE 9-12. MAIN CONTROL VALVE (G5-19A SN 1160003034 to Present; G6-23A SN 1160003516 to Present)
	FIGURE 9-13. FRONT DRIVE MOTOR G5-19A
	FIGURE 9-14. FRONT DRIVE MOTOR G6-23A
	FIGURE 9-15. HYDROSTATIC TRANSMISSION PUMP
	FIGURE 9-16. HYDRAULIC TANK ASSEMBLY
	FIGURE 9-17. IMPLEMENT PUMP
	FIGURE 9-18. AUXILIARY DIVERTER VALVE

	SECTION 10 - ELECTRICAL
	FIGURE 10-1. ELECTRICAL INSTALLATION
	FIGURE 10-2. ENGINE HARNESS (G5-19A Prior to SN 1160002222; G6-23A Prior to SN 1160002234)
	FIGURE 10-3. ENGINE HARNESS (G5-19A SN 1160002222 to Present; G6-23A SN 1160002234 to Present)
	FIGURE 10-4. REAR CHASSIS HARNESS (G5-19A Prior to SN 1160001709; G6-23A Prior to SN 1160001708)
	FIGURE 10-5. REAR CHASSIS HARNESS (G5-19A SN 1160001709 to Present; G6-23A SN 1160001708 to Present)
	FIGURE 10-6. FRONT CHASSIS HARNESS
	FIGURE 10-7. PWM VALVE CONTROLLER ASSEMBLY
	FIGURE 10-8. ROOF HARNESS
	FIGURE 10-9. MAIN HARNESS
	FIGURE 10-10. GROUND HARNESS
	FIGURE 10-11. BUCKET SHAKE SWITCH (OPTIONAL)
	FIGURE 10-12. OIL TEMPERATURE GAUGE INSTALLATION G6-23A (OPTIONAL)

	SECTION 11 - DECALS
	FIGURE 11-1. FRAME AND BOOM DECALS
	FIGURE 11-2. CAB DECALS
	FIGURE 11-3. MACHINE DECALS, G5-19A
	FIGURE 11-4. MACHINE DECALS, G6-23A

	SECTION 12 - OPTIONS
	FIGURE 12-1. CAB WORKLIGHT INSTALLATIONS
	FIGURE 12-2. BOOM WORKLIGHT INSTALLATION
	FIGURE 12-3. ROTATING BEACON INSTALLATION
	FIGURE 12-4. AIR CONDITIONER INSTALLATION (G5-19A Prior to SN 1160004784; G6-23A Prior to SN 1160004665)
	FIGURE 12-5. AIR CONDITIONER INSTALLATION (G5-19A SN 1160004784 to Present; G6-23A SN 1160004665 to Present)
	FIGURE 12-6. DRAW BAR COUPLING INSTALLATION
	FIGURE 12-7. DUAL BOOM AUX HYDRAULIC, MANUAL
	FIGURE 12-8. DUAL BOOM AUX HYDRAULIC, ELECTRICAL
	FIGURE 12-9. OPTION HARNESS
	FIGURE 12-10. UPPER CAB ELECTRICAL INSTALLATION (G5-19A Prior to SN 1160003034; G6-23A Prior to SN 1160003240)
	FIGURE 12-11. UPPER CAB ELECTRICAL INSTALLATION (G5-19A SN 1160003034 to Present; G6-23A SN 1160003240 to Present)
	FIGURE 12-12. PINTLE HITCH INSTALLATION
	FIGURE 12-13. DUMP VALVE INSTALLATION
	FIGURE 12-14. BOOM AUXILIARY ELECTRIC

	SECTION 13 - RECOMMENDED SPARE PARTS
	FIGURE 13-1. RECOMMENDED SPARE PARTS

	PART NUMBER INDEX


